
(GV100T1W-113K)

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



目录

No. Code NAME Page

1 GV05006010000 FIRE EXTINGUISHER ASSEMBLY 1

2 GVT1009010000 TRANSMISSION ASSEMBLY-LEFT 3

3 GVT1010010000 TRANSMISSION ASSEMBLY-RIGHT 5

4 GL07012010000 CLEANING WATER TANK ASSEMBLY 7

5 GVT1100030000 Cutting machine fitting   9

6 GVT1106010000 BRIDGE ASSEMBLY 59

7 GVT1205020000 CONCAVE SIEVE ASSEMBLY 71

8 GVT1202010000 SHEAR FLOW CYLINDER ASSEMBLY 79

9 GVT1209020000 STRAW SHAKER ASSEBLY 85

10 GVT1201010000 FRAME ASSEMBLY 91

11 GVT1207010000 CHECK DRUM ASSEMBLY 98

12 GVT1301010000 CLEANING CHAMBER ASSEMBLY 103

13 GVT1302010000 FAN ASSEMBLY 121

14 GVT1303020000 HOUSING-LOWER(CLEANING ROOM) 128

15 GVT1304010000 HOUSING-UPPER(CLEANING ROOM) 132

16 GVT1305010000 Fan continuously variable speed assembly   134

17 GVT1404020000 BOTTOM AUGER ASSEMBLY(GRAIN TANK) 144

18 GVT1405010000 Unloading Cylinder Assembly (110°)   146

19 GVT1401020000 GRAIN CLIMB MACHINE ASSEMBLY 158

20 GVT1402020000 ELEVATOR ASSEMBLY OF TAILINGS AND CHAFF 168

21 GVT1403020000 GRAIN TANK ASSEMBLY 174

22 GVT1509020000 PARKING BRAKE 182

23 GVT1508020000 BRAKE ASSEMBLY 184

24 GVT1501030000 TRANSMISSION 189

25 GVT1502030000 DRIVE AXLE(FRONT DRIVE AXLE) 198

26 GVT1503010000 STEERING BRIDGE ASSEMBLY 200

27 GVT1504010000K DRIVING WHEEL ASSEMBLY 207

28 GVT1505020000 STEERING WHEEL ASSEMBLY 211

29 GVT1506010000K GEARSHIFT OPERATION ASSEMBLY 213

30 GVT1513010000 WORKING CLUTCH CONTROL ASSEMBLY   215

31 GVT1515020000 BRACKET 223

32 GVT1521010000 MAIN GEAR SHIFTING ASSEMBLY 225

33 GVT1524010000K AIR CYLINDER ASSEMBLY 227

34 GVT1601030000K ENGINE ASSEMBLY 230

35 GVT1602010000 PTO ASSEMBLY 384

36 GVT1603010000 ENGINE SEAT ASSEMBLY 388

37 GVT1604020000K CLEANER ASSEMBLY FOR RADIATOR 390

38 GVT1605010000 FUEL SUPPLY COMBINATION 396

39 GVT1608030000K MANIFOLDS & INDUCTION SYSTEM 398

40 GVT1701010000K Oil pump, fuel tank and pipeline assembly 400

1

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



目录

No. Code NAME Page

41 GVT1702020000 MULTI-WAY VALVE AND ITS PIPELINE ASSEMBLY 404

42 GVT1703010000K REDIRECTOR AND ITS PIPELINE ASSEMBLY 407

43 GVT1704010000 CYLINDER AND ITS PIPELINE ASSEMBLY(STEERING) 410

44 GVT1705020000 CYLINDER AND ITS PIPELINE ASSEMBLY(CUTTING 412

45 GVT1707010000 CYLINDER AND ITS PIPELINE ASSEMBLY(UNLOADING) 415

46 GVT1708020000 CYLINDER AND ITS PIPELINE ASSEMBLY(MAIN CLUTCH) 417

47 GVT1709010000 HYDRAULIC SYSTEM(WALKING) 419

48 GVT1806010000K ELECTRICAL ASSEMBLY OF BODY 422

49 GVT1801010000 ELECTRICAL ASSEMBLY OF CAB 425

50 GVT1802010000K ELECTRICAL ASSEMBLY OF CAB 427

51 GVT1804020000 INSTRUMENT PANEL ELECTRICAL ASSEMBLY 429

52 GVT1807020000 ELECTRICAL ASSEMBLY OF GRAIN BOX 431

53 GMV1809040000 STEERING MECHANISM ASSEMBLY 433

54 GVT1810010000 BLOCKAGE ALARM ASSEMBLY 435

55 GVT1812010000K Electric push rod electrical assembly 437

56 GVT1813010000 REVERSING VISUAL APPLIANCE ASSEMBLY 439

57 GVT1906020000 TAIL SHIELD ASSEMBLY 441

58 GVT1907030000 LADDER ASSEMBLY 447

59 GVT1901030000 CAB 451

60 GVT1902020000 DRIVER’S PANEL ASSEMBLY 463

61 GEL4903060000 SEAT 467

62 GEL4904010000 ASSISTANT SEAT ASSEMBLY 469

63 GVT1905010000 SHIELD ASSEMBLY 471

64 GMV1909070000 CONTROL BOX ASSEMBLY 483

65 GVT1910010000 HEATER ASSEMBLY 486

66 GVT1911020000 AIR CONDITIONING SYSTEM 488

67 GMV1914010000 CAB GP-SUPERCHARGER 491

2

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GV05006010000_K FIRE EXTINGUISHER ASSEMBLY

GV05006010000

GV100T1W-113K

1

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GV05006010000_K FIRE EXTINGUISHER ASSEMBLY

GV05006010000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GV05006010000 FIRE EXTINGUISHER

ASSEMBLY

002 1

1 GV05006010001 FIREEXTINGUISHER 1

2 GBT5789-M8X16-10.9-

A2L

BOLT 2

3 GV05006010002 FIXED PLATE 1

4 GV05006010004 Fire extinguisher clamp weld 2

2

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1009010000_K TRANSMISSION ASSEMBLY-LEFT

GVT1009010000

GV100T1W-113K

3

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1009010000_K TRANSMISSION ASSEMBLY-LEFT

GVT1009010000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1009010000 TRANSMISSION ASSEMBLY-

LEFT

002 1

1 GVT1009010005 BELT 2HB2450 1

2 GVT1009010002 BELT 4HB4428 1

3 GVT1009010001 BELT 2HB3575 1

4 GBT1243-10A-1-87 CHAIN 1

4

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1010010000_K TRANSMISSION ASSEMBLY-RIGHT

GVT1010010000

GV100T1W-113K

5

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1010010000_K TRANSMISSION ASSEMBLY-RIGHT

GVT1010010000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1010010000 TRANSMISSION ASSEMBLY-

RIGHT

003 1

1 GVT1010010001 BELT 1

2 GT01010010002 BELT 1

3 GN601.22-04 BELT HJ1280 1

4 GN601.22-05 BELT 2HB2375 1

5 GBT1243-12A-1-127 CHAIN 1

6

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GL07012010000_K CLEANING WATER TANK ASSEMBLY

GL07012010000

GV100T1W-113K

7

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GL07012010000_K CLEANING WATER TANK ASSEMBLY

GL07012010000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GL07012010000 CLEANING WATER TANK

ASSEMBLY

003 1

1 GL06012010012 CLEANING TANK 1

2 GBT5789-M10X50-8.8-

A3L

BOLT 4

3 GBT97.1-10-A0P PLAIN WASHER 4

4 GBT6182-M10-9 NUT 4

5 GBT5783-M8X60-8.8-A2L BOLT 2

6 GBT96.1-8-A0P WASHER 2

7 GL07012010001 BRACKET 1

8 GL07012010002 WATER TANK FIXING BELT 2

9 GBT97.1-8-A0P PLAIN WASHER 2

10 GBT93-8-A0P STANDARD SPRING

WASHER

2

11 GBT6170-M8-8-A2L HEXAGON NUT 2

8

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GN601.1A-1

GV100T1W-113K

9

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GN601.1A-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GN601.1A REEL ASSEMBLY 007 1

1 GN601.1A.1 REEL TINE TUBE 3

2 GBT6170-M8-8-A2L HEXAGON NUT 180

3 GBT93-8-A3L STANDARD SPRING

WASHER

180

4 W20177 SPRING TINE OF REEL 168

5 GBT14-M8X40-8.8-O BIG CUP HEAD SQUARE

NECK BOLT

168

6 GBT889.1-M6-8 NUT 72

7 GH60A2.1-03 BOLT 36

8 GH60A2.1-01 SEAT 36

9 GH60A2.1-02 NYLON SEAT-2 36

10 GBT91-4X40-A3L SPLIT PIN 36

11 GBT5782-M12X55-8.8-

A3L

BOLT 12

12 GH60A2.1-12 WASHER(REEL) 24

13 GH60A2.1-04 BUSHING 12

14 GBT6172.2-M12-04-A3L NUT 12

15 GH60A2.1.11 REEL SPIDER 2

16 GH60A2.1.10 SHAFT-RIGHT 1

17 GBT879.1-6X60 SPRING PIN 1

18 GH60A2.1-14 WASHER 2

19 GH60A2.1.12 BRACKET-RIGHT 1

20 GH60A2.1-13 WASHER 1

21 GH60A2.1-15 RETAINER RING 1

22 GH60A2.1.2 RIGHT SLIDE SEAT-

RIGHT(REEL)

1

23 GBT894.1-38 CIRCLIP FOR SHAFT 2

24 GBT6170-M16-10-A3L HEXAGON NUT 2

25 GBT86-M16X60-33H SCREW 2

26 GBT801-M8X25-8.8-A2L BOLT 6

27 GH60A2.1.6 REEL SPIDER 4

28 GH60A2.1.9 MIDDLE PIPE SHAFT 1

29 GBT5783-M8X20-8.8-A2L BOLT 6

10

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GN601.1A-1 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

30 GH60A2.1.5 ROLLER FITTINGS 6

30.1 GBT5783-M10X50-8.8-

A3L

BOLT 1

30.2 GBT276-6201-RS BALL BEARING 2

30.3 GH60A2.1.5-01 ROLLER 1

30.4 GH60A2.1.5-02 INTER-PIPE 1

30.5 GBT97.1-10-A0P PLAIN WASHER 1

30.6 GBT93-10-A0P STANDARD SPRING

WASHER

1

30.7 GBT889.1-M10-8 NUT 1

31 GBT97.1-12-A3L PLAIN WASHER 3

32 GBT93-12-A3L STANDARD SPRING

WASHER

2

33 GBT5783-M12X35-8.8-

A3L

BOLT 2

11

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GN601.1A-2

GV100T1W-113K

12

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GN601.1A-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GN601.1A REEL ASSEMBLY 1

1 GBT5783-M8X25-8.8-A2L BOLT 4

2 GH60A2.1.7 PULLEY 1

3 GH60A2.1-05 PACKING PLATE 1

4 GH60A2.1-09 HUB 1

5 GBT93-8-A3L STANDARD SPRING

WASHER

4

6 GBT6170-M8-8-A2L HEXAGON NUT 180

7 GH60A2.1.4 BRACKET-LEFT 1

8 GH60A2.1-14 WASHER 2

9 GBT1096-10X8X45 FLAT KEY 1

10 GBT889.1-M6-8 NUT 72

11 GBT6172.2-M12-04-A3L NUT 12

12 GH60A2.1-12 WASHER(REEL) 24

13 GH60A2.1-03 BOLT 36

14 GH60A2.1-01 SEAT 36

15 GH60A2.1-04 BUSHING 12

16 GH60A2.1-02 NYLON SEAT-2 36

17 GBT5782-M12X55-8.8-

A3L

BOLT 12

18 GN601.1A.2 REEL TINE TUBE 3

19 GBT91-4X40-A3L SPLIT PIN 36

20 GH60A2.1.11 REEL SPIDER 2

21 GBT801-M8X25-8.8-A2L BOLT 6

22 GBT5783-M8X20-8.8-A2L BOLT 6

23 GH60A2.1.6 REEL SPIDER 4

24 W20177 SPRING TINE OF REEL 168

25 GBT14-M8X40-8.8-O BIG CUP HEAD SQUARE

NECK BOLT

168

26 GH60A2.1.8 SHAFT-LEFT 1

27 GH60A2.1.5 ROLLER FITTINGS 6

28 GBT86-M16X60-33H SCREW 2

29 GBT6170-M16-10-A3L HEXAGON NUT 2

13

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GN601.1A-2 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

30 GH60A2.1.3 LEFT SLIDE SEAT-

LEFT(REEL)

1

31 GBT894.1-38 CIRCLIP FOR SHAFT 2

32 GH60A2.1-08 BOLT 1

33 GBT97.1-12-A3L PLAIN WASHER 3

34 GH60A2.1-06 SHAFT SLEEVE 1

35 GBT6170-M12-8-A3L HEXAGON NUT 1

36 GH60A2.1-07 SHAFT 1

37 GBT5782-M10X60-8.8-

A2L

BOLT 1

38 GBT93-10-A3L STANDARD SPRING

WASHER

1

39 GBT6170-M10-8-A3L HEXAGON NUT 1

40 GBT5783-M12X35-8.8-

A3L

BOLT 2

41 GBT93-12-A3L STANDARD SPRING

WASHER

2

14

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GN601.1A-3

GV100T1W-113K

15

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GN601.1A-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GN601.1A REEL ASSEMBLY 1

1 GH60A2.1.12 BRACKET-RIGHT 1

1.1 GH60A2.1.4-01 BUSHING 2

1.2 GH60A2.1.12.1 RIGHT BRACKET

WELDMENT

1

1.3 JBT7940.1-M10X1 GREASE NIPPLE 1

2 GH60A2.1.4 BRACKET-LEFT 1

2.1 GH60A2.1.4-01 BUSHING 2

2.2 GH60A2.1.4.1 LEFT BRACKET WELDMENT 1

2.3 JBT7940.1-M10X1 GREASE NIPPLE 1

3 GH60A2.1.6 REEL SPIDER 4

3.1 GBT16674.1-M8X16-8.8-

A2L

BOLT 18

3.2 GH60A2.1.6.1 PLATE 6

3.3 GH60A2.1.6-01 REEL SPIDER 1

3.4 GBT6183.1-M8-8 HEXAGON FLANGE

LOCKING NUT

18

4 GH60A2.1.11 REEL SPIDER 2

4.1 GBT16674.1-M8X25-8.8-

A2L

BOLT 6

4.2 GBT16674.1-M8X20-8.8-

A2L

BOLT 12

4.3 GH60A2.1.11-01 REINFORCEMENT PLATE 6

4.4 GH60A2.1.6.1 PLATE 6

4.5 GH60A2.1.11-02 DISC 1

4.6 GH60A2.1.11-03 Side dish   1

4.7 GBT6183.1-M8-8 HEXAGON FLANGE

LOCKING NUT

18

16

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GN601.3A-1

GV100T1W-113K

17

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GN601.3A-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GN601.3A CUTTERBAR ASSEMBLY 007 1

1 GBT6170-M10-8-A3L HEXAGON NUT 61

2 GBT93-10-A3L STANDARD SPRING

WASHER

61

3 G25A2.3.4-01 KNIFE GUARD 29

4 GBT12-M10X40-8.8-A3L BOLT 28

5 GH60A2.3.1-04 ADJUSTING GASKET 60

6 GH60A2.3.1-03 FRICTION PLATE 15

7 GN601.3A-01 KNIFE BEAM(CUTTERBAR) 1

8 GH60A2.3.1-05 PRESSURE THUMB-LEFT 1

9 GBT5783-M10X40-8.8-

A3L

BOLT 2

10 G25A2.3.4-03 THREE JOIN CUTTER

GUARD

1

11 G25A2.3.4-04 PRESSURE THUMB 14

12 GBT12-M10X30-8.8-A3L BOLT 31

13 GH60A2.3.1.1 MOWER KNIFE 1

14 GH60A2.3.1.3 PLATE-LEFT 1

15 GH60A2.3.1.2 PLATE-RIGHT 1

16 GBT93-8-A3L STANDARD SPRING

WASHER

4

17 GBT6170-M8-8-A2L HEXAGON NUT 4

18 GH60A2.3.1.1-03a CONNECTING SEAT 1

18

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GN601.3A-2

GV100T1W-113K

19

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GN601.3A-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GH60A2.3.1.1 MOWER KNIFE 1

GN601.3A CUTTERBAR ASSEMBLY 1

1 GBT867-5X32 HALF ROUND HEAD RIVET 3

2 GBT867-5X40 HALF ROUND HEAD RIVET 4

3 GBT867-5X28 HALF ROUND HEAD RIVET 2

4 GBT867-5X26 HALF ROUND HEAD RIVET 10

5 GH60A2.3.1.1-01 KNIFE ROD 1

6 GBT867-5X18 HALF ROUND HEAD RIVET 105

7 GH60A2.3.1.1-02 KNIFE SECTION 2

8 GH60A2.3.1.1.1 PLATE SEAT 6

9 JBT7862.2-IV MOWER KNIFE SECTION 60

10 GH60A2.3.1.1.2 KNIFE HEAD 1

10.1 GH60A2.3.1.1.2-09 BOTTOM PLATE 1

10.2 GH60A2.3.1.1.2-07 PRESSURE SPRING 1

10.3 GH60A2.3.1.1.2-08 PLATE 1

10.4 GH60A2.3.1.1.2-06 ADJUSTING GASKET 1

10.5 GH60A2.3.1.1.2-04 TIE ROD END 2

10.6 GH60A2.3.1.1.2-03 TIE ROD END 2

10.7 GH60A2.3.1.1.2-05 O-RING 1

10.8 GH60A2.3.1.1.2-02 BALL HINGE 1

10.9 GBT9459-M16X1.5-04-

A3L

NUT 1

10.1

0

GBT91-3.2X32-A0P SPLIT PIN 1

10.1

1

JBT7940.2-90dM6 JOINT FILLING OIL CUP 1

10.1

2

GH60A2.3.1.1.2-01 KNIFE HEAD 1

11 GH606K.3.1-01 SPRING PIECE 1

20

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GH60A2.4-1

GV100T1W-113K

21

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GH60A2.4-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GH60A2.4 REEL FRAME ASSEMBLY 011 1

1 GBT91-5X28-A3L SPLIT PIN 2

2 GBT97.1-18-A3L PLAIN WASHER 2

3 GV04104010001 SUPPOR ARM-RIGHT 1

4 GBT889.1-M12-8-A3L NUT 2

5 GBT6170-M12-8-A3L HEXAGON NUT 2

6 GBT5783-M12X40-8.8-

A3L

BOLT 2

7 GBT882-B18X60-A3L PIN 2

8 GBT5783-M20X50-10.9-

A9L

BOLT 1

9 GBT5783-M20X100-8.8-O BOLT 1

10 GH60A2.4-01 SPACER 1

11 GBT889.1-M20-8-A9L NUT 2

12 GH60A2.4-10 SPACER 1

13 GH60A2.4.3 SUPPORT-FRONT 1

14 GBT879.1-8X32 SPRING PIN 1

15 GH60A2.4-07 WASHER 4

16 GV04104010003 SUPPOR ARM-LEFT 1

17 GH60A2.4-08 AXIS 1

18 GBT5783-M8X20-8.8-A2L BOLT 4

19 GBT93-8-A3L STANDARD SPRING

WASHER

4

20 GH60A2.4-06 SPACE PIPE-2 1

21 GH60A2.4-03 CHAIN SPROCKET 1

22 GKV2104010080 BEARING 2

23 W10048a PULLEY(REEL) 1

24 JBT7940.1-M6 GREASE NIPPLE 1

25 GH60A2.4-05 INTER-PIPE 1

26 GBT879.1-8X35 SPRING PIN 1

27 GH60A2.4-11 BELT HC4064(REEL) 1

28 GH60A2.4.4 SUPPORT-REAR 1

29 GBT6187.1-M8-8-A2L NUT 8

22

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GH60A2.4-1 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

30 GBT5789-M8X20-8.8-A2L BOLT 8

23

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GH60A2.4-2

GV100T1W-113K

24

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GH60A2.4-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GH60A2.4 REEL FRAME ASSEMBLY 1

1 AW20578 ADJUST CRANK 1

2 W20601 NUT 1

3 GV04104010005 BRACKET 1

4 GH60A2.4-09 Gasket 1

5 W20600a SPRING PIN 1 2024-12-01

6 W20590a GUARD PLATE(REEL) 1

7 G25A9.7.4 TENSIONER 2

8 G25.7-14 SHAFT SLEEVE 2

9 GBT5789-M16X90-10.9-

A3L

BOLT 2

10 GV04104010013 SHIELD 1

10.1 GBT5789-M8X16-8.8-A2L BOLT 11

10.2 GH60A2.4.6.1 SHIELD 1

10.3 GH60A2.4.6.2 SHIELD 1

10.4 GV04104010014 SHIELD 1

11 GBT93-16-A3L STANDARD SPRING

WASHER

2

12 GBT6170-M16-8-A3L HEXAGON NUT 2

13 GBT849-12 SPHERICAL WASHER 1

14 GBT5789-M8X25-8.8-A2L BOLT 4

15 GBT96.1-8-A3L WASHER 4

25

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-1

GV100T1W-113K

26

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GKV2102050000 CUTTING TABLE ASSEMBLY 005 1

1 GBT5789-M8X16-8.8-A2L BOLT 10

2 GBT12-M12X40-8.8-A3L BOLT 6

3 GN601.2A.9 PLATE-LEFT 1

4 GN601.2A.7 FIXED SEAT WELDMENT 1 2024-02-21

5 GBT6170-M10-8-A3L HEXAGON NUT 51

6 GBT93-10-A3L STANDARD SPRING

WASHER

67

7 GBT97.1-10-A3L PLAIN WASHER 35

8 GN601.2A-02 CONVEX PLATE-MIDDLE 4

9 GBT801-M10X25-8.8-A3L BOLT 51

10 GBT12-M12X35-8.8-A3L BOLT 6

11 GN601.2A.17 PLATE 1

11.1 GBT801-M8X20-8.8-A2L BOLT 4

11.2 GBT97.1-8-A3L PLAIN WASHER 4

11.3 GBT93-8-A3L STANDARD SPRING

WASHER

4

11.4 GBT6170-M8-8-A2L HEXAGON NUT 4

11.5 GN601.2A.17-02 PLATE-RIGHT 1

11.6 GN601.2A.17-03 PLATE-MIDLLR 1

11.7 GN601.2A.17-01 PLATE-LEFT 1

12 GKV2102050001 CUTTING PLATFORM

WELDMENT

1

13 GN601.2A-01 CONVEX PLATE-RIGHT 1

14 GN601.2A.8 PLATE-RIGHT 1

15 GN601.2A-03 RETAINER RING 12

16 GBT93-12-A3L STANDARD SPRING

WASHER

17

17 GBT6170-M12-8-A3L HEXAGON NUT 21

18 GN601.2A.10 PLATE 2

19 GN601.2A.11 PLATE 1

20 GN601.2A.4 SEAT PLATE 1

27

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-2

GV100T1W-113K

28

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GKV2102050000 CUTTING TABLE ASSEMBLY 1

1 GBT801-M10X25-8.8-A3L BOLT 49

2 GBT6170-M8-8-A2L HEXAGON NUT 7

3 GBT93-8-A3L STANDARD SPRING

WASHER

10

4 GBT97.1-8-A3L PLAIN WASHER 3

5 GH60A2.2-10 SUPPORT PLATE 1

6 GH60A2.2-09 SLIDING CORNER 1

7 GBT801-M8X30-8.8-A2L BOLT 2

8 GBT5782-M16X65-8.8-

A3L

BOLT 1

9 GBT97.1-16-A3L PLAIN WASHER 3

10 G25.7-14 SHAFT SLEEVE 1

11 G25A9.7.4 TENSIONER 1

12 GBT93-16-A3L STANDARD SPRING

WASHER

1

13 GBT6170-M16-10-A3L HEXAGON NUT 1

14 GH60A2.2-03 SUPPORT PLATE 1

15 GH60A2.2-11 ADJUSTING SHAFT 1

16 GBT6170-M12-8-A3L HEXAGON NUT 21

17 GBT97.1-12-A3L PLAIN WASHER 15

18 GBT5783-M12X100-8.8-

A2L

BOLT 6

19 GBT93-12-A3L STANDARD SPRING

WASHER

17

20 GN601.2A.14d WOBBLE SHAFT CASE

ASSEMBLY

1

21 GN601.2A-04 BRACKET-LEFT 1 2024-02-07

GN601.2A-04 BRACKET-LEFT 1 GKV2102100022 2023-12-29

GKV2102100022 welded left bracket assembly of

cover

1 2024-02-21

22 GN601.2A.15 SHIELD 1 2024-02-21

23 GBT5783-M10X60-8.8-

A2L

BOLT 1

24 GBT97.1-10-A3L PLAIN WASHER 35

25 GBT801-M12X35-8.8-A3L BOLT 3

26 GBT5783-M8X25-8.8-A2L BOLT 5

29

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

27 GBT5783-M10X35-8.8-

A3L

BOLT 4

30

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-2 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

28 GN601.2A-07 SUBPLATE 1

29 GN601.2A-09 WASHER 2

30 GBT5783-M12X60-10.9-

A3L

BOLT 2

31 GN601.2A.5 LEFT CROP DIVIDER

ASSEMBLY-LEFT

1

32 GBT5783-M10X45-8.8-

A3L

BOLT 1

33 GBT6170-M10-8-A3L HEXAGON NUT 51

34 GBT93-10-A3L STANDARD SPRING

WASHER

67

35 GBT5789-M10X25-8.8-

A2L

BOLT 2

36 GBT6183.1-M10-8-A3L HEXAGON FLANGE

LOCKING NUT

19

37 GBT6170-M12-10-A3L HEXAGON NUT 2

38 GKV2102010035 ADJUSTMENT GASKET 1

39 GKV2102010034 ADJUSTMENT GASKET 1

40 GH60A2.1-03 BOLT 1

41 GBT6183.1-M6-8-A2L HEXAGON FLANGE

LOCKING NUT

2

31

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-3

GV100T1W-113K

32

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GKV2102050000 CUTTING TABLE ASSEMBLY 1

1 GH60A2.2.8 TENSIONER 1

1.1 GBT14-M10X60-4.8-A2L BIG CUP HEAD SQUARE

NECK BOLT

1

1.2 GH60A2.2.8.1 INSTALLATION SEAT 1

1.3 GN601.15.9-02 SHAFT BUSHING 1

1.4 GN601.15.9-01 TENSIONER 1

1.5 GBT97.1-10-A0P PLAIN WASHER 1

1.6 GBT93-10-A0P STANDARD SPRING

WASHER

1

1.7 GBT6170-M10-8-A3L HEXAGON NUT 1

2 GBT5783-M10X25-8.8-

A3L

BOLT 7

3 GH60A2.2-28 RUNBBER RING 2

4 GBT93-10-A3L STANDARD SPRING

WASHER

67

5 GBT6170-M10-8-A3L HEXAGON NUT 51

6 GBT97.1-16-A3L PLAIN WASHER 3

7 GH60A2.2.17 SPROCKET SHIELD 1

8 GBT5783-M8X16-8.8-A2L BOLT 2

9 GBT6177.1-M6-8-A2L NUT 6

10 GBT6177.1-M10-8-A3L NUT 13

11 GBT801-M10X20-8.8-A3L BOLT 8

12 GH60A2.2-26 ANTI-WRAPPED PLATE-

LEFT

1 2024-02-21

13 GH60A2.2-05 SUPPORT 1 GKV2102100020 2023-12-29

GKV2102100020 Cover support welding 1   1 2024-02-21

14 GBT5789-M6X16-8.8-A2L BOLT 6

15 GBT801-M8X20-8.8-A2L BOLT 14

16 GBT801-M10X25-8.8-A3L BOLT 49

17 G20B.2-05 DUST SHIELD 2

18 GBT6177.1-M8-8-A2L NUT 15

19 GBT93-8-A3L STANDARD SPRING

WASHER

10

20 GH60A2.2-01 ADJUSTING PLATE 2 2024-02-21

33

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

21 GH60A2.2-02 ANTI-WRAPPED PLATE-

RIGHT

1

34

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-4

GV100T1W-113K

35

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-4

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GKV2102050000 CUTTING TABLE ASSEMBLY 1

1 GH60A2.2.3 TENSION MECHANISM 1

1.1 GH60A2.2.3.2 SPACE PIPE WELDMENT 1

1.2 GV05513010020 SPRING 1

1.3 GH60A2.2.3-03 JOINT 1

1.4 GH60A2.2.3.1a WHEEL CARRIER 1

1.5 GH60A2.2.3-02 BOLT 1

1.6 GBT6170-M10-10-A3L HEXAGON NUT 1

1.7 GBT93-10-A3L STANDARD SPRING

WASHER

1

1.8 GH60A2.2.3-05 BUSH-1 1

1.9 GH60A2.2.3-06 BUSH-2 1

1.10 GBT96.1-10-A3L WASHER 1

1.11 GKV2102030080 BEARING 2

1.12 GBT10-M10X40-8.8-O BOLT 1

1.13 BZF0001-086 PLAIN WASHER 1

1.14 GBT6179-M12-5-A3L NUT 1

1.15 GBT91-3.2X20-A3L SPLIT PIN 1

1.16 GBT801-M16X70-8.8-A3L BOLT 1

1.17 GH60A2.2.3-01a ROTATING ARM 1

1.18 GH60A2.2.3.3 TENSIONER 1

1.19 GH60A2.2.3-07 HANDLE 1

1.20 GBT93-16-A3L STANDARD SPRING

WASHER

1

1.21 GBT6170-M16-10-A3L HEXAGON NUT 1

1.22 GBT893.1-47 CIRCLIPS FOR HOLE 1

1.23 GBT848-16-A3L SMALL WASHER 4

2 GBT801-M10X20-8.8-A3L BOLT 8

3 GBT97.1-10-A3L PLAIN WASHER 35

4 GBT93-10-A3L STANDARD SPRING

WASHER

67

5 GBT6170-M10-8-A3L HEXAGON NUT 51

36

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-5

GV100T1W-113K

37

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-5

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GKV2102050000 CUTTING TABLE ASSEMBLY 1

1 GN601.2A.5 LEFT CROP DIVIDER

ASSEMBLY-LEFT

1

1.1 GBT6170-M10-8-A3L HEXAGON NUT 2

1.2 GBT93-10-A3L STANDARD SPRING

WASHER

2

1.3 GBT97.1-10-A3L PLAIN WASHER 2

1.4 GN601.2A.2-03 ADJUSTING PLATE 1

1.5 GBT823-M6X20-4.8-A2L CROSS SCREW 2

1.6 GN601.2A.5-01 PRESSURE PLATE 1

1.7 GN601.2A.5-03 SEAL PLATE 1

1.8 GBT801-M10X20-8.8-A3L BOLT 1

1.9 GBT801-M10X25-8.8-A3L BOLT 1

1.10 GN601.2A.2-01 DIVIDER PLATE 1

1.11 GKV2102060028K PLATE 1

1.12 GBT5782-M8X100-8.8-

A1L

BOLT 1

1.13 GN601.2A.5.1 BRACKET WELDMENT-LEFT 1

1.14 GBT889.1-M8-8 NUT 1

1.15 GBT97.1-6-A3L PLAIN WASHER 2 GBT96.1-6-A3L 2024-03-14

1.16 GBT93-6-A3L STANDARD SPRING

WASHER

2

1.17 GBT6170-M6-8-A2L HEXAGON NUT 2

1.18 GBT889.1-M12-8 NUT 1 GBT5783-M12X30-8.8-

A3L+GBT93-12-

A3L+GBT97.1-12-A3L

2024-03-14

1.19 GN601.2A.5-04 SPACER BUSHING 1

2 GN601.2A.3 CROP DIVIDER 2

2.1 GBT5783-M8X25-8.8-A2L BOLT 1 GBT5783-M8X30-8.8-A2L 2024-03-14

2.2 GBT97.1-8-A3L PLAIN WASHER 3 GBT97.1-8-A3L 2024-03-14

2.3 GBT93-8-A3L STANDARD SPRING

WASHER

4 GBT93-8-A3L 2024-03-14

2.4 GBT6170-M8-8-A2L HEXAGON NUT 4 GBT6170-M8-8-A2L 2024-03-14

2.5 GN601.2A.3.2 DIVIDER PLATE 1

2.6 GBT97.1-10-A3L PLAIN WASHER 1 GBT97.1-8-A3L 2024-03-14

GBT97.1-8-A3L PLAIN WASHER 2 GBT97.1-8-A3L 2024-03-14

38

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

2.7 GBT93-10-A3L STANDARD SPRING

WASHER

1 GBT93-8-A3L 2024-03-14

39

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-5 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GBT93-8-A3L STANDARD SPRING

WASHER

1 GBT93-8-A3L 2024-03-14

2.8 GBT6170-M10-8-A3L HEXAGON NUT 1 GBT6170-M8-8-A2L 2024-03-14

GBT6170-M8-8-A2L HEXAGON NUT 2 GBT6170-M8-8-A2L 2024-03-14

2.9 GF381.3.6-02 DIVIDER ROD 2

2.10 GBT12-M8X25-8.8-A2L BOLT 1 GBT12-M8X30-8.8-A2L 2024-03-14

GBT12-M8X30-8.8-A2L BOLT 4 GBT12-M8X30-8.8-A2L 2024-03-14

2.11 GBT12-M8X30-8.8-A2L BOLT 1 GBT12-M8X30-8.8-A2L 2024-03-14

2.12 GBT5783-M8X35-8.8-A2L BOLT 1 GBT5783-M8X35-8.8-A2L 2024-03-14

2.13 GBT5783-M10X35-8.8-

A3L

BOLT 1 GBT5783-M8X35-8.8-A2L 2024-03-14

GBT5783-M8X35-8.8-A2L BOLT 4 GBT5783-M8X35-8.8-A2L 2024-03-14

2.14 GN601.2A.3.1 CROP DIVIDER TIP 1

40

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-6

GV100T1W-113K

41

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-6

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GKV2102050000 CUTTING TABLE ASSEMBLY 1

1 GN601.2A.2 RIGHT CROP DIVIDER

ASSEMBLY-RIGHT

1

1.1 GBT6170-M10-8-A3L HEXAGON NUT 2

1.2 GBT93-10-A3L STANDARD SPRING

WASHER

2

1.3 GBT97.1-10-A3L PLAIN WASHER 2

1.4 GN601.2A.2-03 ADJUSTING PLATE 1

1.5 GBT823-M6X20-4.8-A2L CROSS SCREW 2

1.6 GN601.2A.2-04 PRESSURE PLATE 1

1.7 GN601.2A.2-05 SEAL PLATE 1

1.8 GBT801-M10X20-8.8-A3L BOLT 1

1.9 GN601.2A.2-06 SPACER BUSHING 1

1.10 GN601.2A.2-01 DIVIDER PLATE 1

1.11 GKV2102060027K PLATE 1

1.12 GBT5782-M8X90-8.8-A1L BOLT 1

1.13 GN601.2A.2.1 BRACKET WELDMENT-

RIGHT

1

1.14 GBT889.1-M8-8 NUT 1

1.15 GBT97.1-6-A3L PLAIN WASHER 4 GBT96.1-6-A3L 2024-03-14

1.16 GBT93-6-A3L STANDARD SPRING

WASHER

2

1.17 GBT6170-M6-8-A2L HEXAGON NUT 2

1.18 GBT889.1-M12-8 NUT 1 GBT5783-M12X30-8.8-

A3L+GBT93-12-

A3L+GBT97.1-12-A3L

2024-03-14

2 GN601.2A.3 CROP DIVIDER 2

3 GN601.2A-08 SHIELD 1 2024-02-21

4 GBT801-M10X20-8.8-A3L BOLT 8

5 GBT6177.1-M6-8-A2L NUT 6

6 GBT5789-M6X16-8.8-A2L BOLT 6

7 GV04102010033 TENSIONER-RIGHT 1

7.1 GBT801-M12X65-8.8-A2L BOLT 1

7.2 GH60A2.2.6-01 SHAFT SLEEVE 1

7.3 GH60A2.2.6.1 TENSIONER 1

42

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

7.4 GV04102010043 SLEEVE 1

43

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-6 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

7.5 GBT93-12-A0P STANDARD SPRING

WASHER

1

7.6 GBT6170-M12-8-A3L HEXAGON NUT 1

7.7 GBT6170-M10-8-A3L HEXAGON NUT 2

7.8 GBT93-10-A0P STANDARD SPRING

WASHER

2

7.9 GBT801-M10X25-8.8-A3L BOLT 2

7.10 GV04102010040 BRACKET 1

8 GBT6170-M10-8-A3L HEXAGON NUT 51

9 GBT93-10-A3L STANDARD SPRING

WASHER

67

10 GBT97.1-10-A3L PLAIN WASHER 35

11 GH60A2.2.14 SHIELD-RIGHT 1

12 GBT5783-M10X20-8.8-

A3L

BOLT 2

13 G20B.2-05 DUST SHIELD 2

14 GBT801-M10X35-8.8-A3L BOLT 1

15 GBT1243-12A-1-87 CHAIN 1

16 GN601.2A-06 SUBPLATE 1

44

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-7

GV100T1W-113K

45

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-7

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GKV2102050000 CUTTING TABLE ASSEMBLY 1

1 GV05102050058 SHIELD-LEFT 1

1.1 GBT5783-M8X20-8.8-A2L BOLT 1

1.2 GBT93-8-A3L STANDARD SPRING

WASHER

1

1.3 GBT96.1-8-A3L WASHER 1

1.4 GBT6177.1-M8-8-A2L NUT 3

1.5 GBT5789-M8X16-8.8-A2L BOLT 9

1.6 GN601.2A.16.1 SHIELD 1

1.7 GBT6177.1-M6-8-A2L NUT 3

1.8 GBT5789-M6X12-8.8-A2L BOLT 6

1.9 GBT5789-M8X20-8.8-A2L BOLT 3

1.10 GV05102050059 SHIELD 1

2 GH60A2.2-16 ADJUSTING SHAFT 5

3 GBT6170-M12-8-A3L HEXAGON NUT 21

4 GBT97.1-12-A3L PLAIN WASHER 15

5 GBT5783-M12X100-8.8-

A2L

BOLT 6

6 GBT6170-M10-8-A3L HEXAGON NUT 51

7 GBT93-10-A3L STANDARD SPRING

WASHER

67

8 GH60A2.2-17 PIN 1

9 GBT801-M10X25-8.8-A3L BOLT 49

10 GBT91-4X25-A3L SPLIT PIN 4

11 GBT97.1-10-A3L PLAIN WASHER 35

12 GBT6170-M8-8-A2L HEXAGON NUT 7

13 GBT93-8-A3L STANDARD SPRING

WASHER

10

14 GBT5783-M8X25-8.8-A2L BOLT 5

15 GH60A2.2.7 BRACKET 1

16 GF38C4.2.1.1 PUSH ROD 1

17 GBT882-B12X60 PIN 1

18 GH60A2.2-18 CROTCHET 1 2024-02-07

46

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-8

GV100T1W-113K

47

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-8

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GV05102050055 TRANSMISSION 1

GKV2102050000 CUTTING TABLE ASSEMBLY 1

1 GBT6170-M20-8-A9L HEXAGON NUT 1

2 GBT93-20-A3L STANDARD SPRING

WASHER

1

3 GBT97.1-20-A3L PLAIN WASHER 1

4 GKV2102030028 PULLEY 1

4.1 GBT5789-M8X25-8.8-A2L BOLT 6

4.2 GBT93-8-A3L STANDARD SPRING

WASHER

6

4.3 GKV2102030026 HUB 1

4.4 GKV2102030027 PULLEY 1

4.5 GBT6170-M8-8-A2L HEXAGON NUT 6

5 GBT6170-M10-8-A3L HEXAGON NUT 3

6 GBT93-10-A3L STANDARD SPRING

WASHER

3

7 GBT6183.1-M10-8-A3L HEXAGON FLANGE

LOCKING NUT

5

8 GKV2403090080 BEARING 1

9 GBT12-M10X25-8.8-A3L BOLT 3

10 GBT889.1-M8-8 NUT 3

11 GH60A2.2.2-04 BELT PLATE 1

12 GH60A2.2.2-05 PULLEY PLATE 1

13 JBT7940.1-M6 GREASE NIPPLE 1

14 GK30A5.2.2.1 SPRING CASE ASSEMBLY 1

14.1 G25A3.2.2.2 CASING FITTING 2

14.2 G25A3.2.2-06 SPRING 2

14.3 G25A3.2.2-08 GUARD PLATE 2

15 GBT97.1-8-A3L PLAIN WASHER 3

16 GBT93-8-A3L STANDARD SPRING

WASHER

5

17 GH60A2.2.2-06 BOLT 3

18 GBT5783-M6X16-8.8-A2L BOLT 1

19 GV05102050056 CONNECTING PLATE 1

48

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

20 GBT801-M10X20-8.8-A3L BOLT 3

49

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-8 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

21 GBT5783-M10X25-8.8-

A3L

BOLT 2

22 GV05102010018 LEFT BRACKET WELDMENT 1

23 GV05121010004 PLATE -LEFT 1

24 GBT5783-M8X20-8.8-A2L BOLT 2

25 GV05102010016 SHIELD 1

26 GBT12-M12X30-8.8-A3L BOLT 4

27 GT01403020011 HANDLE 1

28 GKV2102030084 BEARING 1

29 GBT6183.1-M12-8-A3L HEXAGON FLANGE

LOCKING NUT

4

30 GBT879.1-8X65 SPRING PIN 1

31 GBT879.1-12X65 SPRING PIN 1

32 GBT1099.1-6X9X22 KEY 1

33 GKV2102040009 DRIVE SHAFT 1

34 GBT93-6-A3L STANDARD SPRING

WASHER

1

35 GBT6170-M6-8-A2L HEXAGON NUT 1

36 GBT96.1-8-A3L WASHER 1

50

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-9

GV100T1W-113K

51

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-9

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GV05102010008 DRIVE SHAFT-RIGHT 1

GKV2102050000 CUTTING TABLE ASSEMBLY 1

1 GBT91-4X40-A3L SPLIT PIN 1

2 GBT6178-M20-8 NUT 2

3 GBT97.1-20-A3L PLAIN WASHER 2

4 GH60A2.2.5-06 CHAIN SPROCKET 1

5 GV05102010014 MOUNTING PLATE-RIGHT 1

6 GBT6170-M10-8-A3L HEXAGON NUT 2 GBT6183.1-M12-8-A3L 2024-01-10

GBT6183.1-M12-8-A3L HEXAGON FLANGE

LOCKING NUT

25 GBT6183.1-M12-8-A3L 2024-01-10

7 GBT93-10-A3L STANDARD SPRING

WASHER

2 GBT93-12-A3L 2024-01-10

GBT93-12-A3L STANDARD SPRING

WASHER

2 GBT93-12-A3L 2024-01-10

8 GBT6183.1-M10-8-A3L HEXAGON FLANGE

LOCKING NUT

3

9 GKV2403090080 BEARING 1

10 GBT12-M10X30-8.8-A3L BOLT 3

11 GBT16674.1-M8X16-8.8-

A2L

BOLT 2 GBT5789-M8X16-8.8-A2L 2024-01-10

12 GV05102010015 SHIELD 1

13 GT01403020011 HANDLE 1

14 GBT96.1-8-A3L WASHER 1

15 GBT5783-M8X20-8.8-A2L BOLT 2 GBT5789-M8X16-8.8-A2L 2024-01-10

16 GBT93-8-A3L STANDARD SPRING

WASHER

2 GBT93-12-A3L 2024-01-10

GBT93-12-A3L STANDARD SPRING

WASHER

2 GBT93-12-A3L 2024-01-10

17 GV05121010006 PLATE -RIGHT 1

18 GBT12-M12X30-8.8-A3L BOLT 4

19 GBT6183.1-M12-8-A3L HEXAGON FLANGE

LOCKING NUT

4 GBT6183.1-M12-8-A3L 2024-01-10

20 GBT5783-M10X25-8.8-

A3L

BOLT 2 GBT5783-M12X80-8.8-

A3L

2024-01-10

21 GV05102010012 BRACKET 1

22 GKV2102030084 BEARING 1

23 GBT1099.1-6X9X22 KEY 1

24 GV05102010005 DRIVE SHAFT-RIGHT 1

52

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

25 GBT1096-8X7X56 FLAT KEY 1

53

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-9 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

26 GBT5783-M12X40-8.8-

A3L

BOLT 4

27 GN601.6.18-08 CLUTCH COVER 1

28 GN601.6.18-09 CLUTCH SPRING 1

29 GN601.6.18-10 PAD 1

30 GH60A2.2.5-02 HUB 1

31 GN601.10.1-07 WASHER 1

32 GH60A2.2.5-03 GUARD RING-1 4

33 GV05102010040 SPLINE SHAFT 1

34 GBT93-12-A3L STANDARD SPRING

WASHER

7 GBT93-12-A3L 2024-01-10

35 GBT6170-M12-8-A3L HEXAGON NUT 7

36 GBT91-3.2X40-A3L SPLIT PIN 1

54

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-10

GV100T1W-113K

55

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-10

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GKV2102050000 CUTTING TABLE ASSEMBLY 1

GH60A2.2.9 STEPLESS SHIFT GEARS

ASSYMBLY

1

1 GBT5783-M10X30-8.8-

A3L

BOLT 2

2 GBT93-10-A3L STANDARD SPRING

WASHER

4

3 GH60A2.2.9-03 WASHER 1 2

4 GBT6183.1-M8-8 HEXAGON FLANGE

LOCKING NUT

3

5 GBT6183.1-M10-8-A3L HEXAGON FLANGE

LOCKING NUT

4

6 GBT16674.1-M10X30-8.8-

A3L

BOLT 4

7 GBT6170-M10-8-A3L HEXAGON NUT 2

8 GH60A2.2.9-04 WASHER 2 2

9 GH60A2.2.9-02 PLATE 1

10 GKV2102030083 BEARING 1

11 GBT801-M8X25-8.8-A2L BOLT 3

12 GH60A2.2.9-05 SPACE PIPE 1 1

13 GH60A2.2.9-07a PULLEY PLATE 1

14 GH60A2.2.9-08a BELT PLATE 1

15 JBT7940.1-M6 GREASE NIPPLE 1

16 GH60A2.2.9-09 TRANSMISSION CHAIN

SPROCKET

1

17 GBT1099.1-6X10X25 KEY 1

18 GH60A2.2.9-01 AXIS 1

19 GBT1099.1-6X9X22 KEY 1

20 G25A3.2.2-16 BEARING 1

21 GBT5783-M10X25-8.8-

A3L

BOLT 2

22 GKV2102030082 BEARING 1

23 GH60A2.2.9-06 PIPE 2 1

56

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-11

GV100T1W-113K

57

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-11

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GN601.2A.14d WOBBLE SHAFT CASE

ASSEMBLY

1

GKV2102050000 CUTTING TABLE ASSEMBLY 1

1 SPL6177.1-M20-F3 NUT 1

2 S0110A010061AC O-RING 1 GBT3452.1-10.6X1.8G 2023-11-28

S0110A010061AC O-RING 1 GBT3452.1-10.6X1.8G 2023-11-28

3 GN601.2A.14-03L PULLEY 1

4 GBT16674.1-M8X25-8.8-

A2L

BOLT 6

5 GBT16674.1-M8X20-8.8-

A2L

BOLT 9 GBT16674.1-M8X20-8.8-

A2L

2023-11-28

GBT16674.1-M8X20-8.8-

A2L

BOLT 2 GBT16674.1-M8X20-8.8-

A2L

2023-11-28

6 GMV1163011010 COVER 1

7 GN601.2A.14-06 PAPERGASKET 1

8 GN601.2A.14.1 PLUG 1

9 GN601.2A.14-08 CONNECTING PIPE 1

10 GMV1163011009 HOUSING 1

11 GBT283-NJ305E BEARING 1

12 GMV1163011013 COVER 1

13 GMV1163011005 SWING FORK 1

13.1 GMV1163011008 WOBBLE SHAFT 1

13.2 GBT297-30210 BEARING 2

13.3 GN601.2A.14.2-03 WOBBLE SHAFT 1

13.4 GN601.2A.14.2-06 NUT 1

13.5 GN601.2A.14.2-01 PIN 2

13.6 GMV1163011014 FORK(WOBBLE SHAFT) 1

13.6.

1

GN601.2A.14.2-02 BUSHING 2

13.6.

2

GMV1163011007 WOBBLE SHAFT FORK 1

14 GN601.2A.14-26 NEEDLE BEARING 2

15 GBT9877.1-FB30X47X7B O-RING 1

16 GBT283-NJ306E BEARING 1

17 GBT3452.1-65.0X3.55G O-RING 1

58

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

18 GN601.2A.14-01b INSTALLATION SEAT 1

59

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-11 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

19 GBT93-16-A0P STANDARD SPRING

WASHER

1 GBT93-16-A3L 2023-11-28

GBT93-16-A0P STANDARD SPRING

WASHER

4 GBT93-16-A3L 2023-11-28

20 GBT5783-M16X50-8.8-

A3L

BOLT 1 GBT5783-M16X50-10.9-

A3L

2023-11-28

GBT5783-M16X50-8.8-

A3L

BOLT 1 GBT5783-M16X50-10.9-

A3L

2023-11-28

21 GBT3452.1-13.2X2.65G O-RING 1

22 GBT9877.1-FB45X62X8D O-RING 2

23 GMV1163011002 SWING ARM(KNIFE) 1

24 Q43432 CIRCLIPS FOR HOLE 1

25 Q43455 CIRCLIPS FOR HOLE 1

26 GBT290-HK2520 BEARING 1

27 GMV1163011011 SUPPORT SHAFT 1

28 GMV1163011012 COVER 1

29 GBT119.1-8m6X40-A1 COLUMN PIN 2

30 GBT1096-12X8X50 FLAT KEY 2

31 DV01215000200 CLASS C NAMEPLATE FOR

INNER CEREALS

1

32 GMV1163011017 PLUG 1 CP4D304010028 2023-11-28

GMV1163011017 PLUG 1 CP4D304010028 2023-11-28

33 GBT1096-C8X7X25 FLAT KEY 1

60

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-12

GV100T1W-113K

61

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-12

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GKV2102050000 CUTTING TABLE ASSEMBLY 1

1 GH60A2.3.1.1 MOWER KNIFE 1

1.1 GH60A2.3.1.1.2 KNIFE HEAD 1

1.1.1 GH60A2.3.1.1.2-09 BOTTOM PLATE 1

1.1.2 GH60A2.3.1.1.2-07 PRESSURE SPRING 1

1.1.3 GH60A2.3.1.1.2-08 PLATE 1

1.1.4 GH60A2.3.1.1.2-06 ADJUSTING GASKET 1

1.1.5 GH60A2.3.1.1.2-01 KNIFE HEAD 1

1.1.6 JBT7940.2-90dM6 JOINT FILLING OIL CUP 1

1.1.7 GH60A2.3.1.1.2-02 BALL HINGE 1

1.1.8 GH60A2.3.1.1.2-03 TIE ROD END 2

1.1.9 GH60A2.3.1.1.2-04 TIE ROD END 2

1.1.1

0

GH60A2.3.1.1.2-05 O-RING 1

1.1.1

1

GBT9459-M16X1.5-04-

A3L

NUT 1

1.1.1

2

GBT91-3.2X22-A3L SPLIT PIN 1

1.2 GH60A2.3.1.1-02 KNIFE SECTION 2

1.3 GBT867-5X32 HALF ROUND HEAD RIVET 3

1.4 GBT867-5X40 HALF ROUND HEAD RIVET 4

1.5 GBT867-5X28 HALF ROUND HEAD RIVET 2

1.6 GBT867-5X26 HALF ROUND HEAD RIVET 10

1.7 GBT867-5X18 HALF ROUND HEAD RIVET 105

1.8 GH606K.3.1-01 SPRING PIECE 1

1.9 JBT7862.2-IV MOWER KNIFE SECTION 60

1.10 GH60A2.3.1.1.1 PLATE SEAT 6

1.11 GH60A2.3.1.1-01 KNIFE ROD 1

2 GV05102010039 BRACKET 1

3 GBT1243-08B-1-105 CHAIN 1

4 GN601.2A-10 BELT HJ1480(REEL) 1

5 GN601.2A-11 BELT HC3214 1

6 GV05102010038 Cutting machine identification

 

1

62

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GKV2102050000-12 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

7 GV05121010011 Cardan shaft 2 1

8 GV05121010010 Universal joint shaft 1 1

63

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GH60A2.5-1

GV100T1W-113K

64

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GH60A2.5-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GH60A2.5 FEEDING AUGER ASSEMBLY 013 1

1 GH60A2.5.1 AUGER HOUSING 1

2 GBT801-M12X40-8.8-A3L BOLT 3

3 GBT801-M10X25-8.8-A3L BOLT 3

4 GKV2404030080 BEARING 1

5 GBT93-10-A3L STANDARD SPRING

WASHER

4

6 GBT6170-M10-8-A3L HEXAGON NUT 4

7 GBT801-M12X25-8.8-A3L BOLT 2

8 GH60A2.5.3 ADJUSTING PLATE-RIGHT 1

9 GH60A2.5-06 HOLE BOLT 3

10 GBT6177.1-M12-8-A3L NUT 9

11 GBT6170-M12-8-A3L HEXAGON NUT 6

12 GBT91-4X40-A3L SPLIT PIN 1

13 GBT6178-M20-8 NUT 1

14 GH60A2.5-09 WASHER 1

15 GBT1099.1-10X13X32 KEY 1

16 GH60A2.5-07 CHAIN SPROCKET 1

65

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GH60A2.5-2

GV100T1W-113K

66

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GH60A2.5-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GH60A2.5 FEEDING AUGER ASSEMBLY 1

1 GBT6177.1-M12-8-A3L NUT 9

2 GBT6187.1-M10-8-A2L NUT 13

3 GBT5789-M8X16-8.8-A2L BOLT 6

4 GH60A2.5-08 BRACKET-LEFT 1

5 GBT5782-M10X65-8.8-

A2L

BOLT 5

6 GBT93-10-A3L STANDARD SPRING

WASHER

4

7 GBT6170-M10-8-A3L HEXAGON NUT 4

8 GH60A2.5-06 HOLE BOLT 3

9 GH60A2.5.2 ADJUSTING PLATE-LEFT 1

10 GBT801-M12X40-8.8-A3L BOLT 3

11 GBT12-M12X40-8.8-A3L BOLT 2

12 GBT801-M12X30-8.8-A3L BOLT 2

13 GH60A2.5-02 COVER 23 GMV1105120014 2023-10-01

GH60A2.5-02 COVER 18 GMV1105120014 2024-10-01

14 GKV2403090080 BEARING 3 2023-12-10

15 GBT1099.1-8X11X28 KEY 5

16 GH60A2.5-10 LEFT SHAFT 1

17 GH60A2.5-05 CRANK 2

18 GH60A2.5-11 EXTENSIBLE TOOTH SHAFT 1

19 GH60A2.5-12 FIXING SHAFT 1

20 GBT6183.1-M8-8 HEXAGON FLANGE

LOCKING NUT

23

21 GBT889.1-M6-8 NUT 46

22 GH60A2.5-01 GUIDE SLEEVE 23 GMV1105120013 2023-10-01

GH60A2.5-01 GUIDE SLEEVE 18 GMV1105120013 2024-10-01

23 W20273a SEAT 46 GMV1105120016 2023-10-01

W20273a SEAT 26 GMV1105120016 2024-10-01

24 GH60A2.5-04 TELESCOPIC TOOTH 23

25 GBT12-M8X45-8.8-A2L BOLT 23

26 GBT879.1-6X45 SPRING PIN 23

67

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GH60A2.5-2 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

27 GBT5789-M6X16-8.8-A2L BOLT 46

28 GKV2105010007 COVER PLATE 3

68

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GVT1706020000

GV100T1W-113K

69

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1100030000_K Cutting machine fitting  

GVT1706020000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1706020000 CYLINDER AND ITS

PIPELINE ASSEMBLY(REEL)

002 1

1 GBT3749-L8 JOINT 3

2 GBT97.1-14-A3L PLAIN WASHER 3

3 GBT6173-M14X1.5-05-

A3L

NUT 3

4 GKV2706030001 STEEL PIPE-LEFT(REEL) 1

5 F600209 CLIP 8

6 GBT5789-M8X35-8.8-A2L BOLT 7

7 GBT3737-L8 JOINT 3

8 GH60A2.2.16.5 DRIVING OIL CYLINDER OIL

PIPE 2

1 GVT1706020003 2024-05-25

9 GVT1706020001 STEEL PIPE 1 GVT1706020002 2024-05-25

10 DV01603050003 JOINT 1

10.1 DV01603050004 JOINT 1

10.2 TS09580010004 O-RING 1

11 GV01706010009a MALE CONNECTOR 1

12 F600229 CLIP 6

13 GKV2706030003 STEEL PIPE-RIGHT(REEL) 1

14 GKV2706030002 STEEL PIPE-RIGHT(REEL) 1

15 GV04706010004 HOSE(REEL) 1

16 GH60A2.2.16.3 HOSE(REEL) 2

17 GH60A2.2.16-01 JOINT 3

18 GH60A2.2.16.2 DRIVING CYLINDER(REEL) 1

19 JBT982-10 WASHER 6

20 GH60A2.2.16-02 BOLT 3

21 GBT882-B16X65-A3L PIN 1

22 GBT91-4X25-A3L SPLIT PIN 2

23 GBT97.1-16-A3L PLAIN WASHER 2

24 GBT882-B16X80-A3L PIN 1

25 GH60A2.2.16.1 PASSIVE CYLINDER(REEL) 1

70

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1106010000_K BRIDGE ASSEMBLY

GVT1106010000-1

GV100T1W-113K

71

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1106010000_K BRIDGE ASSEMBLY

GVT1106010000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1106010000 BRIDGE ASSEMBLY 004 1

1 GVT1106010144 HOUSING 1

2 GBT5789-M8X20-8.8-A2L BOLT 24 GBT5789-M8X20-8.8-A2L 2024-03-19

GBT5789-M8X20-8.8-A2L BOLT 7 GBT5789-M8X20-8.8-A2L 2023-12-29

3 GVT1106010125 ADJUSTING PLATE 2

4 GVT1106010124 DUST SHIELD-RIGHT 1

5 GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

20 GBT5789-M8X25-8.8-A2L 2024-03-19

GBT5789-M8X25-8.8-A2L BOLT 4 GBT6183.1-M8-8-A2L 2024-03-19

GBT5789-M8X25-8.8-A2L BOLT 4 GBT5789-M8X25-8.8-A2L 2023-12-29

6 GT01403020011 HANDLE 2

7 GVT1106010086 SHIELD-RIGHT 1

8 GVT1106010123 DUST SHIELD-LEFT 1

9 GN601.6.14 CONNECTING ROD

WELDMENT

1

10 GBT62-M8-A2L BUTTERFLY NUT 8

11 GN601.7-09 CLAMP 8

12 GN601.6-03 OBSERVATION PORT COVER

PLATE

2

13 GKV2106030070 SCREW 18

14 GVT1106010140 DRIVE SHAFT 1

15 GKV2106030071 WELDING OF WINDING

SHIELD

4

16 NL-10 WASHER 18

17 GBT6170-M10-10-A3L HEXAGON NUT 18

18 GBT5783-M12X25-8.8-

A3L

BOLT 4

19 GBT97.1-12-A3L PLAIN WASHER 6

20 GVT1106010074 SHIELD-LEFT 1

21 GVT1106010013 PASSIVE SHAFT

ASSEMBLY(FEED RAKE

CONVEYOR)

1

22 GBT1243-12A-2-208 CHAIN 1 GVT1106010174 2024-02-22

23 GN601.6.13 LOCKING ASSEMBLY 1

23.1 GBT5782-M10X65-8.8-

A2L

BOLT 1

23.2 GN601.6.13-04 WASHER 1

72

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

23.3 GN601.6.13-03 SPRING 1

73

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1106010000_K BRIDGE ASSEMBLY

GVT1106010000-1 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

23.4 GBT5783-M8X20-8.8-A2L BOLT 2

23.5 GN601.6.13-01 BRACKET 1

23.6 GBT96.1-10-A3L WASHER 1

23.7 GBT6170-M10-8-A3L HEXAGON NUT 2

23.8 GBT5789-M10X35-8.8-

A3L

BOLT 1

23.9 GBT93-8-A3L STANDARD SPRING

WASHER

2

23.1

0

GBT6170-M8-8-A2L HEXAGON NUT 2

23.1

1

GN601.6.13-02 CONTROL ROD 1

23.1

2

GBT6183.1-M10-8-A3L HEXAGON FLANGE

LOCKING NUT

1

24 GVT1106010022 COVER PLATE 1

74

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1106010000_K BRIDGE ASSEMBLY

GVT1106010000-2

GV100T1W-113K

75

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1106010000_K BRIDGE ASSEMBLY

GVT1106010000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1106010000 BRIDGE ASSEMBLY 1

1 GVT1106010128 PLATE 3

1.1 GBT5783-M8X30-8.8-A2L BOLT 5

1.2 GBT97.1-8-A3L PLAIN WASHER 10

1.3 G20B.6.2-02 PLATE 1

1.4 GVT1106010130 SUPPORT PLATE

WELDMENT

1

1.5 GBT93-8-A3L STANDARD SPRING

WASHER

5

1.6 GBT889.1-M8-8-A2L NUT 5

1.7 GVT1106010129 SPLINT BATTEN 1

2 GVT1106010022 COVER PLATE 1

3 GBT9074.17-M10X30-8.8-

A3L

BOLT UNIT 6

4 GBT801-M8X25-8.8-A2L BOLT 9

5 GVT1106010034 SEAL PLATE 1

6 GBT6187.1-M8-8-A2L NUT 9

7 GVT1106010059 BRACKET 1

8 GKV2106030027 TENSION CHAIN SPROCKET 1

8.1 GBT801-M16X100-8.8-

A3L

BOLT 1

8.2 GKV2106030028 SHAFT SEAT 1

8.3 GKV2106030081 BEARING 1

8.4 BZF0028.2-105 CHAIN SPROCKET 1

8.5 GBT893.1-52 CIRCLIPS FOR HOLE 1 BZF0001-115+GBT893.1-

62

2024-09-30

8.6 BZF0001-016 FLAT WASHER 1 BZF0001-115+GBT893.1-

62

2024-09-30

8.7 GBT93-16-A3L STANDARD SPRING

WASHER

1

8.8 GBT6170-M16-8-A3L HEXAGON NUT 1

8.9 GBT97.1-16-A3L PLAIN WASHER 1

9 GBT5783-M12X35-8.8-

A3L

BOLT 2

10 GVT1106010132 CONVEYING 1 GVT1106010172 2023-12-29

10.1 GVT1106010135 CONVEYOR CHAIN 1

10.2 GVT1106010133 CONVEYOR CHAIN 1

76

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

10.3 GVT1106010134 CONVEYOR CHAIN 1

77

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1106010000_K BRIDGE ASSEMBLY

GVT1106010000-2 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

10.4 GBT5783-M10X25-8.8-

A3L

BOLT 128

10.5 GBT889.1-M10-8 NUT 128

10.6 GVT1106010136 PLATE 32

11 GBT97.1-12-A3L PLAIN WASHER 6

12 GBT93-12-A3L STANDARD SPRING

WASHER

2

13 GBT6170-M12-8-A3L HEXAGON NUT 2

14 GBT5789-M8X20-8.8-A2L BOLT 24 GBT5789-M8X20-8.8-A2L 2024-03-19

GBT5789-M8X20-8.8-A2L BOLT 7 GBT5789-M8X20-8.8-A2L 2023-12-29

15 GVT1106010147 GUARD PLATE 1

78

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1106010000_K BRIDGE ASSEMBLY

GVT1106010000-3

GV100T1W-113K

79

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1106010000_K BRIDGE ASSEMBLY

GVT1106010000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1106010000 BRIDGE ASSEMBLY 1

1 GBT889.1-M16-8 NUT 2

2 GV05106020029 PLAIN WASHER 2

3 W20463 RUBBER SLEEVE 2

4 GN601.6-11 PACKING PLATE 2

5 GBT97.1-16-A3L PLAIN WASHER 2

6 GN601.6-10 SPRING 2

7 GN601.6.11 ADJUSTING ROD 1

8 GBT6170-M16-8-A3L HEXAGON NUT 6

9 GKV2106030067 BRACKET 2

10 GBT5783-M16X110-10.9-

A3L

BOLT 2

11 GVT1106010035 ROLLER 1

12 GBT5789-M8X12-8.8-A2L BOLT 2

13 GVT1106010095 BOARDS 1

14 GN601.6.12 ADJUSTING ROD-LEFT 1

15 GBT801-M10X25-8.8-A3L BOLT 1

16 GBT6183.1-M10-8-A3L HEXAGON FLANGE

LOCKING NUT

4

17 GVT1106010062 SUPPORT 1

18 GBT5783-M10X35-8.8-

A3L

BOLT 1

19 GBT5783-M10X25-8.8-

A3L

BOLT 2

20 GVT1106010065 SUPPORT-REAR 1

21 GBT5789-M8X25-8.8-A2L BOLT 3 GBT6183.1-M8-8-A2L 2024-03-19

GBT5789-M8X25-8.8-A2L BOLT 4 GBT5789-M8X25-8.8-A2L 2023-12-29

22 GV05106050046 PLATE 1

22.1 GBT5783-M8X35-8.8-A2L BOLT 3

22.2 GBT97.1-8-A3L PLAIN WASHER 6

22.3 GV05106050047 PLATE 1

22.4 GV05106050045 BRACKET 1

22.5 GV05106050056 INSTALLATION SEAT-

FRONT

1

80

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

22.6 GBT93-8-A3L STANDARD SPRING

WASHER

3

81

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1106010000_K BRIDGE ASSEMBLY

GVT1106010000-3 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

22.7 GBT889.1-M8-8-A2L NUT 3

22.8 GV05106050057 INSTALLATION SEAT-REAR 1

23 GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

20 GBT5789-M8X25-8.8-A2L 2024-03-19

GBT5789-M8X25-8.8-A2L BOLT 4 GBT6183.1-M8-8-A2L 2024-03-19

GBT5789-M8X25-8.8-A2L BOLT 4 GBT5789-M8X25-8.8-A2L 2023-12-29

24 GVT1106010070 SHIELD 1

25 GVT1106010069 SHIELD 1

82

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1106010000_K BRIDGE ASSEMBLY

GVT1106010000-4

GV100T1W-113K

83

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1106010000_K BRIDGE ASSEMBLY

GVT1106010000-4

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1106010035 ROLLER 1

GVT1106010000 BRIDGE ASSEMBLY 1

1 GBT5783-M16X55-8.8-

A3L

BOLT 2

2 GBT96.1-16-A3L WASHER 5

3 GN601.6.4-02 INTER-PIPE 2

4 GBT6187.1-M16-8 NUT 2

5 GBT91-6.3X36-A3L SPLIT PIN 2

6 W21555 WASHER 4

7 GV05106030030 ROCKER WELDMENT 2 2024-02-21

8 GBT5783-M12X50-8.8-

A3L

BOLT 8

9 GBT93-12-A3L STANDARD SPRING

WASHER

8

10 GKV2106030080 BEARING 2

11 GBT894.1-35 CIRCLIP FOR SHAFT 2

12 GVT1106010037 AXIS 1

13 GVT1106010038 ROLLER 1

84

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1106010000_K BRIDGE ASSEMBLY

GVT1106010000-5

GV100T1W-113K

85

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1106010000_K BRIDGE ASSEMBLY

GVT1106010000-5

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1106010000 BRIDGE ASSEMBLY 1

GVT1106010140 DRIVE SHAFT 1

1 GBT894.1-40 CIRCLIP FOR SHAFT 1

2 GV05106050040 ADJUSTMENT GASKET 2

3 GKV2106030082 BEARING 2

4 GKV2106030068 CONNECTING SEAT-RIGHT 1

5 GVT1106010138 CHAIN SPROCKET 1

6 GVT1106010141 DRIVE SHAFT 1

7 GVT1106010148 PULLEY 1

7.1 GBT97.1-12-A3L PLAIN WASHER 6

7.2 GBT93-12-A3L STANDARD SPRING

WASHER

7

7.3 GBT6170-M12-8-A3L HEXAGON NUT 7

7.4 BZF0029.3-953 PULLEY 1

7.5 G15.10.21-06 HUB 1

7.6 GBT5783-M12X50-8.8-

A3L

BOLT 6

7.7 GBT5783-M12X40-8.8-

A3L

BOLT 1

8 GBT1096-12X8X80 FLAT KEY 1

9 GVT1106010145 CONNECTING SEAT-LEFT 1

10 GBT77-M12X30-45H-A3L SCREW 2

11 GV05106020028 DRIVING CHAIN SPROCKET 1

12 GBT6187.1-M12-8-A2L NUT 3

86

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1106010000_K BRIDGE ASSEMBLY

GVT1106010000-6

GV100T1W-113K

87

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1106010000_K BRIDGE ASSEMBLY

GVT1106010000-6

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1106010000 BRIDGE ASSEMBLY 1

GVT1106010013 PASSIVE SHAFT

ASSEMBLY(FEED RAKE

CONVEYOR)

1

1 GBT6183.1-M12-8-A3L HEXAGON FLANGE

LOCKING NUT

8

2 GV05106050041 EXTERNAL SPHERICAL

BALL BEARING WITH

BEARING BLOCK

2

3 GBT5783-M12X55-8.8-

A3L

BOLT 4

4 GVT1106010014 PASSIVE SHAFT(FEED RAKE

CONVEYOR)

1

5 GBT1096-12X8X70 FLAT KEY 1

6 GBT5783-M10X60-8.8-

A3L

BOLT 1

7 GV05106020007 HUB 1

8 GBT93-10-A3L STANDARD SPRING

WASHER

5

9 GBT6170-M10-8-A3L HEXAGON NUT 1

10 GV03106020004 DRIVEN CHAIN SPROCKET 1

11 GBT5783-M10X40-8.8-

A3L

BOLT 4

12 GBT5783-M12X50-8.8-

A3L

BOLT 4

88

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1205020000_K CONCAVE SIEVE ASSEMBLY

GVT1205020000-1

GV100T1W-113K

89

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1205020000_K CONCAVE SIEVE ASSEMBLY

GVT1205020000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1205020000 CONCAVE SIEVE ASSEMBLY 004 1

1 GVT1205020003 ADJUSTMENT MECHANISM

ASSEMBLY(CONCAVE SIEVE)

1

2 BZF0001-077 PLAIN WASHER 1

3 GBT91-5X45-A3L SPLIT PIN 1

4 GBT882-B12X35-A3L PIN 2

5 GVT1205020007 DRAWBAR 2

6 GBT97.1-12-A3L PLAIN WASHER 2

7 GBT91-3.2X22-A3L SPLIT PIN 2

8 GBT1096-8X7X70 FLAT KEY 1

9 GVT1205010046 ADJUSTING SHAFT 1

10 GN601.9A.2-08 PIN 1

11 GBT91-5X40-A3L SPLIT PIN 2

12 GN601.9A.2-09 PACKING PLATE 2

13 GVT1205020009 PIN SHAFT WELDMENT 1

14 GVT1205020002 SHAFT BUSHING 1

15 GBT5783-M8X30-8.8-A2L BOLT 4

16 GN601.9A.2-03 SEAT 2

17 GBT93-8-A3L STANDARD SPRING

WASHER

4

18 GBT6170-M8-8-A2L HEXAGON NUT 4

19 GVT1205010047 STRUT 2

20 GVT1205010048 STRUT 2

21 GB9074.17-M10X35 BOLT UNIT 6

22 GVT1205020010 FINGER SIEVE 1

23 GVT1205010015 PLATE 1

24 GVT1205010016 STONE COLLECTING

TROUGH

1

25 GVT1205010001 CONCAVE SIEVE ASSEMBLY 1

26 GBT97.1-27-A3L PLAIN WASHER 1

27 BZF0016-190 SPACER BUSHING 1

28 GBT91-4X36-A3L SPLIT PIN 2

29 GBT5783-M6X16-8.8-A2L BOLT 7

90

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1205020000_K CONCAVE SIEVE ASSEMBLY

GVT1205020000-1 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

30 GVT1205010014 PRESSURE STRIP 1

31 GVT1205010011 CURTAIN BAFFLE 1

32 GBT6177.1-M6-8-A2L NUT 7

91

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1205020000_K CONCAVE SIEVE ASSEMBLY

GVT1205020000-2

GV100T1W-113K

92

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1205020000_K CONCAVE SIEVE ASSEMBLY

GVT1205020000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1205020000 CONCAVE SIEVE ASSEMBLY 1

1 GVT1205010001 CONCAVE SIEVE ASSEMBLY 1

1.1 GBT5783-M16X50-8.8-

A3L

BOLT 2

1.2 GBT848-16-A3L SMALL WASHER 4

1.3 GN601.9A-01 SPACER BUSHING 4

1.4 GN601.9A-02 COVER 2

1.5 GBT889.1-M16-8-A3L HEXAGON LOCK NUTS OF

TYPE Ⅰ NON-METALLIC

INSERT

4

1.6 GVT1205010002 CONCAVE SIEVE 1

1.7 GBT5782-M16X60-8.8-

A3L

BOLT 2

1.8 GN601.9A-03 COVER 2

2 GVT1205010047 STRUT 2

2.1 GN601.9A.2-07 BOLT 1

2.2 GBT6172.1-M16-04-A3L NUT 1

2.3 GBT889.1-M16-8-A3L HEXAGON LOCK NUTS OF

TYPE Ⅰ NON-METALLIC

INSERT

1

2.4 GVT1205010043 STRUT 1

3 GVT1205010048 STRUT 2

3.1 GN601.9A.2-06 BOLT 1

3.2 GBT6172.1-M16-04-A3L NUT 1

3.3 GBT889.1-M16-8-A3L HEXAGON LOCK NUTS OF

TYPE Ⅰ NON-METALLIC

INSERT

1

3.4 GVT1205010044 STRUT 1

4 GVT1205020010 FINGER SIEVE 1

4.1 GBT5783-M6X16-8.8-A2L BOLT 28

4.2 GVT1205010013 FIXING BRACKET 14

4.3 GVT1205010012 SPRING TINE OF REEL 28

4.4 GVT1205010010 GUARD PLATE 1

4.5 GBT93-6-A3L STANDARD SPRING

WASHER

28

93

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

4.6 GBT6170-M6-8-A2L HEXAGON NUT 28

94

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1205020000_K CONCAVE SIEVE ASSEMBLY

GVT1205020000-3

GV100T1W-113K

95

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1205020000_K CONCAVE SIEVE ASSEMBLY

GVT1205020000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1205010016 STONE COLLECTING

TROUGH

1

GVT1205020000 CONCAVE SIEVE ASSEMBLY 1

1 GBT6183.1-M6-8-A2L HEXAGON FLANGE

LOCKING NUT

7

2 GVT1205010068 PRESSURE STRIP 1

3 GVT1205010067 SEAL PLATE 1

4 GBT91-3.2X25-A3L SPLIT PIN 2

5 GBT97.1-12-A3L PLAIN WASHER 2

6 GBT5789-M6X25-8.8-A2L BOLT 7

7 GVT1205010017 STONE COLLECTING

TROUGH

1

8 GBT5783-M10X30-8.8-

A3L

BOLT 4

9 GBT93-10-A3L STANDARD SPRING

WASHER

6

10 GBT6170-M10-10-A3L HEXAGON NUT 6

11 GVT1205010065 PIN 1

12 GBT848-8-A3L SMALL WASHER 1

13 GBT2089-YA1.4X12X35 SPRING 1

14 GVT1205010069 PIN 1

15 GVT1205010054 MOVEABLR DOOR

ASSEMBLY

1

15.1 GBT5783-M5X30-8.8-A2L BOLT 8

15.2 GVT1205010064 GASKET 4

15.3 GVT1205010063 SUPPORT SEAT 8

15.4 GVT1205010059 HANDLE 1

15.5 GVT1205010057 MOVEABLR DOOR 1

15.6 GBT6170-M5-8-A2L HEXAGON NUT 8

16 GVT1205010066 SEAL SPONGE 1

17 GBT91-2.5X18-A3L SPLIT PIN 1

18 GBT5789-M10X70-8.8-

A3L

BOLT 2

96

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1205020000_K CONCAVE SIEVE ASSEMBLY

GVT1205020000-4

GV100T1W-113K

97

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1205020000_K CONCAVE SIEVE ASSEMBLY

GVT1205020000-4

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1205020003 ADJUSTMENT MECHANISM

ASSEMBLY(CONCAVE SIEVE)

1

GVT1205020000 CONCAVE SIEVE ASSEMBLY 1

1 W21285 BUTTON 1

2 W21286 HANDLE BUSHING 1

3 GN601.39-09 PRESSURE ROD 1

4 G25.33-02 SPRING 1

5 GVT1205010026 CONCAVE PLATE CONTROL

WELDMENT

1

6 GBT91-2X16-A3L SPLIT PIN 1

7 GBT97.1-8-A3L PLAIN WASHER 1

8 GN601.33.1-13 HOOK 1 2024-03-14

9 GVT1205020008 BRACKET 1

10 GBT5783-M6X20-8.8-A2L BOLT 2

11 GBT1096-6X6X50 FLAT KEY 1

12 GBT6170-M6-8-A2L HEXAGON NUT 4

13 GBT93-6-A3L STANDARD SPRING

WASHER

2

14 GBT5789-M8X25-8.8-A2L BOLT 4

15 GBT5783-M8X30-8.8-A2L BOLT 2

16 GN601.9A.2-03 SEAT 1

17 GBT93-8-A3L STANDARD SPRING

WASHER

2

18 GBT6170-M8-8-A2L HEXAGON NUT 2

19 GVT1205020004 ROTARY SHAFT WELDMENT 1

20 GBT84-M6X20-33H SCREW 1

21 GN601.39-05 PLATE 1

22 GBT91-4X28-A3L SPLIT PIN 2

23 GBT97.1-20-A3L PLAIN WASHER 2

24 GVT1205010034 SHAFT SEAT 1

25 GVT1205010033 SHORT SHAFT 1

98

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1202010000_K SHEAR FLOW CYLINDER ASSEMBLY

GVT1202010000-1

GV100T1W-113K

99

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1202010000_K SHEAR FLOW CYLINDER ASSEMBLY

GVT1202010000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1202010000 SHEAR FLOW CYLINDER

ASSEMBLY

003 1

1 GBT5783-M10X20-8.8-

A3L

BOLT 1

2 GBT93-10-A3L STANDARD SPRING

WASHER

1

3 GN601.8A.2-05 WASHER 1

4 GV05203010009 Drum drive disc component   1

5 GBT5783-M12X35-8.8-

A3L

BOLT 8

6 GBT93-12-A3L STANDARD SPRING

WASHER

8

7 GN601.8A-03 BEARING 2

8 GN601.8A-01 BEARING SEAT 2

9 GVT1202010001 THRESHING DRUM 1

10 GN601.8A-02 CONNECTING PLATE 1

11 GBT97.1-12-A3L PLAIN WASHER 8

100

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1202010000_K SHEAR FLOW CYLINDER ASSEMBLY

GVT1202010000-2

GV100T1W-113K

101

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1202010000_K SHEAR FLOW CYLINDER ASSEMBLY

GVT1202010000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1202010000 SHEAR FLOW CYLINDER

ASSEMBLY

1

GV05203010009 Drum drive disc component   1

1 GBT5783-M8X25-8.8-A2L BOLT 6

2 NL-8 WASHER 12

3 GV04202010004 HUB 1

3.1 GV04202010008 HUB 1

3.2 GN601.8A.2.2-04 OIL SEAL 1

3.3 GN601.8A.2.2-02 SHAFT BUSHING 2

3.4 GV04202010011 SPACER BUSHING 1

3.5 Q43458 CIRCLIPS FOR HOLE 1

4 GV04202010002 BELT FIXED PLATE 1

5 GV04202010003 MOVING PLATE 1

5.1 GV04202010007 BELT MOVING PLATE 1

5.2 GV04202010010 SLIDING BUSHING 2

6 GN601.8A.2-09 OIL SEAL 1

7 GN601.8A.2-07 WASHER 2

8 GV04202010005 CAM 2

9 GN601.8A.2-08 SPRING 1

10 Q433115 CIRCLIP FOR SHAFT 1

11 GN601.8A.2-03 OIL SEAL 1

12 GN601.8A.2-10 SEAL COVER 6

13 GBT878-M10X20 SCREW 6

14 GV05203010010 END COVER 1

15 GBT5782-M8X65-10.9-

A2L

BOLT 6

16 JBT7940.1-M6 GREASE NIPPLE 1

17 GBT5783-M6X12-8.8-A2L BOLT 1

18 GBT93-6-A3L STANDARD SPRING

WASHER

1

19 GBT878-M10x25 SCREW 6

102

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1202010000_K SHEAR FLOW CYLINDER ASSEMBLY

GVT1202010000-3

GV100T1W-113K

103

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1202010000_K SHEAR FLOW CYLINDER ASSEMBLY

GVT1202010000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1202010000 SHEAR FLOW CYLINDER

ASSEMBLY

1

GVT1202010001 THRESHING DRUM 1

1 GVT1202010008 THRESHING DRUM 1

1.1 GBT5783-M12X30-10.9-

A3L

BOLT 40

1.2 GVT1202010004 THRESHING ROD-RIGHT 5

1.3 GVT1202010003 THRESHING ROD-LEFT 5

1.4 SPL-CO-M12-10-F3 NUT 40

1.5 GVT1202010007 REEL SPIDER 2

1.6 GVT1202010005 REEL SPIDER 1

1.7 GVT1202010006 REEL SPIDER 1

1.8 GBT5782-M12X100-8.8-

A2L

BOLT 2

1.9 GBT93-12-A3L STANDARD SPRING

WASHER

2

1.10 GBT6170-M12-8-A3L HEXAGON NUT 2

1.11 GBT1096-12X8X80 FLAT KEY 2

1.12 GVT1202010002 ROLLER SHAFT 1

2 GBT5783-M10X30-8.8-

A3L

BOLT 2

3 G25.8-06 BALANCE BLOCK 2

4 GBT93-10-A3L STANDARD SPRING

WASHER

2

5 GBT6170-M10-8-A3L HEXAGON NUT 2

104

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1209020000_K STRAW SHAKER ASSEBLY

GVT1209020000-1

GV100T1W-113K

105

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1209020000_K STRAW SHAKER ASSEBLY

GVT1209020000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1209020000 STRAW SHAKER ASSEBLY 003 1

1 GBT91-3.2X20-A3L SPLIT PIN 2

2 GBT97.1-10-A3L PLAIN WASHER 18

3 GVT1209010044 CONNECTING ROD 1

4 GBT5783-M6X16-8.8-A2L BOLT 7

5 GVT1209010043 BRACKET 1

6 GVT1209010045 CURTAIN BAFFLE 1

7 GVT1205010014 PRESSURE STRIP 1

8 GBT889.1-M6-8-A2L NUT 7

9 GVT1209020005 STRAW SHAKER UNIT 4

106

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1209020000_K STRAW SHAKER ASSEBLY

GVT1209020000-2

GV100T1W-113K

107

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1209020000_K STRAW SHAKER ASSEBLY

GVT1209020000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1209020000 STRAW SHAKER ASSEBLY 1

1 GBT6170-M10-8-A3L HEXAGON NUT 22

2 GBT93-10-A3L STANDARD SPRING

WASHER

22

3 GBT97.1-10-A3L PLAIN WASHER 18

4 GT01209020018 INSTALLATION SEAT 3

5 GVT1209020055 BEARING 1 GVT1209020069 2024-02-15

6 GBT12-M10X30-8.8-A3L BOLT 12

7 GT01209020010 SEAL SPONGE 4

8 GVT1209010001 CRANKSHAFT

COMBINATION-FRONT

1 GVT1209020001 2024-02-15

9 GBT801-M10X90-8.8-A2L BOLT 32

10 GT01209020013 Nylon watts 16 GVT1209020090 2024-02-15

11 GVT1209020047 ADJUSTING GASKET 32

12 GVT1209020046 ADJUSTMENT GASKET 32

13 GT01209020014 BEARING 16 GVT1209020091 2024-02-15

14 GVT1209020016 PACKING PLATE 8

15 GBT1096-8X7X56 FLAT KEY 1 GBT1096-C10X8X56 2024-02-15

16 GN601.13.9-02 BEARING SEAT 3 GVT1209020070 2024-02-15

17 GVT1209020048 BEARING 3 ZD-GBT3882-UE207 2024-02-15

18 GBT5783-M10X30-8.8-

A3L

BOLT 10

19 GT01209020017 BEARING SEAT 1

20 GBT96.1-10-A3L WASHER 2

21 BZF0028.5-122 CHAIN SPROCKET 1 BZF0028.5-125 2024-02-15

22 GBT84-M10X30-33H SCREW 2

23 GVT1209020043 ADJUSTMENT GASKET 1

24 JBT7940.1-M10X1 GREASE NIPPLE 4

25 TD800.311C.1-01 DUSTPROOF CAP OF OIL

CUP

4

26 GVT1209010003 CRANKSHAFT

COMBINATION-REAR

1 GVT1209020003 2024-02-15

27 NL-10sp WASHER 32

28 GBT6183.1-M10-10-A3L HEXAGON FLANGE

LOCKING NUT

32

108

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1209020000_K STRAW SHAKER ASSEBLY

GVT1209020000-3

GV100T1W-113K

109

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1209020000_K STRAW SHAKER ASSEBLY

GVT1209020000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1209020000 STRAW SHAKER ASSEBLY 1

GVT1209020005 STRAW SHAKER UNIT 4

1 GVT1209020042 Help the tooth plate 2

2 GVT1209020006 STRAW SHAKER WEIDMENT 1

3 GBT6170-M6-8-A2L HEXAGON NUT 3

4 GBT5287-6-A0P BIG WASHER 6

5 GT01209020022 FIXING SCREW 6

6 GBT5789-M6X12-8.8-A2L BOLT 6

7 GVT1209020015 EXTENSION PLATE 1

8 GVT1209020035 OIL PIPE 1

9 GVT1209020044 OIL PIPE CLAMP 3

10 G2038.44-01 SINGLE HOLE PIPE CLAMP 2

11 GBT5789-M8X30-8.8-A2L BOLT 1

12 GBT6183.1-M6-8 HEXAGON FLANGE

LOCKING NUT

6

110

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1201010000_K FRAME ASSEMBLY

GVT1201010000-1

GV100T1W-113K

111

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1201010000_K FRAME ASSEMBLY

GVT1201010000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1201010000 FRAME ASSEMBLY 011 1

1 GBT6170-M12-8-A3L HEXAGON NUT 3

2 GBT6170-M10-8-A3L HEXAGON NUT 1

3 GBT93-10-A3L STANDARD SPRING

WASHER

2

4 GN601.7.20 ADJUSTING SCREW 1

5 GBT5783-M10X50-8.8-

A3L

BOLT 1

6 GVT1201010066 SUPPORT SEAT-RIGHT 1

7 GBT5789-M8X16-8.8-A2L BOLT 13

8 GBT6170-M8-8-A2L HEXAGON NUT 3 GBT6170-M8-8-A2L 2024-03-26

9 GBT93-8-A3L STANDARD SPRING

WASHER

27 GBT93-8-A3L 2024-03-26

10 GBT5782-M8X80-8.8-A2L BOLT 1 GBT5782-M8X80-8.8-A2L 2024-03-26

11 GVT1201010275 COVER PLATE-FRONT 1

12 GBT5789-M12X35-8.8-

A3L

BOLT 11 2023-12-15

13 GVT1201010012 PLATE-FRONT 1

14 GBT5782-M20X180-10.9-

A9L

BOLT 6

15 NL-20 WASHER 20

16 GBT6177.1-M20-10-A9L NUT 8

17 GBT6170-M20-10-A9L HEXAGON NUT 6

18 GVT1201010235 PRESSURE BELT ROD 1

19 GVT1201010001A SIDE WALL-LEFT 1

20 GBT6177.1-M10-8-A3L NUT 19 GBT6177.1-M10-8-A3L 2024-03-26

21 GVT1201010061 PLATE SUPPORT 1

22 GVT1201010002A SIDE WALL-RIGHT 1

23 GBT1230-16_ High strength washers for steel

structures

16

24 GBT5782-M20X220-10.9-

A9L

BOLT 2

25 GN601.7-08 COVER 4

26 GN601.7-09 CLAMP 24

27 GBT62-M8-A2L BUTTERFLY NUT 24

28 GVT1201010144 PLATE 1

112

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

29 GVT1201010186 SUPPORT 1

113

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1201010000_K FRAME ASSEMBLY

GVT1201010000-1 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

30 GBT5789-M10X25-8.8-

A3L

BOLT 19

31 GVT1201010062 PLATE SUPPORT 1

32 GVT1201010238 PULLEY SHIELD 1

33 GVT1201010064 PLATE SUPPORT 1

34 GVT1201010053 PLATE 1

35 GN601.6-03 OBSERVATION PORT COVER

PLATE

2

36 GVT1201010241 CONNECTING PLATE 1

37 GBT6183.1-M10-8-A3L HEXAGON FLANGE

LOCKING NUT

2

38 GVT1201010050 PLATE 1

39 GVT1201010182 BOLT 2

40 GBT5789-M8X25-8.8-A2L BOLT 11

41 GVT1201010244 BRACKET 1

42 GBT6177.1-M8-8-A2L NUT 23

43 GBT5783-M10X25-8.8-

A3L

BOLT 2

44 GVT1201010141 CROSSBEAM 1

45 GBT6177.1-M12-8-A3L NUT 5

46 GVT1201010179 SHIELD 1

47 GBT5789-M10X25-10.9-

A2L

BOLT 2

48 GE20H16.10A.7 TENSION CHAIN SPROCKET 1

49 GV05301010120 Triple arm right seal fitting   1

50 GVT1201010009 PREVENTING TWINING

LOOP 2

2

51 GBT5783-M8X20-8.8-A2L BOLT 3 GBT5783-M8X20-8.8-A2L 2024-03-26

52 GVT1201010158 STOP 2

53 BZF0011-002 pin B18X160 2

54 GVT1201010067 SUPPORT SEAT-LEFT 1

55 GBT6182-M16 NUT 8

56 GBT91-5X40-A3L SPLIT PIN 2

57 GVT1201020132 SUPPORT WELD 1

58 GVT1201020136 GASKET 1

59 GVT1201020135 GASKET 1

114

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1201010000_K FRAME ASSEMBLY

GVT1201010000-1 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

60 GVT1201010190 SPONGE 2

61 GBT5783-M12X30-8.8-

A3L

BOLT 1

62 NL-20sp WASHER 8

63 GT01201010061 RIGHT PREVENTING

TWINING LOO

1

64 GBT5783-M6X16-8.8-A2L BOLT 6

65 GVT1201010214 PLATE SUPPORT 1

66 CR4B603040007 BRACKET 5

67 GBT5782-M16X220-10.9-

A3L

BOLT 8

68 GBT5789-M8X20-8.8-A2L BOLT 10

69 GVT1201010164 BRACKET 1

70 GBT93-12-A3L STANDARD SPRING

WASHER

1

71 GBT97.1-12-A3L PLAIN WASHER 1

72 GVT1201010160 BRACKET 1

73 GT01201010049 LEFT PREVENTING TWINING

LOO

1

74 GBT93-6-A3L STANDARD SPRING

WASHER

6

75 GBT6170-M6-8-A2L HEXAGON NUT 6

76 GBT5783-M20X55-10.9-

A9L

BOLT 6

77 GV05301010119 Three fork arm left seal fitting

 

1

78 GBT5789-M10X20-8.8-

A3L

BOLT 4

79 GVT1201010137 INSTALLATION SEAT 1

80 GVT1201010195 PRESSURE PLATE 1

81 GBT5789-M12X25-8.8-

A3L

BOLT 5 2023-12-15

82 GBT9074.15-M12X30 BOLT 4

83 GVT1201010210 BRIDGE CLUTCH RETAINER

ROD

2

84 NL-12sp WASHER 6

115

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1201010000_K FRAME ASSEMBLY

GVT1201010000-2

GV100T1W-113K

116

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

117

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1201010000_K FRAME ASSEMBLY

GVT1201010000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1201010000 FRAME ASSEMBLY 1

1 GVT1201010137 INSTALLATION SEAT 1

1.1 GBT6170-M8-8-A2L HEXAGON NUT 16 GBT6170-M8-8-A2L 2024-03-26

1.2 GN601.57-03 BATTERY PRESS PLATE 2

1.3 GN601.57-04 COVER PLATE 2

1.4 GVT1201010126 SUPPORT PLATE 1

1.5 GN601.57-01 SCREW 4

1.6 GN601.57-02 RUNBBER RING 2

1.7 GBT5789-M10X25-8.8-

A3L

BOLT 5

1.8 GV05808010001a BATTERY BRACKET 1

1.9 GBT6177.1-M10-8-A3L NUT 5 GBT6177.1-M10-8-A3L 2024-03-26

1.10 GBT5783-M10X25-8.8-

A3L

BOLT 2

1.11 GBT97.1-10-A3L PLAIN WASHER 2

1.12 GBT93-10-A3L STANDARD SPRING

WASHER

4

1.13 GBT6170-M10-8-A3L HEXAGON NUT 2

1.14 GF38B1.29.5-04 BOTTOM PLATE 2

2 GE20H16.10A.7 TENSION CHAIN SPROCKET 1

2.1 GBT12-M12X70-8.8-A3L BOLT 1

2.2 GBT95-16-A0P PLAIN WASHER 1

2.3 GE20H16.10A.7-01 SHAFT SEAT 1

2.4 GBT867-4X24 HALF ROUND HEAD RIVET 4

2.5 F302393 GUARD PLATE-A 2

2.6 GBT276-6204-2RS BALL BEARING 1

2.7 F302373 TENSION CHAIN SPROCKET 1

2.8 GBT95-12-A0P PLAIN WASHER 1

2.9 GBT93-12_ STANDARD SPRING

WASHER

1

2.10 GBT6170-M12-8-A3L HEXAGON NUT 1

3 GV05301010120 Triple arm right seal fitting   1

3.1 GBT12618-3X9 RIVET 8

3.2 GV05301010121 Tri-fork arm seal welding 1

118

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1201010000_K FRAME ASSEMBLY

GVT1201010000-2 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

3.3 GV05301010124 SERLING 1

3.4 GBT96.1-3-A0P WASHER 8

4 GV05301010119 Three fork arm left seal fitting

 

1

4.1 GBT96.1-3-A0P WASHER 8

4.2 GV05301010128 Tri-fork arm seal welding 1

4.3 GV05301010127 SEAL RING-LEFT 1

4.4 GBT12618-3X9 RIVET 8

5 GVT1201010275 COVER PLATE-FRONT 1

5.1 GBT5789-M8X12-8.8-A2L BOLT 4

5.2 GVT1201010276 COVER PLATE-FRONT 1

5.3 GVT1201010280 SEAL PLATE 2

5.4 GVT1201010028 SEAL PLATE 1

5.5 GBT6183.1-M6-8-A2L HEXAGON FLANGE

LOCKING NUT

8

5.6 GBT5789-M6X25-8.8-A2L BOLT 8

6 GVT1201010144 PLATE 1

6.1 GBT5783-M8X20-8.8-A2L BOLT 2 GBT5783-M8X20-8.8-A2L 2024-03-26

6.2 GBT97.1-8-A3L PLAIN WASHER 3

6.3 GVT1201010145 PLATE 1

6.4 GBT93-8-A3L STANDARD SPRING

WASHER

2 GBT93-8-A3L 2024-03-26

6.5 GBT6170-M8-8-A2L HEXAGON NUT 1 GBT6170-M8-8-A2L 2024-03-26

119

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1207010000_K CHECK DRUM ASSEMBLY

GVT1207010000-1

GV100T1W-113K

120

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1207010000_K CHECK DRUM ASSEMBLY

GVT1207010000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1207010000 CHECK DRUM ASSEMBLY 004 1

1 GBT5783-M10X35-8.8-

A3L

BOLT 1

2 GBT93-10-A3L STANDARD SPRING

WASHER

10

3 GN601.20-17 RETAINER RING 1

4 GVT1207010015 DRIVING PLATE 1

5 GBT5782-M10X50-8.8-

A3L

BOLT 8

6 GBT93-8-A3L STANDARD SPRING

WASHER

4

7 GVT1207010002 PULLEY 1

8 GV01211010092 HUB 1

9 GV05512010009 PULLEY 1

10 GKV2203050080 BEARING 2

11 GN601.8A-01 BEARING SEAT 1

12 GBT1096-12X8X80 FLAT KEY 1

13 GVT1207010001 Walkers shaft 1

14 GBT5783-M12X30-8.8-

A3L

BOLT 8

15 GBT93-12-A3L STANDARD SPRING

WASHER

8

16 GVT1207010003 Walkers wheel 1

17 GBT65-M8X12-4.8-A2L SCREW 4

18 GVT1207010012 COVER 2

19 GV04512010003 BEARING SEAT 1

20 GVT1207010013 VARIABLE SPEED DRIVE

DISK(THRESHING DRUM)

1

21 GBT858-40 THRUST GASKET 1

22 GBT812-M40X1.5 NUT 2

23 GBT1096-12X8X63 FLAT KEY 1

24 GBT6170-M16-10-A3L HEXAGON NUT 1

25 GBT93-16-A3L STANDARD SPRING

WASHER

1

26 GBT5782-M16X100-10.9-

A3L

BOLT 1

27 GBT5783-M10X65-8.8-

A3L

BOLT 1

28 GBT6170-M10-8-A3L HEXAGON NUT 1

121

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

29 GV04512010006 NYLON SLEEVE 3

122

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1207010000_K CHECK DRUM ASSEMBLY

GVT1207010000-1 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

30 GV05208010122 PLUNGER 1

30.1 GV04512010007a PLUNGER 1

30.2 GV04512010009 HUB 1

30.3 GBT10708.3-FA80X90X6.3 O-RING 1

30.4 GV04512010013 O-RING 1

30.5 GV04512010015 O-RING 2

30.6 GV04512010014 RETAINING RING 1

30.7 GV04512010011 O-RING 1

30.8 GV04512010012 RETAINING RING 1

31 GV04512010008 NYLON WASHER 1

32 GV03512010006 PIPE 2 1

33 GV05512010007 ADJUSTING GASKET 3

34 GV03512010007 PIPE 3 2

123

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1207010000_K CHECK DRUM ASSEMBLY

GVT1207010000-2

GV100T1W-113K

124

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1207010000_K CHECK DRUM ASSEMBLY

GVT1207010000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1207010013 VARIABLE SPEED DRIVE

DISK(THRESHING DRUM)

1

GVT1207010000 CHECK DRUM ASSEMBLY 1

1 JBT7940.1-M6 GREASE NIPPLE 1

2 GBT93-12-A3L STANDARD SPRING

WASHER

8

3 GBT10708.3-

FA180X195X9.5

O-RING 1

4 GV04512010010 PULLEY 1

5 GV04512010018 COLUMN PIN 3

6 GBT5783-M12X45-8.8-

A3L

BOLT 8

7 GV04512010016 MOVINGPLATE 1

8 GV04512010005 HUB 1

9 GV04512010017 FIXED PLATE 1

125

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-1

GV100T1W-113K

126

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1301010000 CLEANING CHAMBER

ASSEMBLY

1

1 GVT1301010119 PLATE 1

2 GVT1301010003 BRACKET-FRONT 1

3 GVT1301010001 HALF AXLE 1

4 GVT1301010006 SIEVE BOX DRIVING

ASSEMBLY

1

5 GVT1301010091 LOWER SIEVE BOX 1

6 GN601.13.11 HANGER ROD 2

7 GVT1301010025 UPPER SIEVE BOX

ASSEMBLY

1

7.1 GBT68-M5X16-4.8-A2L SCREW 4

7.2 W20409 SUBPLATE 2

7.3 GBT889.1-M5-8 NUT 4

7.4 GVT1301010040 PRESSURE STRIP 2

7.5 GBT889.1-M6-8-A2L NUT 28

7.6 GVT1301010042 SEAL PLATE-RIGHT 1

7.7 GVT1301010041 SEAL PLATE-LEFT 1

7.8 GBT5783-M6X20-8.8-A2L BOLT 28

7.9 GVT1301010028 UPPER SIEVE BOX

WELDMENT

1

8 GV03301020012 WOBBLE ARM 2

9 GVT1301010084 GUARD PLATE 1

10 GBT12-M10X25-8.8-A3L BOLT 2 GBT14-M10X30-8.8-A3L 2024-01-10

11 GBT96.1-10-A3L WASHER 6 NL-10sp 2024-01-10

12 GBT93-10-A3L STANDARD SPRING

WASHER

6 NL-10sp 2024-01-10

13 GBT6170-M10-8-A3L HEXAGON NUT 2

14 GVT1301010063 TAILING SIEVE 1 GVT1301010063a 2024-01-10

15 GVT1301010073 LOWER SIEVE 1 GVT1301010073a 2024-01-10

16 GBT5783-M10X25-8.8-

A3L

BOLT 4

17 GBT801-M8X20-8.8-A2L BOLT 2 GBT801-M8X20-8.8-A2L 2024-12-01

18 GBT96.1-8-A3L WASHER 2 GBT96.1-8-A3L 2024-12-01

19 GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

2 GBT6183.1-M8-8-A2L 2024-01-10

127

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

2 GBT6183.1-M8-8-A2L 2024-12-01

128

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-1 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

20 GVT1301010043 UPPER SIEVE 1 GVT1301010043a 2024-01-10

21 GVT1301010078 FINGER SIEVE WELDMETN 1

21.1 GVT1301010079 BRACKET 1

21.2 GN601.13.1.3-02 FINGER SIEVE 25

22 GBT5783-M8X25-8.8-A2L BOLT 2

23 GBT6183.1-M8-8 HEXAGON FLANGE

LOCKING NUT

2 GBT6183.1-M8-8-A2L 2024-01-10

GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

2 GBT6183.1-M8-8-A2L 2024-01-10

GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

2 GBT6183.1-M8-8-A2L 2024-12-01

129

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-2

GV100T1W-113K

130

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1301010001 HALF AXLE 1

GVT1301010000 CLEANING CHAMBER

ASSEMBLY

004 1

1 GKV2301030080 BEARING 2

2 GN601.13.9-02 BEARING SEAT 4

3 GN601.13.9.1 CONNECTING RODS 2

3.1 GN601.13.9.1-03 SUPPORT SEAT 1

3.2 GN601.13.9.1-02 PACKING PLATE 1

3.3 GBT867-8X32 HALF ROUND HEAD RIVET 2

3.4 GBT5782-M10X45-10.9-

A3L

BOLT 2

3.5 GN601.13.9.1-04 BRACKET 2

3.6 GBT889.1-M16-8 NUT 1

3.7 GN601.13.9.1.1 RUBBER SLEEVE 1

3.8 GN601.13.9.1-05 BOLT 1

3.9 GN601.13.9.1-01 CONNECTING ROD 1

3.10 GBT97.1-10-A0P PLAIN WASHER 2

3.11 GBT889.1-M10-10-A3L NUT 2

4 GN601.13.9-03 LEFT CRANK 1

5 GBT5783-M10X30-8.8-

A3L

BOLT 6

6 GBT97.1-10-A3L PLAIN WASHER 14

7 GBT93-10-A3L STANDARD SPRING

WASHER

14 NL-10sp 2024-01-10

8 GBT6170-M10-8-A3L HEXAGON NUT 14

9 GKV2301030081 BEARING 2

10 GN601.13.9.2 BEARING SEAT 2

11 GBT5783-M12X30-8.8-

A3L

BOLT 4

12 GBT93-12-A3L STANDARD SPRING

WASHER

6

13 GBT5783-M12X40-8.8-

A3L

BOLT 2

14 GBT6170-M12-8-A3L HEXAGON NUT 2

15 GBT12-M10X30-8.8-A3L BOLT 6

16 GBT1099.1-8X11X28 KEY 2

131

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

17 GVT1301010002 Sieve box crank shaft 1

132

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-2 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

18 GN601.13.9-04 CHAIN SPROCKET 1

19 GBT5782-M10X65-8.8-

A2L

BOLT 2

133

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-3

GV100T1W-113K

134

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1301010000 CLEANING CHAMBER

ASSEMBLY

1

1 GV03301020012 WOBBLE ARM 2

1.1 GKV2301010260 BOLT 1

1.2 GV03301020050 WOBBLE ARM 1

1.3 GN601.13.13-08 WASHER 2

1.4 GK30A2.33.1-07 ADJUSTING GASKET 1

1.5 GBT889.1-M16-8 NUT 4

1.6 GBT12-M16X170-8.8-A3L BOLT 1

1.7 GBT97.1-16-A3L PLAIN WASHER 1

2 GN601.13.11 HANGER ROD 2

2.1 GBT6170-M8-8-A2L HEXAGON NUT 4

2.2 GBT93-8-A3L STANDARD SPRING

WASHER

4

2.3 GN601.13.11-01 PACKING PLATE 2

2.4 W10019 PRESSURE CAP 4

2.5 W20459 RUBBER SLEEVE 2

2.6 GBT5782-M8X80-8.8-A2L BOLT 2

2.7 GKV2301010080 HANGER ROD 1

2.8 GBT97.1-16-A3L PLAIN WASHER 1

2.9 GBT91-4X28-A3L SPLIT PIN 1

3 GVT1301010003 BRACKET-FRONT 1

3.1 GBT5782-M8X70-8.8-A2L BOLT 4

3.2 GN601.13.8-04 PACKING PLATE 2

3.3 W10019 PRESSURE CAP 4

3.4 GBT889.1-M8-8-A2L NUT 4

3.5 W20459 RUBBER SLEEVE 4 GE401Y.15.9a-01 2024-01-10

3.6 GVT1301010004 SUPPORTING SHAFT

COMBINATION

1

3.7 GBT889.1-M10-8-A3L NUT 4

3.8 GN601.13.8-02 PACKING PLATE 2

3.9 GN601.13.8-03 HEEL BLOCK 4

3.10 GN601.13.8-01 SHAFT SEAT 2

135

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-3 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

3.11 GBT5783-M10X50-8.8-

A3L

BOLT 4 GBT5783-M10X55-8.8-

A3L

2024-11-11

136

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-4

GV100T1W-113K

137

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-4

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1301010006 SIEVE BOX DRIVING

ASSEMBLY

1

GVT1301010000 CLEANING CHAMBER

ASSEMBLY

1

1 GBT5783-M10X40-8.8-

A3L

BOLT 1

2 GBT6170-M10-8-A3L HEXAGON NUT 10

3 GN601.13.10-07 BRACKET 1

4 GBT5783-M10X30-8.8-

A3L

BOLT 10

5 GBT93-10-A3L STANDARD SPRING

WASHER

12 NL-10sp 2024-01-10

6 GBT5782-M10X70-8.8-

A3L

BOLT 8

7 GN601.13.10-03 SHAFT SEAT 2

8 GN601.13.10-04 SHAFT SEAT 2

9 GN601.13.10.2 FORK ARM-LEFT 1

10 GBT889.1-M10-8 NUT 16 GBT889.1-M10-10-A3L 2024-11-11

11 GBT5782-M10X90-8.8-

A3L

BOLT 4 GBT5782-M10X95-10.9-

A3L

2024-11-11

12 W10021 HEEL BLOCK 6

13 W10018 THREE FORK ARM

FULCRUM

3

14 GBT5782-M12X60-8.8-

A3L

BOLT 6

15 GBT889.1-M12-8 NUT 12

16 W10022 BEARING COVER 2

17 GBT91-4X25-A3L SPLIT PIN 2

18 GBT97.1-16-A3L PLAIN WASHER 2

19 AW20363 SIEVE TANK BOOM SHAFT

ASSEMBLY

2

20 GBT93-8-A3L STANDARD SPRING

WASHER

8

21 GBT5783-M8X20-8.8-A2L BOLT 8

22 GVT1301010007 HANGING SHAFT 1

23 GBT5782-M12X65-8.8-

A3L

BOLT 6

24 G30A.13.10-04 HEEL BLOCK 6

25 G30A.13.10-08 SHAFT SEAT 3

138

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

26 GN601.13.10-01 BEARING SEAT 2

27 GN601.13.10-02 SIEVE BOX TRANSMISSION

SEAT

2

28 GBT12-M10X70-8.8-A2L BOLT 4

139

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-4 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

29 GBT848-30-A3L SMALL WASHER 2

30 GBT91-5X50-A3L SPLIT PIN 2

31 GN601.13.10.1 FORK ARM-RIGHT 1

32 GN601.13.10-08 BRACKET 1

33 GBT6172.1-M10-04-A3L NUT 2

34 GBT5783-M10X20-8.8-

A3L

BOLT 2

140

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-5

GV100T1W-113K

141

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-5

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1301010043 UPPER SIEVE 1

GVT1301010000 CLEANING CHAMBER

ASSEMBLY

1

1 GVT1301010044 UPPER SIEVE 1

1.1 GVT1301010045 UPPER SIEVE 1

1.2 GBT68-M6X12-4.8-A2L SCREW 1

1.3 GN601.13.3.2 CONTROL HANDLE 1

1.4 GBT6170-M8-8-A2L HEXAGON NUT 1

1.5 F495095 BOLT 1

1.6 GF25B1.13.3b-01 CONNECTING ROD 1

1.7 GBT97.1-6-A3L PLAIN WASHER 1

1.8 GBT6179-M6-5-A2L NUT 1

1.9 GBT91-1.6X16-A3L SPLIT PIN 1

1.10 GBT5783-M6X16-8.8-A2L BOLT 25

1.11 GVT1301010134 PLATE 5

1.12 GBT889.1-M6-8-A2L NUT 25

2 GN601.13.3-01 HEEL BLOCK 1

3 F495083 RETAINER RING 1

4 GBT889.1-M8-8-A2L NUT 1

142

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-6

GV100T1W-113K

143

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-6

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1301010000 CLEANING CHAMBER

ASSEMBLY

1

GVT1301010063 TAILING SIEVE 1

1 GVT1301010064 TAILING SIEVE 1

1.1 GVT1301010065 TAILING SIEVE 1

1.2 GBT68-M6X12-4.8-A2L SCREW 1

1.3 GN601.13.3.2 CONTROL HANDLE 1

1.4 GBT6170-M8-8-A2L HEXAGON NUT 1

1.5 F495095 BOLT 1

1.6 G20B.15.3-03 CONNECTING ROD 1

1.7 GBT97.1-6-A0P PLAIN WASHER 1

1.8 GBT6179-M6-5-A2L NUT 1

1.9 GBT91-1.6X14-A0P SPLIT PIN 1

2 GN601.13.3-01 HEEL BLOCK 1

3 F495083 RETAINER RING 1

4 GBT889.1-M8-8 NUT 1

144

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-7

GV100T1W-113K

145

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-7

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1301010000 CLEANING CHAMBER

ASSEMBLY

1

GVT1301010073 LOWER SIEVE 1

1 GVT1301010074 LOWER SIEVE 1

1.1 GVT1301010075 LOWER SIEVE 1

1.2 GBT68-M6X12-4.8-A2L SCREW 1

1.3 GN601.13.3.2 CONTROL HANDLE 1

1.4 GBT6170-M8-8-A2L HEXAGON NUT 1

1.5 F495095 BOLT 1

1.6 GF25B1.13.3b-01 CONNECTING ROD 1

1.7 GBT97.1-6-A0P PLAIN WASHER 1

1.8 GBT6179-M6-5-A2L NUT 1

1.9 GBT91-1.6X14-A0P SPLIT PIN 1

2 GN601.13.3-01 HEEL BLOCK 1

3 F495083 RETAINER RING 1

4 GBT889.1-M8-8 NUT 1

146

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-8

GV100T1W-113K

147

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-8

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1301010119 PLATE 1

GVT1301010000 CLEANING CHAMBER

ASSEMBLY

1

1 GBT5783-M6X25-8.8-A2L BOLT 9

2 GVT1301010021 PRESSURE PLATE-FRONT 1

3 GVT1301010022 SEAL PLATE-FRONT 1

4 GBT889.1-M6-8-A2L NUT 37

5 GBT5783-M6X20-8.8-A2L BOLT 28

6 GN601.13.1-04 PRESSURE PLATE 2

7 GN601.13.1-03 SEAL PLATE 2

8 GVT1301010120 PLATE 1

9 GVT1301010023 REINFORCEMENT PLATE 1

10 GBT6183.1-M8-8 HEXAGON FLANGE

LOCKING NUT

8 GBT6183.1-M8-8-A2L 2024-01-10

GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

2 GBT6183.1-M8-8-A2L 2024-01-10

GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

2 GBT6183.1-M8-8-A2L 2024-12-01

11 GBT5783-M8X25-8.8-A2L BOLT 8

148

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-9

GV100T1W-113K

149

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1301010000_K CLEANING CHAMBER ASSEMBLY

GVT1301010000-9

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1301010000 CLEANING CHAMBER

ASSEMBLY

1

1 GVT1301010091 LOWER SIEVE BOX 1

1.1 GVT1301010097 LOWER SIEVE BOX

WELDMENT

1

1.2 GBT68-M5X16-4.8-A2L SCREW 4

1.3 W20409 SUBPLATE 2

1.4 GBT109-6X16 RIVET 16

1.5 GVT1301010094 SEAL PLATE 2

1.6 GVT1301010092 PRESSURE PLATE-LEFT 1

1.7 GVT1301010093 PRESSURE PLATE-RIGHT 1

1.8 GBT109-6X20 RIVET 6

1.9 GBT5789-M6X20-8.8-A2L BOLT 8

1.10 GVT1301010095 SEAL PLATE-REAR 1

1.11 GVT1301010096 PRESSURE PLATE-REAR 1

1.12 GBT6177.1-M6-8-A2L NUT 8

1.13 GBT889.1-M5-8 NUT 4

2 GVT1301010084 GUARD PLATE 1

2.1 GVT1301010085 HINGE SHAFT 1

2.2 GVT1301010088 Rear valve riveted and welded

 

1

2.3 W20359 PIN 2

2.4 W20360 HANDLE LOCKING SPRING 2

2.5 GBT848-12-A3L SMALL WASHER 2

2.6 GBT91-3.2X28-A3L SPLIT PIN 2

2.7 GVT1301010086 EXTENSION PLATE 1

150

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1302010000_K FAN ASSEMBLY

GVT1302010000-1

GV100T1W-113K

151

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1302010000_K FAN ASSEMBLY

GVT1302010000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1302010000 FAN ASSEMBLY 004 1

1 GVT1302010001 AIR BLOWER 1

2 GBT889.1-M8-8 NUT 3

3 GBT889.1-M6-8 NUT 8

4 GVT1302010014 SHIELD-LEFT 1

5 GBT91-2.5X22-A3L SPLIT PIN 1

6 GBT96.1-8-A3L WASHER 4

7 GBT96.1-10-A3L WASHER 5

8 GN601.14-08 SPRING 1

9 GN601.14-17 SPRING 1

10 GBT879.1-6X50 SPRING PIN 1

11 GBT879.1-10X50 SPRING PIN 1

12 GVT1302010011 WIND GUIDE PLATE 2

13 GKV2302020031 SEAT 1 GVT1302010100 2023-12-15

GKV2302020031 SEAT 1 201454673 2023-05-11

14 GKV2302020019 LIFTING SEAT-RIGHT 1 GVT1302010101 2023-12-15

GKV2302020019 LIFTING SEAT-RIGHT 1 201454672 2023-05-11

15 GN601.14-07 FIXED PLATE 1

16 GN601.14-06 MOVINGPLATE 1

17 GN601.14-11 END COVER 1

18 GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

2

19 GBT6183.1-M10-8-A3L HEXAGON FLANGE

LOCKING NUT

8 2023-12-15

20 GVT1302010012 SEAL SPONGE 1 2023-12-15

21 JBT7940.1-M6 GREASE NIPPLE 1

22 GN601.14-21 CONNECTING PLATE 7

23 GN601.14-15 CONNECTING ROD-LEFT 1

24 GN601.14-13 CONNECTING ROD-MIDDLE 1

25 GN601.14-16 CONNECTING ROD-RIGHT 1

26 GBT6177.1-M8-8-A2L NUT 21

27 GBT5789-M8X30-8.8-A2L BOLT 2

152

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1302010000_K FAN ASSEMBLY

GVT1302010000-1 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

28 GBT5789-M8X16-8.8-A2L BOLT 22

29 GBT5783-M6X20-8.8-A2L BOLT 8

30 GBT5783-M10X30-8.8-

A3L

BOLT 8

31 GBT848-12-A3L SMALL WASHER 1

32 GKV2302020012 SHIELD-RIGHT 1

33 GBT5783-M10X40-8.8-

A3L

BOLT 4

34 GN601.14-09 BOLT 3

35 GN601.14-10a SEAL SPONGE 2

36 GBT3452.1-35.5X2.65G O-RING 1

37 GN601.14.7-03 SLEEVE 2

38 GL06302010027 ADJUSTING GASKET 2

39 GVT1302010013 SHIELD 1

40 NL-10sp WASHER 4

41 NL-10 WASHER 4 2023-12-15

42 GBT6170-M10-8-A3L HEXAGON NUT 7 2023-12-15

43 GKV2302050015 SHIELD 1 GVT1302010120 2023-12-15

GKV2302050015 SHIELD 1 201454680 2023-05-11

153

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1302010000_K FAN ASSEMBLY

GVT1302010000-2

GV100T1W-113K

154

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1302010000_K FAN ASSEMBLY

GVT1302010000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1302010000 FAN ASSEMBLY 1

GVT1302010001 AIR BLOWER 1

1 GVT1302010002 AIR BLOWER SHAFT 1

1.1 GBT889.1-M10-8-A3L NUT 12

1.2 GBT6170-M10-8-A3L HEXAGON NUT 12 2023-12-15

1.3 GBT5783-M8X25-8.8-A2L BOLT 28

1.4 GBT5783-M8X16-8.8-A2L BOLT 2

1.5 GN601.14.7.2-02 SPOKE PIECE 12

1.6 GBT889.1-M8-8-A2L NUT 24

1.7 GBT93-8-A3L STANDARD SPRING

WASHER

4

1.8 GBT96.1-8-A3L WASHER 2

1.9 GBT5783-M10X35-8.8-

A3L

BOLT 12

1.10 GBT97.1-8-A3L PLAIN WASHER 8

1.11 GN601.14.7.2.1 PLATE 4

1.12 GBT6170-M8-8-A2L HEXAGON NUT 6

1.13 GVT1302010004 SHAFT-FAN 1

1.14 GVT1302010003 FAN BLADE 4

1.15 GKV2302010040 IMPELLER REINFORCEMENT

PLATE

12

2 GBT5783-M6X20-8.8-A2L BOLT 4

3 GBT97.1-6-A3L PLAIN WASHER 8

4 GVT1302010005 HOUSING 1

5 GBT889.1-M6-8 NUT 41

6 GBT5783-M6X16-8.8-A2L BOLT 41

7 GVT1302010010 CONNECTING PLATE-FRONT 1

8 GVT1302010009 HOUSING 1

9 GBT93-6-A3L STANDARD SPRING

WASHER

4

10 GBT6170-M6-8-A2L HEXAGON NUT 4

11 GBT96.1-6-A3L WASHER 10

12 GN601.14.7-02 ACTUATING DISK 1

13 GBT5789-M6X25-8.8-A2L BOLT 8

155

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1302010000_K FAN ASSEMBLY

GVT1302010000-2 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

14 GVT1302010016 SEALING STRIP 1

15 GVT1302010018 PRESSURE STRIP 1

16 GVT1302010017 SEALING STRIP 1

17 GBT6183.1-M6-8-A2L HEXAGON FLANGE

LOCKING NUT

8

18 GBT12618-5X12 RIVET 8

19 GBT96.1-5-A3L WASHER 8

20 GMV2302080062 SEAL WASHER 2

156

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1302010000_K FAN ASSEMBLY

GVT1302010000-3

GV100T1W-113K

157

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1302010000_K FAN ASSEMBLY

GVT1302010000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1302010000 FAN ASSEMBLY 1

1 GKV2302020031 SEAT 1 GVT1302010100 2023-12-15

GKV2302020031 SEAT 1 201454673 2023-05-11

1.1 GBT12-M10X40-8.8-A3L BOLT 3

1.2 G40.14.6 BEARING 1

1.3 GKV2302020029 LIFTING SEAT WELDMENT 1

1.4 GBT97.1-10-A3L PLAIN WASHER 4

1.5 GBT93-10-A3L STANDARD SPRING

WASHER

3

1.6 GBT6170-M10-8-A3L HEXAGON NUT 3 2023-12-15

2 GKV2302020019 LIFTING SEAT-RIGHT 1 GVT1302010101 2023-12-15

GKV2302020019 LIFTING SEAT-RIGHT 1 201454672 2023-05-11

2.1 GBT12-M10X30-8.8-A3L BOLT 3

2.2 GKV2305020080 BEARING 1

2.3 GKV2302020029 LIFTING SEAT WELDMENT 1

2.4 GBT97.1-10-A3L PLAIN WASHER 3

2.5 GBT93-10-A3L STANDARD SPRING

WASHER

3

2.6 GBT6170-M10-8-A3L HEXAGON NUT 3 2023-12-15

158

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1303020000_K HOUSING-LOWER(CLEANING ROOM)

GVT1303020000-1

GV100T1W-113K

159

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1303020000_K HOUSING-LOWER(CLEANING ROOM)

GVT1303020000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1303020000 HOUSING-LOWER(CLEANING

ROOM)

001 1

1 GVT1303010021 FIXING SEAT 1

2 GBT6183.1-M10-8-A3L HEXAGON FLANGE

LOCKING NUT

13

3 GBT5789-M10X30-8.8-

A3L

BOLT 13

4 GVT1303010001a HOUSING 1

5 GBT97.1-16-A3L PLAIN WASHER 1

6 F303890 TENSION CHAIN SPROCKET 1

6.1 GBT12-M12X55-8.8-A3L BOLT 1 GBT12-M12X60-8.8-A3L 2024-09-30

GBT12-M12X55-8.8-A3L BOLT 1 GBT12-M12X60-8.8-

A3L+

2024-09-30

6.2 GBT97.1-16-A3L PLAIN WASHER 1

6.3 GMV1106010117 SHAFT SEAT 1

6.4 F104603 GUARD PLATE-B 2

6.5 GBT276-6204-2RS BALL BEARING 1

6.6 F104403 TENSION CHAIN SPROCKET 1

6.7 GBT867-4X22 HALF ROUND HEAD RIVET 4

6.8 GL07201020169 PLAIN WASHER 1 BZF0001-120 2024-09-30

GL07201020169 PLAIN WASHER 1 BZF0001-120+ 2024-09-30

6.9 GBT93-12-A3L STANDARD SPRING

WASHER

1

6.10 GBT6170-M12-8-A3L HEXAGON NUT 1

7 G25A8.16-02 BUTTERFLY BOLT 4

8 GVT1303010043a SHIELD 1

9 GVT1302010012 SEAL SPONGE 1

160

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1303020000_K HOUSING-LOWER(CLEANING ROOM)

GVT1303020000-2

GV100T1W-113K

161

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1303020000_K HOUSING-LOWER(CLEANING ROOM)

GVT1303020000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1303010001a HOUSING 1

GVT1303020000 HOUSING-LOWER(CLEANING

ROOM)

1

1 GRV1303020072 SEAL SPONGE 1

2 GVT1303010002a HOUSING 1

3 GBT6170-M8-8-A2L HEXAGON NUT 2

4 GBT93-8-A3L STANDARD SPRING

WASHER

2

5 GBT97.1-8-A3L PLAIN WASHER 2

6 GN601.17.7 PRESSURE PLATE 2

7 GN601.17-02 HOSE 2

8 GVT1303010018 LOWER AIRPROOF STRIP 1

9 GVT1303010017 SEALING STRIP 1

10 GBT6183.1-M6-8-A2L HEXAGON FLANGE

LOCKING NUT

14

11 GBT5783-M8X20-8.8-A2L BOLT 2

162

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1304010000_K HOUSING-UPPER(CLEANING ROOM)

GVT1304010000

GV100T1W-113K

163

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1304010000_K HOUSING-UPPER(CLEANING ROOM)

GVT1304010000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1304010000 HOUSING-UPPER(CLEANING

ROOM)

003 1

1 GBT5789-M8X16-8.8-A2L BOLT 30

2 GBT5789-M8X20-8.8-A2L BOLT 31

3 GBT6183.1-M8-8 HEXAGON FLANGE

LOCKING NUT

38

4 GBT5789-M8X30-8.8-A2L BOLT 7

5 GVT1304010001 COVER PLATE-FRONT 1

6 GVT1304010003 Plate welded 1

7 GVT1304010005 REAR COVER WELDMENT 1

8 GVT1304010009 ANGELIRON 1

9 GVT1304010010 SEAL PLATE 1

10 GVT1304010011 PLATE 1

164

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1305010000_K Fan continuously variable speed assembly  

GVT1305010000-1

GV100T1W-113K

165

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1305010000_K Fan continuously variable speed assembly  

GVT1305010000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1305010000 Fan continuously variable speed

assembly  

003 1

1 GVT1305010001 STEPLESS SPEED CHANGE

DEVICE

1

2 GBT97.1-10-A3L PLAIN WASHER 7

3 GBT5783-M10X30-8.8-

A3L

BOLT 5

4 GBT93-10-A3L STANDARD SPRING

WASHER

6

5 GBT6170-M10-8-A3L HEXAGON NUT 1

6 GBT5783-M10X45-8.8-

A3L

BOLT 1

7 GVT1305010002 SPEED CONTROL ROD 1

8 GBT5783-M12X30-8.8-

A3L

BOLT 2

9 GBT6183.1-M10-8-A3L HEXAGON FLANGE

LOCKING NUT

2

10 GBT6183.1-M12-8-A3L HEXAGON FLANGE

LOCKING NUT

2

11 GBT5783-M10X35-8.8-

A3L

BOLT 2

166

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1305010000_K Fan continuously variable speed assembly  

GVT1305010000-2

GV100T1W-113K

167

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1305010000_K Fan continuously variable speed assembly  

GVT1305010000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1305010001 STEPLESS SPEED CHANGE

DEVICE

1

GVT1305010000 Fan continuously variable speed

assembly  

1

1 GBT5783-M10X30-8.8-

A3L

BOLT 2

2 GBT5783-M10X35-8.8-

A3L

BOLT 8

3 GBT6183.1-M10-8-A3L HEXAGON FLANGE

LOCKING NUT

10

4 GBT91-4X20-A3L SPLIT PIN 2

5 GBT97.1-12-A3L PLAIN WASHER 2

6 GVT1305010005 TRANSITIONAL WHEEL

ASSEMBLY

1

7 GVT1305010021 TENSION PULLEY

ASSEMBLY

1

8 GVT1305010007 INSTALLATION SEAT 1

9 GBT93-10-A3L STANDARD SPRING

WASHER

1

10 GN601.50.1.1-06 ADJUSTMENT GASKET 1

11 GN601.50.1.2-08 SCREW ROD 1

12 GVT1305010009 TENSION CHAIN SPROCKET 1

12.1 GBT893.1-40 CIRCLIPS FOR HOLE 1

12.2 GBT276-6203-2RS BALL BEARING 1

12.3 GN601.50.1.2-11 TENSION CHAIN SPROCKET 1

13 GVT1305010012 BRACKET 1

14 GVT1305010016 ROTARY ARM 1

15 JBT7940.1-M6 GREASE NIPPLE 1

16 GBT6170-M12-8-A3L HEXAGON NUT 2

17 GN601.50.1.1.3 SPRING SEAT 1

18 GN601.15-08 SPRING 1

19 GN601.50.1.1-04 JOINT 1

20 GBT894.1-25 CIRCLIP FOR SHAFT 1

21 F490653 RETAINER RING 1

22 GBT5783-M10X25-8.8-

A3L

BOLT 1

168

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1305010000_K Fan continuously variable speed assembly  

GVT1305010000-3

GV100T1W-113K

169

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1305010000_K Fan continuously variable speed assembly  

GVT1305010000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1305010000 Fan continuously variable speed

assembly  

1

GVT1305010001 STEPLESS SPEED CHANGE

DEVICE

1

GVT1305010021 TENSION PULLEY

ASSEMBLY

1

1 GVT1305010022 SHAFT 1

2 GV05305010073 TENSIONER 1

2.1 GBT5782-M16X70-8.8-

A3L

BOLT 1

2.2 GBT93-16-A0P STANDARD SPRING

WASHER

1

2.3 GBT97.1-16-A0P PLAIN WASHER 2

2.4 GV05305010069 SUPPOR ARM 1

2.4.1 GN601.50.1.1-02 SHAFT SLEEVE 2

2.4.2 GV05305010061 SUPPOR ARM 1

2.5 GN601.15.8 TENSIONER 1

2.5.1 GBT893.1-47 CIRCLIPS FOR HOLE 1

2.5.2 GKV2305020081 BEARING 2

2.5.3 GN601.50.1.1-01 TENSIONER 1

3 JBT7940.1-M6 GREASE NIPPLE 1

4 GBT894.1-25 CIRCLIP FOR SHAFT 1

5 GN601.50.1.1-05 ADJUSTMENT GASKET 1

6 GN601.50.1.1-03 DRAWBAR 1

7 GN601.50.1.1-04 JOINT 1

8 GN601.15-08 SPRING 1

9 GN601.50.1.1.3 SPRING SEAT 1

10 GBT6170-M12-8-A3L HEXAGON NUT 2

170

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1305010000_K Fan continuously variable speed assembly  

GVT1305010000-4

GV100T1W-113K

171

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1305010000_K Fan continuously variable speed assembly  

GVT1305010000-4

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1305010000 Fan continuously variable speed

assembly  

1

GVT1305010001 STEPLESS SPEED CHANGE

DEVICE

1

GVT1305010005 TRANSITIONAL WHEEL

ASSEMBLY

1

1 GBT6170-M12-8-A3L HEXAGON NUT 2

2 GVT1305010006 BRACKET 1

3 GBT97.1-12-A3L PLAIN WASHER 1

4 GBT6170-M10-8-A3L HEXAGON NUT 6

5 GBT93-10-A3L STANDARD SPRING

WASHER

6

6 GBT97.1-10-A3L PLAIN WASHER 6

7 GBT7810-UEPF207 EXTERNAL SPHERICAL

BALL BEARING WITH

BEARING BLOCK

1

8 GN601.50.1.2-05 LINER 3

9 GBT12-M10X40-8.8-A3L BOLT 3

10 GV04305010013 FIXED PLATE 1

10.1 GBT93-8-A0P STANDARD SPRING

WASHER

3

10.2 GN601.50.1.2.2-02 16-TOOTH CHAIN PULLEY 1

10.3 GV04305010029 FIXED PLATE 1

10.4 GBT70.1-M8X40-8.8-A2L SCREW 3

11 GN601.50.1.2-04a MOVINGPLATE 1

12 GV05305010071b DRIVE SHAFT 1

13 GBT1096-10X8X50 FLAT KEY 2

14 GBT1096-C10X8X70 FLAT KEY 2

15 GBT3452.1-35.5X2.65G O-RING 1

16 GBT894.1-35 CIRCLIP FOR SHAFT 1

17 GV05305010012 WASHER 1

18 G25A3.2.2-16 BEARING 1

19 GV04305010004 FORK 1

20 GV04305010005 PULLEY 1

21 GBT12-M10X30-8.8-A3L BOLT 3

22 GBT882-B12X50-A3L PIN 1

172

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

23 GBT91-3.2X32-A3L SPLIT PIN 1

173

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1305010000_K Fan continuously variable speed assembly  

GVT1305010000-4 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

24 GBT7809-PF207 BEARING SEAT 1

25 GBT3882-UEL207 BEARING 1

26 GV04305010006 PULLEY 1

27 GBT5783-M12X55-8.8-

A3L

BOLT 2

28 GBT93-12-A3L STANDARD SPRING

WASHER

2

29 JBT7940.4-6 LUBRICATION FITTING 1

174

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1305010000_K Fan continuously variable speed assembly  

GVT1305010000-5

GV100T1W-113K

175

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1305010000_K Fan continuously variable speed assembly  

GVT1305010000-5

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1305010000 Fan continuously variable speed

assembly  

1

GVT1305010002 SPEED CONTROL ROD 1

1 GBT6170-M10-8-A3L HEXAGON NUT 1

2 GBT93-10-A0P STANDARD SPRING

WASHER

1

3 GBT97.1-10-A0P PLAIN WASHER 6

4 GBT5783-M10X45-8.8-

A3L

BOLT 1

5 GBT96.1-10-A0P WASHER 1

6 GN601.50.2-07 INTER-PIPE 1

7 GN601.50.2.1 SUPPORT PLATE 1

8 GBT91-3.2X22-A0P SPLIT PIN 6

9 GN601.50.2-03 SHAFT 1

10 GN601.50.2-01 PLATE 1

11 GVT1305010003 TIE ROD ASSEMBLY 1

12 GVT1305010004 ADJUSTING ROD 1

13 GBT5783-M6X25-8.8-A2L BOLT 1

14 GBT6172.1-M6-04-A2L NUT 1

15 GN601.50.2-06 Scale pointer 1

16 GN601.50.2.2 BRACKET 1

17 GN601.50.2-09 HANDLE 1

176

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1404020000_K BOTTOM AUGER ASSEMBLY(GRAIN TANK)

GVT1404020000

GV100T1W-113K

177

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1404020000_K BOTTOM AUGER ASSEMBLY(GRAIN TANK)

GVT1404020000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1404020000 BOTTOM AUGER

ASSEMBLY(GRAIN TANK)

003 1

1 GBT5783-M10X30-8.8-

A3L

BOLT 6

2 GBT93-10-A3L STANDARD SPRING

WASHER

6

3 GBT97.1-10-A3L PLAIN WASHER 6

4 GKV2403090080 BEARING 2

5 GV04404010001 AUGER 1

6 GBT1096-8X7X45 FLAT KEY 1

7 GBT5783-M8X30-8.8-A2L BOLT 6

8 BZF0028.1-038 CHAIN SPROCKET 1

9 GN601.26-05 HUB 1

10 GBT93-8-A3L STANDARD SPRING

WASHER

6

11 GBT6170-M8-8-A2L HEXAGON NUT 6

12 GBT84-M8X20-33H SCREW 1

13 GBT6172.1-M8-04-A2L NUT 1

178

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1405010000_K Unloading Cylinder Assembly (110°)  

GVT1405010000-1

GV100T1W-113K

179

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1405010000_K Unloading Cylinder Assembly (110°)  

GVT1405010000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1405010000 UNLOADING ASSEMBLY 004 1

1 GV05405020019 AUGER 1

2 GV05405020030 Elbow box assembly   1

3 GBT5783-M8X30-8.8-A2L BOLT 12

4 GV05405020026 ROTATING SEAT-RIGHT 1

5 GV05405020001b ELBOW ASSEMBLY 1

6 GBT93-8-A3L STANDARD SPRING

WASHER

16

7 GBT6170-M8-8-A2L HEXAGON NUT 8

8 GBT5789-M10X35-8.8-

A3L

BOLT 9

9 GBT5789-M10X55-8.8-

A3L

BOLT 4

10 GV05405010030 SLEEVE 4

11 GBT6183.1-M10-8-A3L HEXAGON FLANGE

LOCKING NUT

17

12 GV05405020025 ROTATING SEAT-LEFT 1

13 GV05405010007 HORIZONTAL AUGER 1

14 GV05405010001 AUGER HOUSING 1

15 GBT5789-M8X35-8.8-A2L BOLT 7 GBT5789-M8X35-8.8-

A2L+GBT5789-M8X40-

8.8-A2L

2024-03-15

16 GV05405020042 OIL PIPE 1

17 GV05405010150 NYLON WASHER 2

18 GV02405030127 GEAR BOX 1

19 GBT801-M10X35-8.8-A3L BOLT 4

180

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1405010000_K Unloading Cylinder Assembly (110°)  

GVT1405010000-2

GV100T1W-113K

181

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1405010000_K Unloading Cylinder Assembly (110°)  

GVT1405010000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1405010000 UNLOADING ASSEMBLY 1

1 GBT5789-M8X35-8.8-A2L BOLT 7 GBT5789-M8X35-8.8-

A2L+GBT5789-M8X40-

8.8-A2L

2024-03-15

2 GBT801-M10X30-8.8-A3L BOLT 3

3 GN601.19-05 RETAINER SLEEVE 1

4 GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

17

5 GV05405010015 Horizontal auger support 1

6 GKV2301030081 BEARING 1

7 GN601.19-13 ADJUSTMENT GASKET 2

8 GBT879.1-6X40 SPRING PIN 1

9 GVT1405010009 HORIZONTAL AUGER 1

10 GVT1405010015 BEARING 1

11 GBT6170-M10-8-A3L HEXAGON NUT 3

12 GBT93-10-A3L STANDARD SPRING

WASHER

3

13 GBT97.1-10-A3L PLAIN WASHER 3

14 GBT5789-M8X25-8.8-A2L BOLT 14

15 GVT1405010005 UNLOADING CYLINDER 2 1

182

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1405010000_K Unloading Cylinder Assembly (110°)  

GVT1405010000-3

GV100T1W-113K

183

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1405010000_K Unloading Cylinder Assembly (110°)  

GVT1405010000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1405010000 UNLOADING ASSEMBLY 1

1 GV05405010001 AUGER HOUSING 1

1.1 GV02405030040 OBSERVATION PORT CAP 1

1.2 GBT62-M6-A2L BUTTERFLY NUT 2

1.3 GBT93-6-A0P STANDARD SPRING

WASHER

2

1.4 GBT97.1-6-A0P PLAIN WASHER 1

1.5 GV05405010002 Weld the horizontal grain

unloading cylinder 1

1

2 GVT1405010005 UNLOADING CYLINDER 2 1

2.1 GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

15

2.2 GBT6183.1-M10-8-A3L HEXAGON FLANGE

LOCKING NUT

1

2.3 GBT96.1-8-A3L WASHER 6

2.4 GV05405020029 PRESSURE PLATE 1

2.5 GBT6183.1-M6-8-A2L HEXAGON FLANGE

LOCKING NUT

3

2.6 GBT5789-M8X25-8.8-A2L BOLT 15

2.7 GV01405030108 GUARD PLATE 2 1

2.8 GBT5789-M6X20-8.8-A2L BOLT 3

2.9 GV01405030110a CURTAIN BAFFLE 1

2.10 GN601.19-08 PRESSURE PLATE 2

2.11 GVT1405010006 Weld the horizontal grain

unloading cylinder 2

1

2.12 GBT96.1-6-A3L WASHER 3

2.13 GVT1405010014 GUARD PLATE 1

2.14 GV02405030051 END COVER 1

2.15 GBT5789-M10X80-8.8-

A3L

BOLT 1

2.16 GV02405030111 ROLLER 1

2.17 GV02405030112 SLEEVE 1

184

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1405010000_K Unloading Cylinder Assembly (110°)  

GVT1405010000-4

GV100T1W-113K

185

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1405010000_K Unloading Cylinder Assembly (110°)  

GVT1405010000-4

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GV05405020001b ELBOW ASSEMBLY 1

GVT1405010000 UNLOADING ASSEMBLY 1

1 GV01405030030 SLEWING SUPPORT

FITTINGS

1

2 GBT93-8-A3L STANDARD SPRING

WASHER

10

3 GBT5783-M8X20-8.8-A2L BOLT 8

4 GV05405020002b BENDING JOINT 1

5 GV05405010033 OBSERVATION PORT CAP 1

6 GBT96.1-8-A3L WASHER 2

7 GBT6170-M8-8-A2L HEXAGON NUT 2

8 JBT7940.1-M6 GREASE NIPPLE 2

9 GV02405030032 COVER 1

10 GBT96.1-6-A3L WASHER 2

11 GBT93-6-A3L STANDARD SPRING

WASHER

2

12 GBT6170-M6-8-A2L HEXAGON NUT 2

186

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1405010000_K Unloading Cylinder Assembly (110°)  

GVT1405010000-5

GV100T1W-113K

187

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1405010000_K Unloading Cylinder Assembly (110°)  

GVT1405010000-5

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GV05405020030 Elbow box assembly   1

GVT1405010000 UNLOADING ASSEMBLY 1

1 GBT70.1-M5X20-8.8-A2L SCREW 8

2 GBT93-10-A0P STANDARD SPRING

WASHER

3

3 GV05405020031a BENDING JOINT 1

4 GV02405030025 BOLT 1

5 JBT7940.1-M8X1 GREASE NIPPLE 1

6 GV05405020041 GEAR PAIR ? 1

7 GBT292-7006C BEARING 2

8 GBT292-7206C BEARING 2

9 CR3D102020086 LIP-SHAPE SEAL RING 2

10 GV02405030109 SEAL RING 2

11 GV05405020040 ADJUSTMENT GASKET 2

12 GV05405020039 ADJUSTMENT GASKET 2

13 GV05405020037 SHAFT SLEEVE 2

14 GV05405020038 SEAL COVER 2

15 GBT93-5-A0P STANDARD SPRING

WASHER

8 2023-11-28

GBT93-5-A0P STANDARD SPRING

WASHER

2 2099-12-31

188

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1405010000_K Unloading Cylinder Assembly (110°)  

GVT1405010000-6

GV100T1W-113K

189

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1405010000_K Unloading Cylinder Assembly (110°)  

GVT1405010000-6

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1405010000 UNLOADING ASSEMBLY 1

GV02405030127 GEAR BOX 1

1 GBT5783-M8X20-8.8-A2L BOLT 4 GBT5783-M8X20-8.8-A2L 2023-11-28

GBT5783-M8X20-8.8-A2L BOLT 3 GBT5783-M8X20-8.8-A2L 2023-11-28

GBT5783-M8X20-8.8-A2L BOLT 3 2024-05-15

GBT5783-M8X20-8.8-A2L BOLT 3 2024-05-22

2 GBT93-8-A0P STANDARD SPRING

WASHER

8 GBT93-8-A3L 2023-11-28

GBT93-8-A0P STANDARD SPRING

WASHER

4 GBT93-8-A3L 2023-11-28

GBT93-8-A3L STANDARD SPRING

WASHER

1 2024-05-15

GBT93-8-A3L STANDARD SPRING

WASHER

1 2024-05-22

3 GV02405030072 BEARING COVER 1 GEL3405010105 2024-05-15

GV02405030072 BEARING COVER 1 GEL3405010105 2024-05-22

4 GBT297-33205 BEARING 1

5 GBT3452.1-46.2X2.65G O-RING 1

6 BZF0002.1-428 ADJUSTMENT GASKET 1 2024-05-22

7 CR3D517010009 CABINET 1 GEL3405010006a 2024-05-15

CR3D517010009 CABINET 1 GEL3405010006a 2024-05-22

8 GBT3452.1-13.2X2.65G O-RING 1 GBT3452.1-13.2X2.65G 2023-11-28

GBT3452.1-13.2X2.65G O-RING 1 GBT3452.1-13.2X2.65G 2023-11-28

GBT3452.1-13.2X2.65G O-RING 1 2024-05-15

GBT3452.1-13.2X2.65G O-RING 1 2024-05-22

9 GV03123030074 SCREW PLUG 1 2023-11-28

GV03123030074 SCREW PLUG 2 2023-10-12

GV03123030074 SCREW PLUG 2 GBT2878.4-M16-PLEH-

A3L-NBR

2024-05-15

GV03123030074 SCREW PLUG 2 GBT2878.4-M16-PLEH-

A3L-NBR

2024-05-22

10 BZF0016-284 SPACER BUSHING 1 GEL3405010109 2024-05-15

BZF0016-284 SPACER BUSHING 1 GEL3405010109 2024-05-22

11 GV02405030126a AXIS 1 GEL3405010101 2024-05-15

GV02405030126a AXIS 1 GEL3405010101 2024-05-22

190

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

12 GV02405030079B BEVEL GEAR 2 GEL3405010110 2024-05-15

191

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1405010000_K Unloading Cylinder Assembly (110°)  

GVT1405010000-6 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GV02405030079B BEVEL GEAR 2 GEL3405010110 2024-05-22

13 GBT297-32207 BEARING 3 2024-05-15

GBT297-32207 BEARING 3 2024-05-22

14 GBT9877.1-B40X60X8G O-RING 1 GBT9877.1-FB40X60X8D 2024-05-15

GBT9877.1-B40X60X8G O-RING 1 GBT9877.1-FB40X60X8D 2024-05-22

15 GV02405030071 END COVER 1 GEL3405010106 2024-05-15

GV02405030071 END COVER 1 GEL3405010106 2024-05-22

16 GBT70.1-M8X20-8.8-A2L SCREW 4

17 BZF0086-011 SCREW PLUG 1 GV03123030074 2023-11-28

BZF0086-011 SCREW PLUG 1 GV03123030074 2023-10-12

GV03123030074 SCREW PLUG 2 2023-11-28

GV03123030074 SCREW PLUG 2 2023-10-12

GV03123030074 SCREW PLUG 2 GBT2878.4-M16-PLEH-

A3L-NBR

2024-05-15

GV03123030074 SCREW PLUG 2 GBT2878.4-M16-PLEH-

A3L-NBR

2024-05-22

18 GV02405030075 ADJUSTMENT GASKET 3 GV02405030075 2023-11-28

GV02405030075 Adjusting pad (3) 3 GV02405030075 2023-11-28

19 GV02405030073 ADJUSTMENT GASKET 1

20 GBT93-10-A0P STANDARD SPRING

WASHER

6 GBT93-10-A3L 2023-11-28

GBT93-10-A0P STANDARD SPRING

WASHER

4 GBT93-10-A3L 2023-11-28

GBT93-10-A3L STANDARD SPRING

WASHER

1 2024-05-15

GBT93-10-A3L STANDARD SPRING

WASHER

1 2024-05-22

21 GBT5783-M10X30-8.8-

A3L

BOLT 6 2024-05-15

GBT5783-M10X30-8.8-

A3L

BOLT 10 2024-05-22

22 GV02405030082 BEARING SEAT 1 GMV1405040203 2024-05-15

GV02405030082 BEARING SEAT 1 GMV1405040203 2024-05-22

23 GBT1096-8X7X40 FLAT KEY 2

24 YP4.18.3-03 SCREW 1

25 GV02405030088 CONNECTING SEAT 1

26 GBT889.1-M8-8 NUT 1 GBT889.1-M8-8-A2L 2023-11-28

GBT889.1-M8-8 NUT 4 GBT889.1-M8-8-A2L 2023-11-28

192

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1405010000_K Unloading Cylinder Assembly (110°)  

GVT1405010000-6 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

27 GV02405030089 O-RING 1 GBT9877.1-FB42X62X8D 2024-05-22

28 GBT894.1-50 CIRCLIP FOR SHAFT 1

29 GBT894.1-30 CIRCLIP FOR SHAFT 1

30 GV02405030086 CHAIN SPROCKET 1

31 GV02405030125 DRIVING CHAIN SPROCKET 1

32 GV02405030139 NUT 1 GEL3405010112 2024-05-22

33 TS09580010005 O-RING 1 GBT3452.1-13.2X2.65G 2023-11-28

TS09580010005 O-RING 1 GBT3452.1-13.2X2.65G 2023-11-28

GBT3452.1-13.2X2.65G O-RING 1 GBT3452.1-13.2X2.65G 2023-11-28

GBT3452.1-13.2X2.65G O-RING 1 GBT3452.1-13.2X2.65G 2023-11-28

GBT3452.1-13.2X2.65G O-RING 1 2024-05-15

GBT3452.1-13.2X2.65G O-RING 1 2024-05-22

34 GBT84-M8X20-33H SCREW 2

35 BZF0002.1-429 ADJUSTMENT GASKET 2 BZF0002.1-429 2023-11-28

BZF0002.1-429 ADJUSTMENT GASKET 2 2024-05-22

36 GBT3452.1-109X3.55G O-RING 1

37 GBT6170-M8-8-A2L HEXAGON NUT 2

38 GV02405030081A AXIS 1 GV02405030081b 2024-05-22

193

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1401020000_K GRAIN CLIMB MACHINE ASSEMBLY

GVT1401020000-1

GV100T1W-113K

194

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1401020000_K GRAIN CLIMB MACHINE ASSEMBLY

GVT1401020000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1401020000 GRAIN CLIMB MACHINE

ASSEMBLY

005 1

1 GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

24

2 GBT96.1-8-A3L WASHER 2

3 GBT5789-M8X25-8.8-A2L BOLT 2

4 GVT1401020014 TOP AUGER(GRAIN

CONVEYING)

1

5 GL06401010016 SEAL SPONGE 1

6 GMV1401050002 UPPER COVER 1

7 GBT1243-10A-1-56 CHAIN 1

8 GBT5783-M8X20-8.8-A2L BOLT 6

9 GBT97.1-8-A3L PLAIN WASHER 15

10 GBT93-8-A3L STANDARD SPRING

WASHER

6

11 GBT6170-M8-8-A2L HEXAGON NUT 12

12 F404330 SHIELD 1

13 GBT97.1-10-A3L PLAIN WASHER 4

14 GBT93-10-A3L STANDARD SPRING

WASHER

4

15 GBT6170-M10-8-A3L HEXAGON NUT 4

195

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1401020000_K GRAIN CLIMB MACHINE ASSEMBLY

GVT1401020000-2

GV100T1W-113K

196

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1401020000_K GRAIN CLIMB MACHINE ASSEMBLY

GVT1401020000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1401020000 GRAIN CLIMB MACHINE

ASSEMBLY

1

1 GVT1401020022 CHAIN 1

2 GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

24

3 GBT5789-M8X20-8.8-A2L BOLT 13

4 GVT1401020001 HOUSING 1

5 GV05402010039 HANDLE 1

6 GBT882-B8X40-A3L PIN 1

7 GBT91-2X25-A3L SPLIT PIN 1

8 GH40A1.15-04 BOLT 1

9 GV05401010059 COVER PLATE-LOWER 1

10 GBT97.1-8-A3L PLAIN WASHER 15

11 GBT6170-M8-8-A2L HEXAGON NUT 12

12 GV05401010067 ROTARY SHAFT 1

13 GV05401010058 PIN 1

14 GBT5789-M10X25-8.8-

A3L

BOLT 3

15 GBT6183.1-M10-8-A3L HEXAGON FLANGE

LOCKING NUT

3

16 GVT1401020015 MOUNTING PLATE 1

17 GVT1401020010 TENSION PULLEY

ASSEMBLY

1 GVT1401020010a 2024-05-10

17.1 GBT5782-M16X90-8.8-

A3L

BOLT 1

17.2 GBT93-16-A3L STANDARD SPRING

WASHER

1

17.3 GBT97.1-16-A3L PLAIN WASHER 3

17.4 GN601.15-09 SHAFT BUSHING 1

17.5 GN601.15-10 S00004102TENSIONWHEELBR

ACKET

1

17.6 GN601.15.8 TENSIONER 1

17.6.

1

GN601.50.1.1-01 TENSIONER 1

17.6.

2

GKV2305020081 BEARING 2

17.6.

3

GBT893.1-47 CIRCLIPS FOR HOLE 1

18 GBT97.1-16-A3L PLAIN WASHER 2

197

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

19 GBT91-5X25-A3L SPLIT PIN 2

20 GBT879.1-3X35 SPRING PIN 1

198

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1401020000_K GRAIN CLIMB MACHINE ASSEMBLY

GVT1401020000-2 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

21 GBT879.1-5X35 SPRING PIN 1

22 GN601.15-06 SHAFT SLEEVE 2

23 GBT97.1-12-A3L PLAIN WASHER 1

24 GBT91-4X32-A3L SPLIT PIN 1

25 GN601.15-07 ADJUSTING PULL ROD 1

26 GBT96.1-12-A3L WASHER 1

27 GN601.15-16 SPRING SEAT BUSH 1

28 GN601.15-08 SPRING 1

199

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1401020000_K GRAIN CLIMB MACHINE ASSEMBLY

GVT1401020000-3

GV100T1W-113K

200

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1401020000_K GRAIN CLIMB MACHINE ASSEMBLY

GVT1401020000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1401020000 GRAIN CLIMB MACHINE

ASSEMBLY

1

1 GBT6170-M12-8-A3L HEXAGON NUT 6

2 GBT93-12-A3L STANDARD SPRING

WASHER

8

3 GN601.6.18-08 CLUTCH COVER 1

4 GBT6171-M24X2-8-A3L HEXAGON NUT 1

5 GBT6173-M24X2-05-A3L NUT 1

6 GBT97.1-24-A3L PLAIN WASHER 1

7 GN601.6.18-09 CLUTCH SPRING 1

8 GV05401020076 SLEEVE 1

9 GN601.6.18-10 PAD 1

10 GN601.10.1-11 HUB 1

11 GN601.10.1-07 WASHER 1

12 GVT1401020009 PULLEY 1

13 GBT5783-M12X50-8.8-

A3L

BOLT 4

14 GN601.15-01 SHIELD 1

15 GBT6170-M10-8-A3L HEXAGON NUT 4

16 GBT93-10-A3L STANDARD SPRING

WASHER

4

17 GBT97.1-10-A3L PLAIN WASHER 4

18 GKV2403090080 BEARING 1

19 GBT12-M10X25-8.8-A3L BOLT 3

20 GV05401020064 BUSHING 1

21 BZF0028.7-312 CHAIN SPROCKET 1

22 GBT1099.1-8X11X28 KEY 2 GBT1096-

8X7X36+GBT1096-8X7X50

2024-01-29

23 GVT1401020011 BOTTOM AUGER(GRAIN

CONVEYING)

1

24 GBT1096-10X8X50 FLAT KEY 1

25 GEL4401030027 SEAL PLATE 1 GVT1402020052 2023-12-18

26 GMV1401020006K BEARING 1

27 BZF0028.3-105 CHAIN SPROCKET 1

28 GBT5783-M12X45-8.8-

A3L

BOLT 4

201

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

29 GBT84-M8X25-33H SCREW 2

202

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1401020000_K GRAIN CLIMB MACHINE ASSEMBLY

GVT1401020000-3 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

30 GBT6170-M8-8-A2L HEXAGON NUT 12

31 GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

24

203

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1401020000_K GRAIN CLIMB MACHINE ASSEMBLY

GVT1401020000-4

GV100T1W-113K

204

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1401020000_K GRAIN CLIMB MACHINE ASSEMBLY

GVT1401020000-4

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1401020000 GRAIN CLIMB MACHINE

ASSEMBLY

1

1 GMV1401050002 UPPER COVER 1

1.1 GMV1401020016K BEARING 2

1.2 GMV1401020018K BEARING SEAT 2

1.3 GMV1401050041 TOP SHAFT RETAINING

BUSH

2 GVT1401020026+BZF0002.

1-067

2023-12-18

1.4 GN601.16-08 CHAIN SPROCKET 1

1.5 GBT5783-M12X110-10.9-

A3L

BOLT 2

1.6 GBT6170-M12-8-A3L HEXAGON NUT 2

1.7 GMV1401050003 HOUSING 1

1.8 GBT1096-8X7X56 FLAT KEY 1

1.9 GBT1096-8X7X36 FLAT KEY 1

1.10 GV05401010066 ELEVATOR CHAIN TOP

SHAFT

1

1.11 G25.15-02 CHAIN SPROCKET 1

1.12 GBT6170-M8-8-A2L HEXAGON NUT 2

1.13 GBT84-M8X20-33H SCREW 2

1.14 GBT12-M10X25-8.8-A3L BOLT 4

1.15 GBT95-10-A3L PLAIN WASHER 4

1.16 GBT93-10-A3L STANDARD SPRING

WASHER

4

1.17 GBT6170-M10-8-A3L HEXAGON NUT 4

2 GVT1401020022 CHAIN 1

2.1 GBT5783-M10X35-8.8-

A3L

BOLT 84

2.2 GBT96.1-10-A3L WASHER 84

2.3 GV05401020082 CLIMB MACHINE BOARD 42

2.4 GBT889.1-M10-8-A3L NUT 84

2.5 GVT1401020023 CHAIN 1

205

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1401020000_K GRAIN CLIMB MACHINE ASSEMBLY

GVT1401020000-5

GV100T1W-113K

206

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1401020000_K GRAIN CLIMB MACHINE ASSEMBLY

GVT1401020000-5

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1401020000 GRAIN CLIMB MACHINE

ASSEMBLY

1

GVT1401020014 TOP AUGER(GRAIN

CONVEYING)

1

1 GVT1401020018 TOP AUGER(GRAIN

CONVEYING)

1

1.1 GKV2403090080 BEARING 1

1.2 GMV1401020032 SUPPORT SEAT 1

1.3 GBT5789-M8X25-8.8-A2L BOLT 2

1.4 GBT96.1-8-A3L WASHER 2

1.5 GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

2

1.6 GVT1401020020 TOP AUGER(GRAIN

CONVEYING)

1

1.7 GBT1096-8X7X32 FLAT KEY 1

1.8 GBT12-M10X25-8.8-A3L BOLT 6

1.9 GMV1401020015K BEARING SEAT 1

1.10 GBT97.1-10-A3L PLAIN WASHER 6

1.11 GBT93-10-A3L STANDARD SPRING

WASHER

6

1.12 GBT6170-M10-8-A3L HEXAGON NUT 6

1.13 GMV1401020016K BEARING 1

1.14 GBT84-M8X20-33H SCREW 2

1.15 GBT6170-M8-8-A2L HEXAGON NUT 2

1.16 BZF0028.3-109 CHAIN SPROCKET 1

2 GL03401010001a SHIELD 1

3 GVT1401020016 UNLOADING CYLINDER

WELDMENT

1

4 GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

2

5 F303890 TENSION CHAIN SPROCKET 1

5.1 GBT12-M12X55-8.8-A3L BOLT 1 GBT12-M12X60-8.8-A3L 2024-09-30

GBT12-M12X55-8.8-A3L BOLT 1 GBT12-M12X60-8.8-

A3L+

2024-09-30

5.2 GBT97.1-16-A3L PLAIN WASHER 1

5.3 F303577 SHAFT SEAT 1 GMV1106010117+ 2024-03-15

5.4 GBT276-6204-2RS BALL BEARING 1

5.5 F104603 GUARD PLATE-B 2

207

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

5.6 F104403 TENSION CHAIN SPROCKET 1

208

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1401020000_K GRAIN CLIMB MACHINE ASSEMBLY

GVT1401020000-5 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

5.7 GL07201020169 PLAIN WASHER 1 BZF0001-120 2024-09-30

GL07201020169 PLAIN WASHER 1 BZF0001-120+ 2024-09-30

5.8 GBT93-12-A3L STANDARD SPRING

WASHER

1

5.9 GBT6170-M12-8-A3L HEXAGON NUT 1

5.10 GBT867-4X22 HALF ROUND HEAD RIVET 4

209

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1402020000_K ELEVATOR ASSEMBLY OF TAILINGS AND

CHAFF

GVT1402020000-1

GV100T1W-113K

210

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1402020000_K ELEVATOR ASSEMBLY OF TAILINGS AND

CHAFF

GVT1402020000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1402020000 ELEVATOR ASSEMBLY OF

TAILINGS AND CHAFF

003 1

1 GBT5789-M8X20-8.8-A2L BOLT 17 GBT5789-M8X20-8.8-A2L 2024-03-15

2 GBT96.1-8-A3L WASHER 18 GBT96.1-8-A3L 2024-03-15

3 GBT1243-10A-1-54 CHAIN 1

4 GVT1402020005 AUGER HOUSING 1

5 GVT1402020012 UPPER COVER 1

6 GBT6177.1-M8-8-A2L NUT 6

7 GBT93-8-A3L STANDARD SPRING

WASHER

12 GBT93-8-A3L 2024-03-15

8 GBT6170-M8-8-A2L HEXAGON NUT 12

9 GVT1402020030 CHAIN 1

10 GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

15

11 GVT1402020001 HOUSING 1

12 GBT5789-M8X25-8.8-A2L BOLT 2

13 GBT6170-M10-8-A3L HEXAGON NUT 6

14 F304773 END COVER 1

15 GBT97.1-10-A3L PLAIN WASHER 3

16 GKV2403090080 BEARING 1

17 GBT12-M10X35-8.8-A3L BOLT 3

18 GN601.15-01 SHIELD 1

19 GVT1402020050 BUSHING 1

20 GBT5783-M8X25-8.8-A2L BOLT 11

21 GBT97.1-8-A3L PLAIN WASHER 12 GBT93-8-A3L+GBT97.1-

8-A3L

2024-03-15

22 BZF0028.7-312 CHAIN SPROCKET 1

23 GVT1402020051 HANGING PLATE 1

24 GVT1402020033 BOTTOM AUGER(TAILING

TREATMENT)

1

25 GVT1402020052 SEAL PLATE 1

26 GMV1401020006K BEARING 1

27 BZF0028.3-105 CHAIN SPROCKET 1

28 GBT84-M8X20-33H SCREW 2

211

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

29 GBT5783-M12X45-8.8-

A3L

BOLT 4

212

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1402020000_K ELEVATOR ASSEMBLY OF TAILINGS AND

CHAFF

GVT1402020000-1 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

30 GBT93-12-A3L STANDARD SPRING

WASHER

4

31 GVT1402020037 SUPPORT BRACKET 1

32 GVT1402020035 SHIELD 1

33 GVT1402010027 CONNECTING PLATE 1

34 GBT5789-M8X16-8.8-A2L BOLT 4

35 GBT5783-M8X20-8.8-A2L BOLT 2 GBT5783-M8X20-8.8-A2L 2024-03-15

36 GBT5789-M8X30-8.8-A2L BOLT 2

37 GBT1096-10X8X50 FLAT KEY 1

38 GBT1096-8X7X50 FLAT KEY 1

39 GBT93-10-A3L STANDARD SPRING

WASHER

3

213

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1402020000_K ELEVATOR ASSEMBLY OF TAILINGS AND

CHAFF

GVT1402020000-2

GV100T1W-113K

214

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1402020000_K ELEVATOR ASSEMBLY OF TAILINGS AND

CHAFF

GVT1402020000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1402020000 ELEVATOR ASSEMBLY OF

TAILINGS AND CHAFF

1

1 GVT1402020005 AUGER HOUSING 1

1.1 GBT6170-M8-8-A2L HEXAGON NUT 15

1.2 GBT93-8-A3L STANDARD SPRING

WASHER

13 GBT93-8-A3L 2024-03-15

1.3 GMV1402010047 FIXING PLATE 2

1.4 GBT5783-M8X16-8.8-A2L BOLT 6

1.5 GMV1402010049 OBSERVATION CAP 1

1.6 GBT12-M10X25-8.8-A3L BOLT 5

1.7 GVT1402020006 AUGER HOUSING 1

1.8 GKV2402030080 BEARING 1

1.9 GBT97.1-10-A3L PLAIN WASHER 5

1.10 GBT93-10-A3L STANDARD SPRING

WASHER

5

1.11 GBT6170-M10-8-A3L HEXAGON NUT 5

1.12 GVT1402020040 TOP AUGER(TAILING

TREATMENT)

1

1.13 GMV1402010037 END CAP 1

1.14 GMV1401020015K BEARING SEAT 1

1.15 GMV1401020016K BEARING 1

1.16 G25.15-02 CHAIN SPROCKET 1

1.17 GBT84-M8X25-33H SCREW 2

1.18 GBT97.1-8-A3L PLAIN WASHER 7 GBT93-8-A3L+GBT97.1-

8-A3L

2024-03-15

1.19 GBT5783-M8X20-8.8-A2L BOLT 7 GBT5783-M8X20-8.8-A2L 2024-03-15

1.20 GBT1096-8X7X32 FLAT KEY 1

1.21 F303890 TENSION CHAIN SPROCKET 1

1.21.

1

GBT6170-M12-8-A3L HEXAGON NUT 1

1.21.

2

GBT93-12-A3L STANDARD SPRING

WASHER

1

1.21.

3

GL07201020169 PLAIN WASHER 1

1.21.

4

GBT867-4X22 HALF ROUND HEAD RIVET 4

1.21.

5

F104603 GUARD PLATE-B 2

215

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

1.21.

6

GBT276-6204-2RS BALL BEARING 1

1.21.

7

F104403 TENSION CHAIN SPROCKET 1

216

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1402020000_K ELEVATOR ASSEMBLY OF TAILINGS AND

CHAFF

GVT1402020000-2 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

1.21.

8

GMV1106010117 SHAFT SEAT 1

1.21.

9

GBT97.1-16-A3L PLAIN WASHER 1

1.21.

10

GBT12-M12X55-8.8-A3L BOLT 1

2 GVT1402020030 CHAIN 1

2.1 GBT5783-M8X30-8.8-A2L BOLT 50

2.2 F403403a LOCK WASHER 25

2.3 GH40A1.15.5-01a SCRIBER 25

2.4 GV03401010013a REINFORCEMENT PLATE 25

2.5 GVT1402020029 CHAIN 1

2.6 GBT889.1-M8-8-A2L NUT 50

217

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1402020000_K ELEVATOR ASSEMBLY OF TAILINGS AND

CHAFF

GVT1402020000-3

GV100T1W-113K

218

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1402020000_K ELEVATOR ASSEMBLY OF TAILINGS AND

CHAFF

GVT1402020000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1402020000 ELEVATOR ASSEMBLY OF

TAILINGS AND CHAFF

1

GVT1402020012 UPPER COVER 1

1 GBT6170-M10-8-A3L HEXAGON NUT 6

2 GBT93-10-A3L STANDARD SPRING

WASHER

6

3 GBT97.1-10-A3L PLAIN WASHER 6

4 GBT7809-PF206 BEARING SEAT 2

5 GKV2301030081 BEARING 2

6 GBT6170-M8-8-A2L HEXAGON NUT 6

7 GBT93-8-A3L STANDARD SPRING

WASHER

4 GBT93-8-A3L 2024-03-15

8 GBT96.1-8-A3L WASHER 4 GBT96.1-8-A3L 2024-03-15

9 GKV2401050038 ADJUSTING PLATE 2 GVT1402020057 2024-09-30

10 BZF0002.1-067 ADJUSTING GASKET 2

11 GBT12-M10X25-8.8-A3L BOLT 6

12 GVT1402020053 TOP SHAFT RETAINING

BUSH

2

13 GN601.16-08 CHAIN SPROCKET 1

14 GVT1402020038 SHAFT 1

15 GBT1096-8X7X56 FLAT KEY 1

16 GBT1096-8X7X36 FLAT KEY 1

17 GVT1402020021 HOUSING 1

18 GBT6170-M12-8-A3L HEXAGON NUT 6

19 GBT5783-M12X90-10.9-

A3L

BOLT 2

20 GBT12-M8X20-8.8-A2L BOLT 4

21 G20D6.14-06 CHAIN SPROCKET 1

22 GBT84-M8X20-33H SCREW 2

219

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1403020000_K GRAIN TANK ASSEMBLY

GVT1403020000-1

GV100T1W-113K

220

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1403020000_K GRAIN TANK ASSEMBLY

GVT1403020000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1403020000 GRAIN TANK ASSEMBLY 002 1

1 GBT5789-M8X20-8.8-A2L BOLT 35

2 GBT5789-M8X16-8.8-A2L BOLT 9

3 GV02403020080 GUARD PLATE 1

4 GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

18

5 GL07403010085 SEAL SPONGE 1

6 GBT62.1-M8-A2L BUTTERFLY NUT 8

7 F101613C PRESSURE PLATE 8

8 GVT1403020056 COVER PLATE 1

9 GMV1403010042 COVER PLATE 2

10 GBT5789-M6X16-8.8-A2L BOLT 8

11 G25A8.16-02 BUTTERFLY BOLT 2

12 GBT97.1-8-A3L PLAIN WASHER 2

13 GVT1403020011 FRONT GUARD PLATE-

RIGHT

1

14 GVT1403010060 MOUNTING PLATE 1

15 GBT96.1-8-A3L WASHER 12

16 GVT1403010099 COVER PLATE 1

17 GRV1403130805 GLASS 1

18 GVT1403020044 SEAL PLATE-UPPER 1

19 GBT6177.1-M6-8-A2L NUT 10

20 GN601.29C.4-01 SEAL A COIL 1

21 GVT1403020013 RFONT GUARD PLATE-LEFT 1

22 YP4.18.3-03 SCREW 3

23 GBT1243-10A-1-90 CHAIN 1

24 F303890 TENSION CHAIN SPROCKET 1

25 GBT1243-10A-1-146 CHAIN 1

26 GL06406010020 TENSION CHAIN SPROCKET 1

27 GBT96.1-10-A3L WASHER 14 GBT96.1-10-A3L 2024-05-23

28 GBT5789-M10X30-8.8-

A3L

BOLT 14

29 GVT1403020015 MOUNTINGS 1

221

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1403020000_K GRAIN TANK ASSEMBLY

GVT1403020000-1 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

30 GVT1403010081 BRACKET 1

31 GVT1403020034 INTERMEDIATE SHAFT 1

32 GVT1403010073 PLATE 1

33 GBT96.1-20-A3L WASHER 1

34 GBT91-4X36-A3L SPLIT PIN 1

35 GVT1403010123 PRESS PLATE 1

36 GBT6183.1-M10-8-A3L HEXAGON FLANGE

LOCKING NUT

16

37 GBT5783-M10X35-8.8-

A3L

BOLT 10 GBT5789-M10X50-10.9-

A3L

2024-05-23

38 GBT5783-M10X30-8.8-

A3L

BOLT 2 GBT5789-M10X50-10.9-

A3L

2024-05-23

39 GVT1403020001 GRAIN BOX ASSEMBLY 1

40 GVT1403020045 PRESSURE PLATE 2

41 GVT1403020046 PRESSURE PLATE 1

222

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1403020000_K GRAIN TANK ASSEMBLY

GVT1403020000-2

GV100T1W-113K

223

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1403020000_K GRAIN TANK ASSEMBLY

GVT1403020000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1403020000 GRAIN TANK ASSEMBLY 1

GVT1403020001 GRAIN BOX ASSEMBLY 1

1 GBT62.1-M8-A2L BUTTERFLY NUT 9

2 GBT97.1-8-A3L PLAIN WASHER 9

3 GVT1403010057 WELDED SUPPORTING LEG 4

4 GBT5789-M8X20-8.8-A2L BOLT 16

5 GVT1403020050 ADJUSTING PLATE 1

6 GVT1403020047 SPLITTER PLATE 1

7 GVT1403020049 ADJUSTING PLATE 1

8 GVT1403010086 ADJUSTING PLATE 2

9 GVT1403010056 SPLITTER PLATE 1

10 GV05403010117 COVER 1

11 GBT6177.1-M5-8-A2L NUT 1

12 GBT5783-M5X16-8.8-A2L BOLT 1

13 GVT1403020002 GRAIN TANK WELDMENT 1

14 GV01403030080 OBSERVATION PORT CAP 1

15 GBT12-M8X20-8.8-A2L BOLT 4

16 GN601.18.3-03 CONNECTING PLATE 1 2023-12-19

17 GBT6177.1-M8-8-A2L NUT 9

18 GBT96.1-8-A3L WASHER 5

19 GV01403030087 COVER PLATE 1

20 GVT1403020032 REAR SUPPORT PLATE-

RIGHT

1

21 GVT1403010069 PULL ROD WELDMENT 1

22 GVT1403020030 REAR SUPPORT PLATE-

LEFT

1

23 GBT5789-M8X25-8.8-A2L BOLT 6

224

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1403020000_K GRAIN TANK ASSEMBLY

GVT1403020000-3

GV100T1W-113K

225

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1403020000_K GRAIN TANK ASSEMBLY

GVT1403020000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1403020000 GRAIN TANK ASSEMBLY 1

1 GVT1403010073 PLATE 1

1.1 GBT5783-M8X25-8.8-A2L BOLT 5

1.2 GBT96.1-8-A3L WASHER 6

1.3 GVT1403010074 PLATE 1

1.4 GBT93-8-A3L STANDARD SPRING

WASHER

5

1.5 GBT6170-M8-8-A2L HEXAGON NUT 5

1.6 GBT97.1-8-A3L PLAIN WASHER 4

1.7 GVT1403010076 PLATE-REAR 1

1.8 GVT1403010129 BRACKET 1

1.9 GBT6177.1-M12-8-A3L NUT 1

1.10 GBT6177.1-M10-8-A3L NUT 1

1.11 GBT96.1-10-A3L WASHER 1 GBT96.1-10-A3L 2024-05-23

1.12 GBT5783-M10X25-8.8-

A3L

BOLT 1

1.13 GBT5783-M12X35-8.8-

A3L

BOLT 1

1.14 GBT96.1-12-A3L WASHER 1

2 F303890 TENSION CHAIN SPROCKET 1

2.1 GBT6170-M12-8-A3L HEXAGON NUT 1

2.2 GBT93-12-A3L STANDARD SPRING

WASHER

1

2.3 GL07201020169 PLAIN WASHER 1 BZF0001-120 2024-09-30

GL07201020169 PLAIN WASHER 1 BZF0001-120+ 2024-09-30

2.4 F104603 GUARD PLATE-B 2

2.5 F104403 TENSION CHAIN SPROCKET 1

2.6 GBT276-6204-2RS BALL BEARING 1

2.7 F303577 SHAFT SEAT 1 GMV1106010117+ 2024-03-15

2.8 GBT97.1-16-A3L PLAIN WASHER 1

2.9 GBT12-M12X55-8.8-A3L BOLT 1 GBT12-M12X60-8.8-A3L 2024-09-30

GBT12-M12X55-8.8-A3L BOLT 1 GBT12-M12X60-8.8-

A3L+

2024-09-30

2.10 GBT867-4X22 HALF ROUND HEAD RIVET 4

226

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

3 GL06406010020 TENSION CHAIN SPROCKET 1

227

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1403020000_K GRAIN TANK ASSEMBLY

GVT1403020000-3 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

3.1 GBT6170-M12-8-A3L HEXAGON NUT 1

3.2 GBT93-12 STANDARD SPRING

WASHER

1

3.3 GBT95-12-A0P PLAIN WASHER 3 GBT97.1-12-A3L 2024-09-30

3.4 F104603 GUARD PLATE-B 2

3.5 F104403 TENSION CHAIN SPROCKET 1

3.6 GBT276-6204-2RS BALL BEARING 1

3.7 F303577 SHAFT SEAT 1 GMV1106010117+ 2024-03-15

3.8 GBT95-16-A0P PLAIN WASHER 1 GBT97.1-18-A3L 2024-09-30

3.9 GBT12-M12X60-8.8-A3L BOLT 1 GBT12-M12X65-8.8-A3L 2024-09-30

3.10 GBT867-4X22 HALF ROUND HEAD RIVET 4

4 GVT1403020034 INTERMEDIATE SHAFT 1

4.1 GBT6170-M8-8-A2L HEXAGON NUT 3

4.2 GBT84-M8X25-33H SCREW 3

4.3 BZF0028.5-107 CHAIN SPROCKET 1

4.4 GBT6183.1-M10-8-A3L HEXAGON FLANGE

LOCKING NUT

6 2024-08-07

4.5 GBT12-M10X30-8.8-A3L BOLT 6

4.6 GBT7810-UEPF206 EXTERNAL SPHERICAL

BALL BEARING WITH

BEARING BLOCK

2

4.7 GBT1096-8X7X45 FLAT KEY 1

4.8 GVT1403010085 INTERMEDIATE SHAFT 1

4.9 GBT1096-8X7X56 FLAT KEY 1

4.10 GBT5789-M8X35-8.8-A2L BOLT 6

4.11 G30A.19-01 PULLEY 1

4.12 GBT889.1-M8-8-A2L NUT 6

4.13 G25.19-04 HUB 1

228

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1509020000_K PARKING BRAKE

GVT1509020000

GV100T1W-113K

229

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1509020000_K PARKING BRAKE

GVT1509020000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1509020000 PARKING BRAKE 003 1

1 G20D1.38.1 HANDLE BRAKE HANDLE

ASSEMBLY

1

2 GBT5789-M8X20-8.8-A2L BOLT 7

3 TC05485040005 HARNESS CLAMP 1

4 GBT6177.1-M8-8-A2L NUT 3

5 GVT1509020001 HAND BRAKE WIRE

ASSEMBLY

1

6 GBT97.1-8-A3L PLAIN WASHER 1

7 GEL4509030001 SEAT PLATE 1

8 GBT882-B8X18-A3L PIN 1

9 GBT91-2X16-A3L SPLIT PIN 1

10 Q67405200 PLASTIC FASTEN STRIP 3

11 CP4A509010002 SLEEVE PIPE 1

230

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1508020000_K BRAKE ASSEMBLY

GVT1508020000-1

GV100T1W-113K

231

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1508020000_K BRAKE ASSEMBLY

GVT1508020000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1508020000 BRAKE ASSEMBLY 004 1

1 GV01508010039 PEDAL(BRAKE) 1

1.1 GV01508010020 SHAFT WELDED PART 1

1.2 GBT5783-M10X30-8.8-

A3L

BOLT 1

1.3 GE401Y.44.13 PEDAL WELDMENT 1

1.4 GBT93-10-A3L STANDARD SPRING

WASHER

1

1.5 GBT6170-M10-8-A3L HEXAGON NUT 1

1.6 GL07507030009 FIXING PLATE 1

1.7 GBT12-M8X25-8.8-A2L BOLT 4

1.8 GBT6177.1-M8-8-A2L NUT 4 GBT6177.1-M8-8-A2L 2024-03-28

1.9 GBT7810-UBPFL204 EXTERNAL SPHERICAL

BALL BEARING WITH

BEARING BLOCK

2

2 GBT5789-M10X25-8.8-

A3L

BOLT 4

3 GBT6177.1-M10-8-A3L NUT 4

4 F202796 CLUTCH PEDAL RETURN

SPRING

1

5 GBT882-B8X32X3.2-A3L PIN 1

6 GBT97.1-8-A3L PLAIN WASHER 1

7 GBT91-3.2X32-A3L SPLIT PIN 1

8 GBT5789-M12X80-8.8-

A3L

BOLT 2

9 Q673B13 STEEL STRIP ELASTIC HOOP 1

10 GE401Y.44A.3 PUMP(BRAKE) 1

11 GBT6177.1-M12-8-A3L NUT 4

12 GEL3508020021a OIL TANK(BRAKE) 1

12.1 GBT5789-M6X16-8.8-A2L BOLT 2

12.2 F203100 LUBRICATION FITTING 1

12.3 CF4R1508010006 BRACKET 1

12.4 GBT6177.1-M6-8-A2L NUT 2

13 TS06814010001 RUNBBER RING 1

14 CR3D508020005 HOSE 1

15 G20.46-09 RUNBBER RING 1

232

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

16 GBT5789-M6X45-8.8-A2L BOLT 1

233

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1508020000_K BRAKE ASSEMBLY

GVT1508020000-1 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

17 GBT5789-M8X40-8.8-A2L BOLT 3 GBT5789-M8X40-8.8-A2L 2024-03-28

18 G2038.44-01 SINGLE HOLE PIPE CLAMP 26 G2038.44-01 2024-03-28

19 BZF0001-013 PLAIN WASHER 1

20 GBT6177.1-M8-8-A2L NUT 14 GBT6177.1-M8-8-A2L 2024-03-28

21 GVT1508020002 OIL PIPE 1

22 GBT5789-M8X55-8.8-A2L BOLT 8

23 F203098 T-WAY CONNECTOR 3

24 GE20H4.44A-01 GASKET 4

25 GVT1508020004 OIL PIPE-FRONT 1

26 G2038.44-03 BRACKET 2

27 GBT5789-M8X35-8.8-A2L BOLT 1

28 GL07508020016 HEEL BLOCK 4

29 GVT1508020014 OIL PIPE 1

30 CF4R1508030013 HOSE 2

31 GBT5789-M8X20-8.8-A2L BOLT 2

32 TC05485040005 HARNESS CLAMP 2

33 GBT5783-M16X65-10.9-

A3L

BOLT 6

34 GBT93-16-A3L STANDARD SPRING

WASHER

6

35 CF4R1508030010 MOUNTING PLATE 1 CF4R3508010024 2024-03-28

36 GBT5786-M12X1.25X40-

10.9-A2L

BOLT 4

37 GBT93-12-A3L STANDARD SPRING

WASHER

4

38 BZF0112-0050001 LEFT BRAKE CALIPER

ASSEMBLY

1

39 CE4R1508020062 JOINT 2

40 CF4R1508030001 BRAKE PLATE 2

41 CF4R1508030002 HOOP 4

42 GBT5789-M12X30-8.8-

A3L

BOLT 2

43 F203070 HOSE 1

44 Q67516 C-TYPE HOOP 1

45 GBT5789-M6X16-8.8-A2L BOLT 1

234

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1508020000_K BRAKE ASSEMBLY

GVT1508020000-2

GV100T1W-113K

235

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1508020000_K BRAKE ASSEMBLY

GVT1508020000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1508020000 BRAKE ASSEMBLY 1

1 F203080 OIL PIPE 1

2 YB3A.45.9 OIL PIPE ASSEMBLY-LOWER 1

3 GVT1508020010 OIL PIPE-FRONT 1

4 BZF0112-0060001 RIGHT BRAKE CLAMP

ASSEMBLY

1

5 CE4R1508020062 JOINT 2

6 CF4R1508030013 HOSE 2

7 G2038.44-01 SINGLE HOLE PIPE CLAMP 26 G2038.44-01 2024-03-28

8 GBT6177.1-M8-8-A2L NUT 14 GBT6177.1-M8-8-A2L 2024-03-28

9 CF4R1508030004 MOUNTING PLATE 1 CF4R3508010022 2024-03-28

10 GBT5786-M12X1.25X40-

10.9-A2L

BOLT 4

11 GBT93-12-A3L STANDARD SPRING

WASHER

4

12 GBT5783-M16X65-10.9-

A3L

BOLT 6

13 GBT93-16-A3L STANDARD SPRING

WASHER

6

14 CP4E508010021 JOINT 1

15 GVT1508020008 OIL PIPE 1

16 GBT5789-M8X55-8.8-A2L BOLT 8

17 GVT1508020012 VALVE 1

18 F203098 T-WAY CONNECTOR 3

19 GE20H4.44A-01 GASKET 4

20 GVT1508020016 REAR OIL PIPE-RIGHT 1

21 HAV1508060005 HOSE 2

22 GVT1508020006 OIL PIPE-REAR 1

23 GL07508020016 HEEL BLOCK 4

24 GVT1508020013 HOSE 1

25 GBT5789-M8X60-8.8-A2L BOLT 1

236

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1501030000_K TRANSMISSION

GVT1501030000-1

GV100T1W-113K

237

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1501030000_K TRANSMISSION

GVT1501030000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1501030000 TRANSMISSION 003 1

1 GVT1501020003 DRIVE GEARBOX-RIGHT 1

2 CE4R1501010006 CONNECTING SLEEVE 4

3 GVT1501030003 HALF SHAFT-RIGHT 1

4 GVT1501030001 MAIN GEARBOX 1

5 GVT1501030002 HALF SHAFT-LEFT 1

6 GVT1501020004 DRIVE GEARBOX-LEFT 1

7 CD4P1501030034 CONNECTING SEAT 1 2024-02-06

CD4P1501030034 CONNECTING SEAT 1 2024-02-06

238

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1501030000_K TRANSMISSION

GVT1501030000-2

GV100T1W-113K

239

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1501030000_K TRANSMISSION

GVT1501030000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1501030001 MAIN GEARBOX 1

GVT1501030000 TRANSMISSION 1

1 GVT1501030017 AIR VENT 1

2 Q673B23 STEEL STRIP ELASTIC HOOP 1

3 GV05501910013 JOINT 1

4 GBT3452.1-17.0X2.65G O-RING 3

5 CR3E501030006 SWITCH 1

6 GNV2501010002 PLUG COVER 1

7 P5M31601106 SCREW PLUG 1

8 CE4R1501110050 UPPER COVER-UPPER 1

9 GVT1501030006 GEARBOX HOUSING 1

10 CE4R1501110042 BEARING COVER 1

11 GBT78-M8X12-45H SCREW 2 GBT78-M8X12-45H-A2L 2024-06-15

12 CE4R1501110079 BRAKINGPIVOT 1

13 GBT5789-M10X25-8.8-

A2L

BOLT 21 GBT5789-M10X25-8.8-

A3L

2024-06-15

14 CF4R1501020009 PULL PLATE 1

15 GBT97.1-20-A3L PLAIN WASHER 1

16 GBT91-5X36-A3L SPLIT PIN 1

17 9YFD190220300222 OIL PLUG 1

18 GBT119.1-8h8X20-A0P COLUMN PIN 4 GBT119.1-8h8X20-A3L 2024-06-15

19 RV02402000106 SCREW PLUG 1

20 GBT297-30307 BEARING 1

21 GBT5789-M10X20-8.8-

A2L

BOLT 4 GBT5789-M10X20-8.8-

A3L

2024-06-15

22 GL05501020010 SHIELD(HST) 1

23 CD3R2501050002a 1ST SHAFT 1

24 CE4R1501110039 SPACER BUSHING(1 SHAFT) 1

25 GVT1501030008 GEAR II DRIVING GEAR 1

26 CE4R1501110038 SPACER BUSHING(1 SHAFT) 1

27 GVT1501030018 Three gear driving gear 1

28 GBT297-32209 BEARING 2

240

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1501030000_K TRANSMISSION

GVT1501030000-2 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

29 CE4R1501130029 SPLINE BUSHINGING 1

30 GBT9877.1-FB45X70X8F O-RING 1

31 CD4P1501030034 CONNECTING SEAT 1 2024-02-06

CD4P1501030034 CONNECTING SEAT 1 2024-02-06

32 GL02501010079 ADJUSTING WASHER 2 1 GKV2514050051+GKV2514

050052+GKV2514050053

2024-02-28

33 CE4R1501110074 SEAL GASKET 1

34 GBT893.1-90 CIRCLIPS FOR HOLE 2

35 CE4R1501130018 OIL SEAL LOCK PIECE 2

36 GBT5789-M12X30-8.8-

A2L

BOLT 38 GBT5789-M12X30-8.8-

A3L

2024-06-15

37 CE4R1501110044 FLANGE PLATE 2

38 CE4R1501110076 HALF SHAFT-RIGHT 1

39 CE4R1501110075 HALF SHAFT-LEFT 1

40 GBT893.1-85 CIRCLIPS FOR HOLE 4

41 GBT281-1209 BEARING 2

42 GBT894.1-45 CIRCLIP FOR SHAFT 2

43 GBT276-6213 BALL BEARING 2

44 GVT1501030010 DIFFERENTIAL(DIFFERENTIA

L)

1

44.1 CE4R1501110071 BOLT 12

44.2 GL02501010186 BOLT 12

44.3 CE4R1501110067 HOUSING(DIFFERENTIAL) 1

44.3.

1

CE4R1501110068 DIFFERENTIAL HOUSING 1

44.3.

2

CE4R1501110069 COVER 1

44.4 CE4R1501110072 GASKET 6

44.5 GL02501010184 NUT 24

44.6 GVT1501030009 FINAL DRIVE BIG WHEEL 1

44.7 GL02501010007 WASHER 2 GRV1501030005+GRV1501

030006+GRV1501030007+G

RV1501030008+GRV150103

0009

2024-02-28

44.8 CE4R1501110103 Half shaft gear fitting 1

44.8.

1

CE4R1501110073 BEVEL GEAR(HALF SHAFT) 2

44.8.

2

GL02501010011 DIFFERENTIAL PLANETARY

GEAR

4

241

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

44.9 GL02501010009 SPIDER 1

242

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1501030000_K TRANSMISSION

GVT1501030000-2 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

44.1

0

GL02501010008 SPHERICAL WASHER 4 GRV1501030010 2024-02-28

44.1

1

GL02501010006 WASHER 6

45 GBT5783-M8X25-8.8-A2L BOLT 2

46 GBT93-8 STANDARD SPRING

WASHER

2 GBT93-8-A3L 2024-06-15

47 GBT879.1-6X22 SPRING PIN 2

48 GRV2501020018 SEAT(GEARSHIFT) 1

49 GBT3452.1-16.0X2.65G O-RING 2

50 GVT1501030004 FORK SHAFT 1

51 GVT1501030005 FORK SHAFT(3-4 GEAR) 1

52 CE4R1501130022 MUTUAL PIN 1

53 CE4R1501130012 FORK(1 GEAR) 1

54 GBT879.1-6X26 SPRING PIN 1

55 GBT879.1-3.5X26 SPRING PIN 1

56 GBT308-9.5-G100-b STEEL BALL 2

57 GL02501010100 SPRING 2

58 CE4R1501130010 FORK(2-3GEAR) 1

59 GBT894.1-35 CIRCLIP FOR SHAFT 1

60 GBT1096-10X8X45 FLAT KEY 1

61 CF4R1501020002 Brake wheel 1

62 FA30C111011032 ADJUSTING GASKET 1

63 FA30C111011033 ADJUSTING GASKET 1 2024-02-28

64 FA30C111011034 ADJUSTING GASKET 1

65 FA30C111011035 ADJUSTING GASKET 1 2024-02-28

66 CE4R1501110032 BEARING COVER 1

67 GBT9877.1-FB40X62X8F O-RING 1

68 GBT9877.1-FB60X85X8D O-RING 2

69 GVT1501030015 SPACER BUSHING 1

70 CE4R1501130017 SPACER 1

71 CE4R1501110102 SHIFT COLLAR 2

71.1 FA30A501020018 GEAR HUB 1

243

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1501030000_K TRANSMISSION

GVT1501030000-2 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

71.2 CE4R1501110096 A reverse gear gear 1

72 GVT1501030011 PASSIVE GEAR(1 GEAR) 1

73 GV05501010080 BEARING 1

74 GVT1501030022 SPACER BUSHING 1

75 GVT1501030021 BUSHING 1

76 CF4R1501020007 2 SHAFT 1

77 GBT894.1-65 CIRCLIP FOR SHAFT 1

78 CE4R1501110029 THRUST MAT 1

79 GBT20056-K60X68X30 CENTRIPETAL NEEDLE

ROLLER AND CAGE

1

80 GVT1501030007 2ND DRIVEN GEAR 1

81 CE4R1501110027 BUSHING 1

82 GVT1501030019 3ST PASSIVE GEAR 1

82.1 CE4R1501110095 RING GEAR(3 GEAR) 1

82.2 GVT1501030020 THIRD GEAR DRIVEN GEAR 1

83 CE4R1501130024 BEARING 1

84 CE4R1501130006 BUSHING 1

85 CE4R1501130008 SPACER BUSHING 1

86 GBT297-30309 BEARING 1

87 GL02501010168 NAMEPLATE 1 GRV1501040009 2024-06-15

88 CD4P1501030035 CONNECTING SEAT 1

89 GBT3452.1-14.0X2.65G O-RING 1

90 GBT3452.1-23.6X2.65G O-RING 1

91 GRV2501020021 PIN 1

244

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1501030000_K TRANSMISSION

GVT1501030000-3

GV100T1W-113K

245

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1501030000_K TRANSMISSION

GVT1501030000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

CE4R1501110095 RING GEAR(3 GEAR) 1

1 GVT1501030020 THIRD GEAR DRIVEN GEAR 1

1.1 CE4R1501130024 BEARING 8

1.2 CE4R1501130006 BUSHING 8

1.3 CE4R1501130008 SPACER BUSHING 1

1.4 GBT297-30309 BEARING 10

1.5 GL02501010168 NAMEPLATE 1

1.6 CD4P1501030035 CONNECTING SEAT 1

1.7 GBT3452.1-14.0X2.65G O-RING 1

1.8 GBT3452.1-23.6X2.65G O-RING 1

1.9 GRV2501020021 PIN 1

1.10 GBT119.1-10m6X24-A3L COLUMN PIN 1

1.11 TC02311010059 ADJUSTMENT GASKET 1

1.12 GBT9877.1-FB50X70X8D O-RING 1

1.13 GBT9877.1-

FB100X130X12D

O-RING 1

1.14 GBT297-32217 BEARING 1

1.15 GVT1501020053 SPACER 1

1.16 GVT1501020054 GEAR 1

1.17 GL02501010109 VENT PLUG ASSEMBLY 1

1.18 GVT1501020091 SPACER BUSHING 1

1.19 GBT297-32214 BEARING 1

1.20 GVT1501020056 COVER 1

1.21 P5M31601005 SCREW PLUG 1

1.22 GVT1501020060 PRESSURE CAP 1

1.23 GBT5789-M14X40-8.8-

A3L

BOLT 13

1.24 GVT1501020057 NUT 1

1.25 GVT1501020059 SEAL COVER 1

1.26 P5M31601106 SCREW PLUG 1

2 GVT1501020004 DRIVE GEARBOX-LEFT 1

2.1 GBT119.1-10m6X24-A3L COLUMN PIN 1

246

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1501030000_K TRANSMISSION

GVT1501030000-3 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

2.2 GKV2501030016 BOLT-LH 8

2.3 GVT1501020058 FLANGE SHAFT 1

2.4 GBT5789-M10X25-8.8-

A3L

BOLT 10

2.5 GVT1501020052 PRESSURE CAP 1

2.6 GVT1501020061 HOUSING-LEFT 1

2.7 GBT297-32309 BEARING 1

2.8 GVT1501020051 DRIVE SHAFT 1

2.9 GBT297-33210 BEARING 1

2.10 GL05501010106 PROTECTION BUSHING 8

2.11 TC02311010059 ADJUSTMENT GASKET 1 GZYA202016206+GZYA20

2016207+GZYA202016208

2024-02-28

2.12 GBT9877.1-FB50X70X8D O-RING 1

2.13 GBT9877.1-

FB100X130X12D

O-RING 1

2.14 GBT297-32217 BEARING 1

2.15 GVT1501020053 SPACER 1

2.16 GVT1501020054 GEAR 1

2.17 GL02501010109 VENT PLUG ASSEMBLY 1

2.18 GVT1501020091 SPACER BUSHING 1

2.19 GBT297-32214 BEARING 1

2.20 GVT1501020056 COVER 1

2.21 P5M31601005 SCREW PLUG 1

2.22 GVT1501020060 PRESSURE CAP 1

2.23 GBT5789-M14X40-8.8-

A3L

BOLT 13

2.24 GVT1501020057 NUT 1

2.25 GVT1501020059 SEAL COVER 1

2.26 P5M31601106 SCREW PLUG 1

247

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1502030000_K DRIVE AXLE(FRONT DRIVE AXLE)

GVT1502030000

GV100T1W-113K

248

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1502030000_K DRIVE AXLE(FRONT DRIVE AXLE)

GVT1502030000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1502030000 DRIVE AXLE(FRONT DRIVE

AXLE)

002 1

1 GBT5783-M16X55-8.8-

A3L

BOLT 2

2 F201292 TOWING HOOK 1

3 GBT93-16-A3L STANDARD SPRING

WASHER

6

4 GBT6170-M16-8-A3L HEXAGON NUT 2

5 GVT1502030001 FRONT DRIVING AXLE

ASSEMBLY

1

6 BZF0003.1-203 BOLT 2 BZF0003.1-204 2024-03-28

7 GBT97.1-16-A3L PLAIN WASHER 4

8 GBT5783-M16X60-10.9-

A3L

BOLT 2 GBT5783-M16X65-10.9-

A3L

2024-03-28

9 GBT6170-M16-10-A3L HEXAGON NUT 4

249

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1503010000_K STEERING BRIDGE ASSEMBLY

GVT1503010000-1

GV100T1W-113K

250

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1503010000_K STEERING BRIDGE ASSEMBLY

GVT1503010000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1503010000 STEERING BRIDGE

ASSEMBLY

002 1

1 GVT1503010002 STEERING AXLE UNIT 1

2 CP4A503040015 STEERING CYLINDER END

BALL ARTICULATION

ASSEMBLY

1

3 CP4A503040016 Steering cylinder end ball hinge

assembly 1

1

4 GBT97.1-20-A3L PLAIN WASHER 2

251

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1503010000_K STEERING BRIDGE ASSEMBLY

GVT1503010000-2

GV100T1W-113K

252

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1503010000_K STEERING BRIDGE ASSEMBLY

GVT1503010000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1503010000 STEERING BRIDGE

ASSEMBLY

1

GVT1503010002 STEERING AXLE UNIT 1

1 GBT5783-M5X16-8.8-A2L BOLT 4

2 GBT93-5-A3L STANDARD SPRING

WASHER

4

3 GL07503020002 TUBING PRESSURE PLATE 2

4 GL07503020003 RUBBER GASKET 2

5 CC4P2503010020 WASHER 2

6 CC4P2503010024 ADJUSTING WASHER 2

7 CC4P2503010027 ADJUSTING GASKET 2

8 CC4P2503010021 BUSHING 4

9 GBT3452.1-50.0X5.30G O-RING 2

10 GH40A1.31-02 TIE 2

11 GMV1503030009 BEARING 2

12 CC4P2503010025 WASHER 2

13 GBT5783-M20X60-8.8-

A9L

BOLT 2

14 GBT6170-M20-8-A9L HEXAGON NUT 2

15 GVT1503010003 REAR AXLE BODY

WELDMENT

1

16 GVT1503010016 BUSHING 2

17 JBT7940.1-M10X1 GREASE NIPPLE 4

18 TD800.311C.1-01 DUSTPROOF CAP OF OIL

CUP

4

19 GVT1503010009 HUB-LEFT 1

20 GVT1503010008 TIE ROD ASSEMBLY 1

20.1 GBT5782-M10X55-8.8-

A3L

BOLT 2

20.2 W22008 CLAMP 2

20.3 GBT93-10-A3L STANDARD SPRING

WASHER

2

20.4 GBT6170-M10-8-A3L HEXAGON NUT 2

20.5 GVT1503010013 TIE ROD ASSEMBLY 1

20.6 AW21968 STEERING PULL ROD BALL

ARTICULATION ASSEMBLY

1

20.7 AW21967 STEERING PULL ROD BALL

ARTICULATION ASSEMBLY

1

253

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

21 GVT1503010017 HUB-RIGHT 1

254

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1503010000_K STEERING BRIDGE ASSEMBLY

GVT1503010000-2 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

22 GBT879.1-8X65 SPRING PIN 2

23 GBT879.1-5X65 SPRING PIN 2

24 GVT1503010023 OIL PIPE-LEFT 1

25 GVT1503010024 OIL PIPE-RIGHT 1

26 GV01503030034 RUBBER PAD 2

255

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1503010000_K STEERING BRIDGE ASSEMBLY

GVT1503010000-3

GV100T1W-113K

256

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1503010000_K STEERING BRIDGE ASSEMBLY

GVT1503010000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1503010000 STEERING BRIDGE

ASSEMBLY

1

GVT1503010002 STEERING AXLE UNIT 1

1 GVT1503010009 HUB-LEFT 1

1.1 GBT6176-M16X1.5-8-A3L NUT 5

1.2 GBT93-16-A3L STANDARD SPRING

WASHER

5

1.3 GBT819.1-M10X16-4.8-

A3L

SCREW 3

1.4 G2038.17.1-01 BRAKE HUB 1

1.5 G2038.17.1-03 HUB BOLT 5

1.6 GBT5783-M6X16-8.8-A2L BOLT 4

1.7 GBT93-6-A3L STANDARD SPRING

WASHER

4

1.8 CC4P2503010026 HUB COVER 1

1.9 CC4P2503010015 HUB 1

1.10 GBT91-4X36-A3L SPLIT PIN 1

1.11 GBT9459-M24X2-04-A3L NUT 1

1.12 GF25B1.32.1-03 WASHER 1

1.13 GBT297-32208 BEARING 1

1.14 GBT297-32210 BEARING 1

1.15 CC4P2503010016 WASHER 1

1.16 GBT9877.1-FB60X90X8D O-RING 1

1.17 GBT5783-M12X35-8.8-

A3L

BOLT 4

1.18 GV01503030032 BRAKE ASSEMBLY-LEFT 1

1.19 GVT1503010010 LEFT WHEEL SHAFT UNIT 1

1.20 GBT97.1-12-A3L PLAIN WASHER 4

1.21 GBT93-12-A3L STANDARD SPRING

WASHER

4

1.22 GBT6170-M12-8-A3L HEXAGON NUT 4

2 GVT1503010017 HUB-RIGHT 1

2.1 GBT6176-M16X1.5-8-A3L NUT 5

2.2 GBT93-16-A3L STANDARD SPRING

WASHER

5

2.3 GBT819.1-M10X16-4.8-

A3L

SCREW 3

257

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

2.4 G2038.17.1-01 BRAKE HUB 1

258

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1503010000_K STEERING BRIDGE ASSEMBLY

GVT1503010000-3 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

2.5 G2038.17.1-03 HUB BOLT 5

2.6 GBT5783-M6X16-8.8-A2L BOLT 4

2.7 GBT93-6-A3L STANDARD SPRING

WASHER

4

2.8 CC4P2503010026 HUB COVER 1

2.9 CC4P2503010015 HUB 1

2.10 GBT91-4X36-A3L SPLIT PIN 1

2.11 GBT9459-M24X2-04-A3L NUT 1

2.12 GF25B1.32.1-03 WASHER 1

2.13 GBT297-32208 BEARING 1

2.14 GBT297-32210 BEARING 1

2.15 CC4P2503010016 WASHER 1

2.16 GBT9877.1-FB60X90X8D O-RING 1

2.17 GBT5783-M12X35-8.8-

A3L

BOLT 4

2.18 GV01503030033 BRAKE ASSEMBLY-RIGHT 1

2.19 GVT1503010018 RIGHT WHEEL SHAFT UNIT 1

2.20 GBT97.1-12-A3L PLAIN WASHER 4

2.21 GBT93-12-A3L STANDARD SPRING

WASHER

4

2.22 GBT6170-M12-8-A3L HEXAGON NUT 4

259

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1504010000K_K DRIVING WHEEL ASSEMBLY

GVT1504010000K-1

GV100T1W-113K

260

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1504010000K_K DRIVING WHEEL ASSEMBLY

GVT1504010000K-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1504010000K DRIVING WHEEL ASSEMBLY 001 1

1 G30A.31-02 DOUBLE STUDS 4 CF4R3504010009+CP5B502

010012

2024-07-31

2 GF38C1.31-03 ADJUSTING GASKET 1 2024-07-31

3 GF28C4.31-01 LOCATING SLEEVE 4 GE401Y.8A-02 2024-07-31

4 G30A.31-01 DOUBLE STUDS 10 CF4R3504010009+CP5B502

010012

2024-07-31

5 GBT93-20-A3L STANDARD SPRING

WASHER

14

6 GBT6170-M20-10-A9L HEXAGON NUT 14 GBT6171-M20X1.5-10-

A3L

2024-07-31

7 GBT879.1-8X55 SPRING PIN 4

8 GBT879.1-5X55 SPRING PIN 4

9 GH40A1.31-02 TIE 4

261

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1504010000K_K DRIVING WHEEL ASSEMBLY

GVT1504010000K-2

GV100T1W-113K

262

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1504010000K_K DRIVING WHEEL ASSEMBLY

GVT1504010000K-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1504010000K DRIVING WHEEL ASSEMBLY 1

1 GVT1504010002K TIRE-RIGHT 1 GVT1504010002aK 2023-09-01

1.1 GMV2504020005 TIRE 1

1.1.1 TK3400004000 TYRE VALVE 1

1.1.2 GMV2504020006 TIRE 1

1.2 GVT1504010003K RIM WELDMENT 1

2 GVT1504010001K TIRE-LEFT 1 GVT1504010001aK 2023-09-01

2.1 GMV2504020005 TIRE 1

2.1.1 TK3400004000 TYRE VALVE 1

2.1.2 GMV2504020006 TIRE 1

2.2 GVT1504010003K RIM WELDMENT 1

3 CC4R1504010009 NUT 8

4 CC4R1504010010 NUT-LEFT HAND 8

263

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1505020000_K STEERING WHEEL ASSEMBLY

GVT1505020000

GV100T1W-113K

264

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1505020000_K STEERING WHEEL ASSEMBLY

GVT1505020000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1505020001 DRIVING WHEEL-LEFT 1

GVT1505020000 STEERING WHEEL

ASSEMBLY

001 1

GVT1505020002 DRIVING WHEEL-RIGHT 1

1 GVT1505020006 TIRE 1

1.1 GVT1505030007 TIRE 1

1.2 TK3400004000 TYRE VALVE 1

2 GVT1505020003 RIM 1

265

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1506010000K_K GEARSHIFT OPERATION ASSEMBLY

GVT1506010000K

GV100T1W-113K

266

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1506010000K_K GEARSHIFT OPERATION ASSEMBLY

GVT1506010000K

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1506010000K GEARSHIFT CONTROL

ASSEMBLY

001 1

1 GVT1506020004 CONTROLLER(GEARSHIFT) 1

1.1 GVT1506020005 FLEXIBLE

SHAFT(GEARSHIFT)

2

1.2 GRV1506070002 GEARSHIFT CONTROLLER 1

1.2.1 GRV1506070019 HANDLE LEVER 1

1.2.2 GRV1506070005 BRACKET 1

1.2.3 GRV1506070025 SPRING 1

1.2.4 GRV1506070011 ROCKER-UPPER 1

1.2.5 GRV1506070016 ROCKER-LOWER 1

1.2.6 GBT6172.1-M16-04-A3L NUT 2

1.2.7 GRV1506070023 BEARING 2

1.2.8 GRV1506070022 ROTARY SHAFT 1

1.2.9 GBT6172.1-M10-04-A3L NUT 2

1.2.1

0

GBT93-10-A3L STANDARD SPRING

WASHER

1

1.2.1

1

GRV1506070024 NYLON SLEEVE 2

1.2.1

2

GRV1506070027 Open ring 2

1.2.1

3

GRV1506070026 SCREW 2

2 GVT1506020003 BRACKET 1

3 GBT5789-M6X20-8.8-A2L BOLT 3

4 GBT6177.1-M6-8-A2L NUT 3

5 CP5B806010011 RUNBBER RING 1

6 GBT5789-M8X20-8.8-A2L BOLT 4

7 GBT5789-M8X25-8.8-A2L BOLT 4

8 GBT6177.1-M8-8-A2L NUT 4

9 GBT6170-M10-8-A3L HEXAGON NUT 1

10 GRV1506020033 INSTALLATION SEAT 1

11 BZF0032.1-007 HARNESS CLIP 2

12 GVT1506010001K KNOB 1

267

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1513010000_K WORKING CLUTCH CONTROL ASSEMBLY  

GVT1513010000-1

GV100T1W-113K

268

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1513010000_K WORKING CLUTCH CONTROL ASSEMBLY  

GVT1513010000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1513010000 WORKING CLUTCH

CONTROL ASSEMBLY  

003 1

1 GVT1513010021 CROSS THE BRIDGE

ASSEMBLY

1

2 GVT1513010011 UNLOADING CLUTCH 1

3 GVT1513010001 CONTROL ASSEMBLY(MAIN

CLUTCH)

1

269

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1513010000_K WORKING CLUTCH CONTROL ASSEMBLY  

GVT1513010000-2

GV100T1W-113K

270

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1513010000_K WORKING CLUTCH CONTROL ASSEMBLY  

GVT1513010000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1513010021 CROSS THE BRIDGE

ASSEMBLY

1

GVT1513010000 WORKING CLUTCH

CONTROL ASSEMBLY  

1

1 GV05513010034a TENSIONER 1

1.1 GBT893.1-52 CIRCLIPS FOR HOLE 1

1.2 GKV2104010080 BEARING 2

1.3 GV05513010035a TENSIONER 1

2 GVT1513010022 FIXED PLATE 1

3 GBT894.1-25 CIRCLIP FOR SHAFT 2

4 GH60A2.2.9-04 WASHER 2 2

5 GVT1513010064 TENSION SCREW 1

5.1 GBT6172.1-M20-04-A9L NUT 1

5.2 GBT6170-M20-8-A9L HEXAGON NUT 1

5.3 BZF0016-221 SPACER BUSHING 1

5.4 GKV2513010009 RETAINER RING 1

5.5 GVT1513010065 GUIDE PIPE 1

5.6 GVT1513010027 SPRING 1

6 GBT5789-M8X20-8.8-A2L BOLT 1

7 GKV2513010036a CONNECTING BENDING

PIECE

1

8 GBT97.1-18-A3L PLAIN WASHER 2

271

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1513010000_K WORKING CLUTCH CONTROL ASSEMBLY  

GVT1513010000-3

GV100T1W-113K

272

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1513010000_K WORKING CLUTCH CONTROL ASSEMBLY  

GVT1513010000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1513010000 WORKING CLUTCH

CONTROL ASSEMBLY  

1

GVT1513010001 CONTROL ASSEMBLY(MAIN

CLUTCH)

1

1 GVT1513010060 HANG ROD(MAIN CLUTCH) 1

1.1 GBT6177.1-M10-8-A3L NUT 4

1.2 GVT1513010057 CONNECTING PLATE 1

1.3 GBT5789-M10X25-8.8-

A3L

BOLT 2

1.4 GVT1513010059 ADJUSTING PLATE 1

1.5 GVT1513010058 HANGER ROD 1

2 GBT91-2.5X20-A3L SPLIT PIN 3

3 GBT97.1-10-A3L PLAIN WASHER 3

4 GN601.33.2-19 RUBBER SLEEVE 1

5 GVT1513010051 TENSION SCREW 1

5.1 GBT6172.1-M20-04-A9L NUT 1

5.2 GBT6170-M20-8-A9L HEXAGON NUT 1

5.3 GKV2513010009 RETAINER RING 1

5.4 GVT1513010052 GUIDE PIPE 1

5.4.1 GVT1513010043 PULL ROD 2 1

5.4.2 GVT1513010053 GUIDE PIPE 1

5.4.3 GV01513010038 NUT 1

5.5 GVT1513010008 SPRING 1

6 GBT6173-M18X1.5-05-

A3L

NUT 1

7 GVT1513010038 Oil cylinder liner 1

8 GBT6173-M18X1.5-LH-

05-A3L

NUT 1

9 GVT1513010050 JOINT 1

10 GVT1513010054 TENSION PULLEY 1

10.1 GBT6183.1-M16-10-A3L HEXAGON FLANGE

LOCKING NUT

1

10.2 GBT276-6205-RS BALL BEARING 2

10.3 G20B.21.6-03b TENSIONER 1

10.4 JBT7940.1-M6 GREASE NIPPLE 2

273

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

10.5 G20B.21.6-04a SHAFT SLEEVE 1

274

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1513010000_K WORKING CLUTCH CONTROL ASSEMBLY  

GVT1513010000-3 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

10.6 GVT1513010055 ROTATING ARM 1

11 GBT894.1-25 CIRCLIP FOR SHAFT 1

275

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1513010000_K WORKING CLUTCH CONTROL ASSEMBLY  

GVT1513010000-4

GV100T1W-113K

276

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1513010000_K WORKING CLUTCH CONTROL ASSEMBLY  

GVT1513010000-4

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1513010000 WORKING CLUTCH

CONTROL ASSEMBLY  

1

GVT1513010011 UNLOADING CLUTCH 1

1 BZF0016-232a SPACER BUSHING 1

2 BZF0002.1-001 ADJUSTMENT GASKET 2

3 GVT1513010019 HOOK 1

4 GBT5789-M8X20-8.8-A2L BOLT 1

5 GVT1513010061 TENSION SCREW 1

5.1 GBT6172.1-M20-04-A9L NUT 1

5.2 GBT6170-M20-8-A9L HEXAGON NUT 1

5.3 GKV2513010009 RETAINER RING 1

5.4 GVT1513010062 GUIDE PIPE 1

5.5 GVT1513010032 SPRING 1

6 GBT894.1-25 CIRCLIP FOR SHAFT 1

7 GVT1513010012 ROTATING ARM 1

8 GV01008010079 TENSIONER 1

8.1 GV01008010080 TENSIONER 1

8.2 GBT276-6203-RS BALL BEARING 2

8.3 GBT893.1-40 CIRCLIPS FOR HOLE 1

9 GBT894.1-17 CIRCLIP FOR SHAFT 1

277

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1515020000_K BRACKET

GVT1515020000

GV100T1W-113K

278

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1515020000_K BRACKET

GVT1515020000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1515020000 BRACKET 003 1

1 GBT6183.1-M12-8-A3L HEXAGON FLANGE

LOCKING NUT

8 GBT6183.1-M12-10-A3L 2024-11-08

2 GBT97.1-12-A3L PLAIN WASHER 10

3 GBT5783-M12X40-8.8-

A3L

BOLT 8 GBT5783-M12X50-10.9-

A3L+GBT5783-M12X40-

10.9-A3L

2024-11-08

4 GVT1515020001a Rear axle connection frame

welded

1

5 GBT801-M12X40-8.8-A3L BOLT 2

6 GVT1515020020 CONNECTING FRAME

WELDED PART

1

7 GBT6177.1-M12-8-A3L NUT 6

8 GBT5789-M12X35-8.8-

A3L

BOLT 2

9 GBT5789-M12X40-8.8-

A3L

BOLT 4

10 GV04515010033 REAR CONNECTING

BRACKET

1

11 JBT7940.1-M6 GREASE NIPPLE 1

12 GBT882-B30X120-A3L PIN 1

13 G40.42-04 SPRING PIN 1

14 GVT1515020018 ROTARY SHAFT 1

15 GBT97.1-30-A3L PLAIN WASHER 1

16 GBT9459-M30X2-04-A3L NUT 1

17 GBT91-4X50-A3L SPLIT PIN 1 GBT91-5X63-A3L 2024-11-08

18 GBT5789-M10X35-8.8-

A3L

BOLT 2 GBT5789-M10X40-10.9-

A3L

2024-11-08

19 GBT6177.1-M10-8-A3L NUT 2 GBT6177.1-M10-10-A3L 2024-11-08

20 GV02515010001 BOLT 8

21 GBT889.1-M12-8 NUT 8 GBT889.1-M12-10-A3L 2024-11-08

279

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1521010000_K MAIN GEAR SHIFTING ASSEMBLY

GVT1521010000

GV100T1W-113K

280

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1521010000_K MAIN GEAR SHIFTING ASSEMBLY

GVT1521010000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1521010000 MAIN GEAR SHIFTING

ASSEMBLY

003 1

1 GVT1521010012 FLEXIBLE SHAFT 1

1.1 TS06212020001 SEAL BUSHING(AUXILIARY

CLUTCH)

1

1.2 GMV1521020014 FIXING PLATE 1

2 GVT1521010010 BRACKET 1

3 GN601.39.8 LINE CARD 1

4 GMV1909013001 TORISON BAR 1

5 GMV1521020009 CONNECTING PLATE 1

6 GMV1506050023 PRESSURE PLATE 1

7 GMV1506050004 BRACKET 1

8 GL05506010020 DISC SPRING 3

9 GL05506010019 HEEL BLOCK 1

10 GL05506010018 FRICTION PLATE 2

11 GBT97.1-10-A3L PLAIN WASHER 1

12 GBT93-10-A3L STANDARD SPRING

WASHER

2

13 GBT91-3.2X20-A3L SPLIT PIN 1

14 GBT882-B10X90-A3L PIN 1

15 GBT6177.1-M8-8-A2L NUT 4

16 GBT6177.1-M6-8-A2L NUT 2

17 GBT6172.1-M20-04-A9L NUT 2

18 GBT5789-M8X25-8.8-A2L BOLT 4

19 GBT5789-M8X16-8.8-A2L BOLT 6

20 GBT5789-M6X16-8.8-A2L BOLT 1

21 GBT5783-M10X20-8.8-

A3L

BOLT 2

22 GVT1521010013 FIXED PLATE 1

23 BZF0032.1-003 HARNESS CLIP 1

281

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1524010000K_K AIR CYLINDER ASSEMBLY

GVT1524010000K

GV100T1W-113K

282

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1524010000K_K AIR CYLINDER ASSEMBLY

GVT1524010000K

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1524010000K AIR CYLINDER ASSEMBLY 001 1

1 GKV2524010018K AIR CYLINDER WELDMENT 1

2 GE20D28.24.92.7 JOINT 2

2.1 GL06702050007 JOINT 1

2.2 TS09580010008 O-RING 1

3 GKV2524010024K VALVE 1

4 GKV2524010029K SAFETY VALVE 1

5 BZF0064.2-227 HOSE 1

6 GKV2524010005K JOINT 1

7 JBT982-22 WASHER 2

8 GKV2524010003K DRYER 1

9 GBT97.1-12-A3L PLAIN WASHER 3

10 GBT93-12-A3L STANDARD SPRING

WASHER

3

11 GBT5786-M12X1.5X30-

8.8-A3L

BOLT 3

12 GBT6177.1-M10-8-A3L NUT 4

13 FA30A912010047 JOINT 1

14 GBT97.1-18-A3L PLAIN WASHER 2

15 GKV2524010001K MOUNTING PLATE 1

16 GBT3763-M18X1.5 NUT 1

17 FA30A912010048 JOINT 2

18 RV01603000004a OIL PIPE 1

19 GBT5789-M10X50-8.8-

A3L

BOLT 4

20 Q67405200 PLASTIC FASTEN STRIP 3

21 GVT1524010007K HOSE(AIR) 1

22 GVT1524010003K STEEL PIPE ASSEMBLY 1

23 CE4P1508090001 HOSE 1

24 GBT5789-M8X40-8.8-A2L BOLT 2

25 YC4.41A.73-01 CLIP 10

26 GE20D32Y.24.92.1 SCREW PLUG 1

26.1 GE20D32Y.24.92.1-01 SCREW PLUG 1

283

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1524010000K_K AIR CYLINDER ASSEMBLY

GVT1524010000K (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

26.2 TS09580010008 O-RING 1

27 GVT1524010001K AIR CYLINDER BRACKET

WELDMENT

1

28 GBT5789-M8X20-8.8-A2L BOLT 1

29 GBT5789-M8X55-8.8-A2L BOLT 2

30 GKV2524010025K CABLE TIE 2

31 GBT97.1-10-A3L PLAIN WASHER 4

32 GBT93-10-A3L STANDARD SPRING

WASHER

4

33 GBT6170-M10-8-A3L HEXAGON NUT 4

34 CD4P1605040042 RUBBER GASKET 3

35 GKV2524010004K JOINT 1

36 TS06482010005 HARNESS CLAMP 2

37 GVT1524010005K CONNECTING JOINT 1

37.1 GVT1524010006K JOINT 1

37.2 TS09580010008 O-RING 1

38 Q67407300 PLASTIC FASTEN STRIP 1

284

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-1

GV100T1W-113K

285

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-1 ENGINE ASSEMBLY 002

1 GVT1601030001K ENGINE ASSEMBLY 1 GVT1601030001aK 2024-09-30

1.1 1004526800 FUEL FILTER ASSEMBLY-

CRUDE

1

1.1.1 1001120353 FUEL FILTER 1

1.1.2 1003308082 FILTER ELEMENT 1

1.2 1000491060 OIL FILTER 1

2 GBT5789-M6X30-8.8-A2L BOLT 4

3 GBT5789-M6X12-8.8-A2L BOLT 4

4 GVT1601020004K MOUNTING PLATE(ECU) 1

5 GBT5789-M10X20-10.9-

A3L

BOLT 1

6 BZF0032.1-004 FASTENING CLIP 1

7 GBT6177.1-M10-10-A3L NUT 1

8 GMV1007400011K LABEL 1

286

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-10

GV100T1W-113K

287

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

288

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-10

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-10 FLYWHEELHOUSING

1 1006365052 Flywheel housing assembly 1

2 1003252510 COLUMN PIN 1

3 9000000331 BOLT 6

4 9000000401 BOLT 2

5 9000000629 BOLT 7

6 9000000630 BOLT 2

7 9000000836 BOLT 2

8 9000000925 COLUMN PIN 2

9 90003901418 COLUMN PIN 1

10 9000000155 BOLT 5

11 Z20060002 OBSERVATION PORT CAP 1

12 9000000343 BOLT 2

13 90011420021 BOLT 6

14 9000000641 BOLT 1

15 612630030007 SPEED SENSOR 1

16 13065801 COUPLING RING 1

17 1004565314 BOLT 1

18 9000000645 BOLT 2

19 9000000560 O-ring 1

20 90013050006 SCREW 1

21 90003931122 WASHER 12

22 9000000810 SCREW 12

289

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-11

GV100T1W-113K

290

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

291

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-11

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-11 Flywheel housing assembly

1 1006395205 THE FLYWHEEL SHELL 1

2 610800010023 RIVET 3

3 1008555312 TIMING GEAR CASE

ASSEMBLY

1

4 612639000020 RIVET 1

292

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-12

GV100T1W-113K

293

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

294

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-12

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-12 CRANKSHAFTAS.

1 1006260527 GEAR,CRANKSHAFT 1

2 90003901314 COLUMN PIN 2

3 1002010159 CRANK SHAFT 1

295

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-13

GV100T1W-113K

296

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

297

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-13

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-13 MAIN BEARING

1 1000187578 MAIN BEARING-UPPER 1

2 1000187579 MAIN BEARING-LOWER 1

298

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-14

GV100T1W-113K

299

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

300

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-14

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-14 THRUST PIECE

1 1000183437 UPPER THRUST PIECE 1

2 1000183438 LOWER THRUST PIECE 1

301

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-15

GV100T1W-113K

302

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

303

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-15

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-15 Flywheel combination group

1 1003324595 FLYWHEEL ASSEMBLY 1

2 1002728171 BOLT(FLYWHEEL HOUSING) 9

3 1006461746 FLY WHEEL CONNECTING

RING

1

4 41901408F BOLT 9

304

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-16

GV100T1W-113K

305

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

306

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-16

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-16 FLYWHEEL ASSEMBLY

1 1001106261 FLYWHEEL GEAR RING 1

2 1003317279 FLYWHEEL 1

307

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-17

GV100T1W-113K

308

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

309

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-17

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-17 Piston connecting rod assembly

 

1 2105030141 RING AS-PISTON 1

2 1001156966 RETAINER RING 2

3 1002003603 PISTON 1

4 1000187487 PISTON PIN 1

5 1000183800 CONNECTING ROD

WELDMENT

1

6 1000187557 S00004365CONNECTING ROD

UPPER TILE

1

7 1000187574 S00004366LOWER

CONNECTING ROD

1

310

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-18

GV100T1W-113K

311

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

312

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-18

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-18 RING AS-PISTON

1 2030676 BARREL FACE RING 1

2 2105030122 TWIST TAPER RING 1

3 2030678 OIL RING 1

313

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-19

GV100T1W-113K

314

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

315

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-19

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-19 CONNECTING ROD

WELDMENT

1 1000187559 BUSHING 1

2 1000183802 CONNECTING ROD 1

3 1000183814 S00001416CONNECTING ROD

BOLT

2

316

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-2

GV100T1W-113K

317

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

318

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-2 AC COMPRESSOR

1 1119243 HINGE BOLT 4

2 612600080200 WASHER 8

3 1001342386 WATER HOSE 1

4 1001103371 SHAPED RUBBER SEAL

RING

1

5 13025995 SEALING RING 1

6 1001063336 WASHER 2

7 1153236 HINGE BOLT 1

8 90011420002 BOLT 3

9 1000809405 BRACKET 1

10 90011420036 BOLT 2

11 9000000190 BOLT 1

12 1001021130 WATER HOSE 1

13 1003556218 AIR COMPRESSOR

ASSEMBLY

1

14 1002048693 NUT 1

15 1001937796 PIPE JOINT 1

16 1002027918 PIPE JOINT 1

319

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-20

GV100T1W-113K

320

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

321

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-20

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-20 Cylinder Head group

1 1002406442 S00024299CYLINDERCOVERBO

LT

1

2 1000393173 S00024299CYLINDERCOVERBO

LT

16

3 1002431699 CYLINDER HEAD ASSY 1

4 1005913659 GASKET 1

5 1000797402 SEAL BUSHING 8

6 1000852336 SEAL BUSHING 8

7 1005899561 S00024299CYLINDERCOVERBO

LT

1

8 1006203428 SUPPORTASSEMBLY 1

322

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-21

GV100T1W-113K

323

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

324

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-21

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-21 CYLINDER HEAD ASSY

1 1002431698 CYLINDER HEAD

SUBASSEMBLY

1

2 13023361 WASHER 1

3 1001757683 SCREW PLUG 1

325

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-22

GV100T1W-113K

326

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

327

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-22

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-22 CYLINDER HEAD

SUBASSEMBLY

1 1000393009 AIR INLET VALVE GUIDE

PIPE

16

2 612600040633 BOWL PLUG 8

3 1000945233 BUSHING 4

4 1002431697 CYLINDER HEAD 1

5 1000000175 BOWL PLUG 1

6 1000393016 BOWL PLUG 4

7 1001084825 EXHAUST VALVE SEAT 8

8 1001084824 VALVE RETAINER 8

9 612600040634 BOWL PLUG 8

328

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-23

GV100T1W-113K

329

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

330

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-23

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-23 HANGING RING

1 1003865169 PLATE 1

2 9000000439 BOLT 3

331

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-24

GV100T1W-113K

332

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

333

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-24

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-24 CYLINDERHEADCOVERARTI

CULATION

1 90011400017 BOLT 13

2 1000096260 COVER 1

3 1008214843 CYLINDER HEAD COVER

ASSEMBLY

1

4 1002535466 O-ring 1

5 1002704806 HOSE 1

6 9000000112 BOLT 1

7 1001985857 CLIP 1

8 90011400011 BOLT 2

9 1001985885 CLIP 1

334

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-25

GV100T1W-113K

335

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

336

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-25

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-25 oil filling pipe assembly

1 W11772003F FILLING CAP 1

2 W22032176F O-RING 1

337

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-26

GV100T1W-113K

338

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

339

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-26

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-26 Cylinder Head Cover Group

1 1002437934 CYLINDER HEAD COVER

ASSEMBLY

1

2 1001265706 CYLINDER COVER GASKET 1

340

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-27

GV100T1W-113K

341

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

342

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-27

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-27 CYLINDER HEAD COVER

ASSEMBLY

1 1003181393 OIL SEAL 4

2 1002529900 S00016737CYLINDERCOVER 1

3 1005838720 BREATH COVER 1

4 90013010018 SCREW 11

343

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-28

GV100T1W-113K

344

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

345

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-28

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-28 MECHANISMGP．-

VALVE(A)(BASIC)

1 1000295362 BOLT 5

2 1000992423 BOLT 5

3 1002843945 ROCKER 1

4 610800060638 BOLT 2

5 1000673210 THRUST ROD 8

6 1001130471 TAPPET 8

7 1001134694 CAMSHAFT ASSEMBLY 1

8 1000709326 THRUST PIECE 1

9 9000000286S BOLT 2

10 1001871559 S00002886EXHAUST VALVE 8

11 1001735387 INLET VALVE 8

12 1000537065 SPRING 16

13 1000540402 UPPER SEAT(VALVE

SPRING)

16

14 1000540502 LOCK CLIP 32

15 1000279656 VALVE BRACKET 8

16 612639000087 COLUMN PIN 2

17 1010678519 EV 2

346

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-29

GV100T1W-113K

347

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

348

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-29

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-29 CAMSHAFTGP

1 1000873756 CAMSHAFT 1

2 612639000061 COLUMN PIN 1

349

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-3

GV100T1W-113K

350

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

351

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-3 AIR COMPRESSOR

ASSEMBLY

1 1002124384 S00010910GEAR 1

2 1001937793 AIR COMPRESSOR 1

3 1001898388 Gasket 1

4 1001051143 COVER 1

5 90011420034 BOLT 2

352

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-30

GV100T1W-113K

353

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

354

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-30

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-30 ROCKER

1 90003802321 BOLT 2

2 1000809317 ROCKER SEAT 1

3 1000283180 ROCKING ARM SHAFT 1

4 1000815903 ROCKER SEAT-MIDDLE 3

5 1002839454 ROCKER(INTAKE) 4

6 1000285589 WASHER 8

7 1001050012 SPRING 4

8 1002843090 ROCKER(EXHAUST) 4

9 1000815942 ROCKER SEAT 1

10 1001150641 BOWL PLUG 2

355

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-31

GV100T1W-113K

356

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

357

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-31

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-31 ROCKER(INTAKE)

1 1002837297 ROCKER 1

2 1000663161 BALL PIN 1

3 1000672004 ADJUSTING SCREW 1

4 1001104682 ADJUSTING NUT 1

358

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-32

GV100T1W-113K

359

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

360

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-32

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-32 ROCKER(EXHAUST)

1 1001104682 ADJUSTING NUT 1

2 1002842957 ROCKER 1

3 1000663161 BALL PIN 1

4 1000672004 ADJUSTING SCREW 1

361

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-33

GV100T1W-113K

362

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

363

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-33

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-33 GEAR TRANSMISSION

1 9000000543 BEARING 1

2 1006313307 GEAR SHAFT OF

HYDRAULIC PUMP

1

3 90014680002 CIRCLIPS FOR HOLE 1

4 90016020019 BALL BEARING 1

5 9000001544 CIRCLIP FOR SHAFT 1

6 610800020208 BOLT 3

7 1006338970 MIDDLE GEAR SHAFT 1

8 1006313363 IDLE GEAR 1

9 90003901420 COLUMN PIN 1

10 1006316283 COVER PLATE 1

11 1002124372 CAMSHAFT TIMING GEAR 1

12 1004112225 BOLT 3

13 1006277434 BOLT 3

14 1006277459 BOLT 1

15 1006263071 MIDDLE GEAR SHAFT 1

16 1006249378 IDLE GEAR 1

17 1006285999 COVER PLATE 1

18 1002124382 COVER PLATE 1

19 1002124366 IDLE GEAR 1

20 1002124381 MIDDLE GEAR SHAFT 1

21 1008755320 BOLT 3

364

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-34

GV100T1W-113K

365

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

366

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-34

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-34 IDLE GEAR

1 1002124380 GEAR BUSH 1

2 1002124379 MIDDLE GEAR 1

367

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-35

GV100T1W-113K

368

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

369

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-35

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-35 IDLE GEAR

1 1006249380 GEAR ASSEMBLY 1

2 1006427985 GEAR BUSH 1

370

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-36

GV100T1W-113K

371

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

372

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-36

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-36 IDLE GEAR

1 1006313277 MIDDLE GEAR 1

2 1006230021 GEAR BUSH 1

373

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-37

GV100T1W-113K

374

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

375

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-37

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-37 PULLEY

1 90011420022 BOLT 6

2 1006479845 PULLEY(CRANKSHAFT) 1

3 1001862907 BOLT 6

4 1007058888 HEEL BLOCK 1

5 1004564179 RUBBER DAMPER 1

376

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-38

GV100T1W-113K

377

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

378

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-38

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-38 SUMPASSEMBLY

1 1003221849 OIL PAN 1

2 1001548382 WASHER 1

3 1004490145 HOSE 1

4 9000000203 BOLT 29

379

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-39

GV100T1W-113K

380

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

381

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-39

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-39 Oil Dipstick Group

1 1001947911 OIL DIPSTICK ASSY 1

2 612600010446 HOOP 1

3 1003688710 CLIP 1

4 1001708936 UPPER OIL DIPSTICK PIPE 1

5 1000155827 LOWER OIL DIPSTICK PIPE 1

382

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-4

GV100T1W-113K

383

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

384

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-4

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-4 ENGINEBLOCK

1 612600090915 PRESSURE SENSOR 1

2 612600080275 SEALING RING 1

3 1002643315 ENGINE BLOCK ASSEMBLY 1

4 Z20310003 SENSOR 1

5 9000000112 BOLT 1

385

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-40

GV100T1W-113K

386

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

387

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-40

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-40 Oil pump combination group

1 1000879945 GASKET 1

2 611600060018 LOCATING SLEEVE 2

3 1003393391 PUMP ASSY,OIL 1

4 9000000591 BOLT 1

5 90011420001 BOLT 2

6 9000000151 BOLT 6

7 9000000788 BOLT 1

8 9000000858 BOLT 1

9 1000411413 BRACKET 2

388

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-41

GV100T1W-113K

389

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

390

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-41

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-41 Oil collector and filter

combination group

1 1000809567 GASKET 1

2 1003446179 OIL FILTER 1

3 9000000044 BOLT 2

4 90003862471 SCREW 2

5 90014040007 PLAIN WASHER 2

6 90003931102 WASHER 2

391

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-42

GV100T1W-113K

392

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

393

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-42

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-42 OIL FILTER

1 90012290001 NUT 2

2 1003211494 BRACKET 1

3 1003437060 OIL STRAINER ASSEMBLY 1

4 90011400002 BOLT 2

5 1001622331 BRACKET 1

394

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-43

GV100T1W-113K

395

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

396

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-43

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-43 OIL PIPE

1 1000396143 Gasket 1

2 1002755267 COVER 1

3 9000000723 BOLT 2

397

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-44

GV100T1W-113K

398

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

399

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-44

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-44 OIL FILTER

1 90003901418 COLUMN PIN 2

2 1001081032 OIL FILTER AND RADIATOR 1

3 13023363 WASHER 1

4 1001906586 JOINT 1

5 1001862794 DRAIN VALVE 1

6 90011420035 BOLT 3

7 1001031075 BOLT 4

400

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-45

GV100T1W-113K

401

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

402

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-45

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-45 OIL FILTER AND RADIATOR

1 1000491064 Oil filter cover 1

2 1000491060 OIL FILTER 1

3 1000928922 OIL FILTER AND RADIATOR

SEAT

1

4 1001031623 VALVE 1

5 1001031832 SAFETY VALVE 1

6 1001737026 SAFETY VALVE 1

7 1001050755 O-RING 1

8 1000812041 O-RING 1

9 1001081034 COOLER.OIL 1

10 90011410011 BOLT 6

11 1001031622 DRAIN VALVE 1

12 1001068605 THE SEALING PLUG   1

13 1001068603 SCREW PLUG 1

14 1001068604 WASHER 1

15 1001050790 O-RING 1

16 1001044167 O-RING 1

17 1001010462 Fuel components 1

18 1001010461 Fuel components 1

403

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-46

GV100T1W-113K

404

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

405

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-46

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-46 Pump combination

1 1004678600 WATER PUMP 1

2 9000000602 BOLT 7

406

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-47

GV100T1W-113K

407

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

408

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-47

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-47 HOSE(WATER PUMP)

1 90011420025 BOLT 2

2 1001864661 WATER HOSE 1

409

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-48

GV100T1W-113K

410

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

411

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-48

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-48 WATER OUTLET HOSE

1 1001862794 DRAIN VALVE 1

2 13023363 WASHER 1

3 1004539373 S00014435WATEROUTLETPIPE 1

4 1000807622 Gasket 1

5 9000000185 BOLT 1

6 9000000826 BOLT 2

7 612630060035 TEMPERATURE SENSOR 1

8 1001251573 WASHER 1

9 1002933746 JOINT 1

10 9000000307 CLAMP 2

11 1003144033 HOSE 1

12 1002900033 O-ring 1

13 1004658888 WATER HOSE 1

14 9000000112 BOLT 1

15 1001906586 JOINT 1

412

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-49

GV100T1W-113K

413

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

414

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-49

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-49 THERMOSTAT

1 9000000475 BOLT 3

2 1001416007 THERMOSTAT COVER 1

3 1007568502 THERMOSTAT 1

415

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-5

GV100T1W-113K

416

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

417

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-5

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-5 ENGINE BLOCK ASSEMBLY

1 331001000103 RIVET 2

2 1002480001 CYLINDER BLOCK 1

3 612639000020 RIVET 1

4 1000081892 LOCATING SLEEVE 2

5 1000531361 Cylinder liner assembly 4

6 1005050937 PLUG 2

418

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-50

GV100T1W-113K

419

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

420

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-50

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-50 Fan bracket combination group

1 9000001565 DOUBLE STUDS 4

2 1007065241 BRACKET 1

3 90012290007 NUT 4

421

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-51

GV100T1W-113K

422

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

423

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-51

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-51 FAN AND HUB GROUP

1 9000000734 BOLT 6

2 1002396310 FAN 1

3 9000000741 BOLT 6

4 1007091257 SHAPED FLANGE 1

424

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-52

GV100T1W-113K

425

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

426

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-52

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-52 INJECTING PUMP

1 1002124383 INJECTION PUMP GEAR 1

2 1000837195 O-ring 1

3 1000637503 OIL INJECTION PUMP

FLANGE

1

4 9000000075 BOLT 3

5 9000001522S DOUBLE STUDS 3

6 1002617091 OIL INJECTION PUMP

ASSEMBLY

1

7 90012290007 NUT 3

427

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-53

GV100T1W-113K

428

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

429

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-53

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-53 OIL INJECTION PUMP

ASSEMBLY

1 1003943114 Metering Unit 1

430

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-54

GV100T1W-113K

431

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

432

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-54

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-54 LUB.OIL PIPE

1 1001251569 WASHER 2

2 1001733817 OIL PIPE 1

3 1119238 HINGE BOLT 1

433

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-55

GV100T1W-113K

434

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

435

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-55

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-55 Injector combination group

1 90013550024 SCREW 1

2 X6260.024 SPHERICAL WASHER 1

3 1000759010 S00009518OILATOMIZERPRESS

UREPLATE

1

4 1001641365 OIL INJECTION PUMP

ASSEMBLY

1

436

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-56

GV100T1W-113K

437

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

438

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-56

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-56 Low pressure tubing

combination group

1 1119238 HINGE BOLT 1

2 612600081911 WASHER 4

3 1006915655 OIL RETURN STEEL PIPE 1

4 90011400011 BOLT 1

5 612600081628 CLIP 1

6 1006151898 OIL PIPE JOINT 1

7 1001156035 CLIP 1

8 9000000722 BOLT 1

9 612639000107 BOLT 1

439

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-57

GV100T1W-113K

440

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

441

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-57

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-57 HIGH PRESSURE HOSE

1 1000854568 CLIP 1

2 1006200230 HIGH PRESSURE PIPE 1

3 1000854577 CLIP 1

4 9000000112 BOLT 1

442

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-58

GV100T1W-113K

443

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

444

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-58

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-58 HIGH PRESSURE PIPE

1 1002556012 HIGH PRESSURE PIPE 1

2 1002556013 HIGH PRESSURE PIPE 1

3 1002556014 HIGH PRESSURE PIPE 1

4 1002556015 HIGH PRESSURE PIPE 1

5 1006200190 HIGH PRESSURE PIPE 1

6 1006200163 HIGH PRESSURE PIPE 1

445

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-59

GV100T1W-113K

446

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

447

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-59

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-59 Common rail pipe

1 1001063829 Common rail pipe   1

448

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-6

GV100T1W-113K

449

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

450

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-6

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-6 Cylinder liner assembly

1 10013610001 CYLINDER LINER 1

2 10013610002 CYLINDER LINER 1

451

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-60

GV100T1W-113K

452

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

453

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-60

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-60 INTAKE PIPE

1 9000000347 BOLT 1

2 9000000151 BOLT 10

3 1000932002 INTAKE PIPE 1

4 9000000153 BOLT 1

5 1000867950 GASKET 1

6 612630120004 PRESSURE SENSOR 1

7 1002495999 HEEL BLOCK 1

8 1000509327 GASKET 2

9 1001417723 CONNECTING PIPE 1

10 9000000003 BOLT 4

454

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-61

GV100T1W-113K

455

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

456

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-61

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-61 Supercharger combination group

1 1005272144 TURBOCHARGER 1

2 1008300442 INSULATION LAYER 1

3 1001595928 GASKET(TURBOCHARGER) 1

457

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-62

GV100T1W-113K

458

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

459

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-62

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-62 OIL PIPE

1 1119238 HINGE BOLT 1

2 1001251569 WASHER 2

3 1005279613 OIL PIPE 1

4 9000000286 BOLT 1

5 1001877976 CLIP 1

6 1000982900 WASHER 2

7 1001003545 GASKET 1

8 9000000328 BOLT 2

9 1005282917 OIL PIPE 1

10 9000000078 BOLT 1

460

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-63

GV100T1W-113K

461

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

462

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-63

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-63 EXHAUST PIPE

1 1008300449 INSULATION LAYER 1

2 1000928984 D04-145-30ABOLT 8

3 1001872078 BUSHING 8

4 612630110037 HEXAGON NUT 4

5 1001707049 DOUBLE STUDS 4

6 1001397451 EXHAUST PIPE 1

7 1002428596 Gasket 4

463

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-64

GV100T1W-113K

464

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

465

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-64

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-64 rear Exhasut Manifold

1 1000791482 BOLT 5

2 1005898051 EXHAUST JOINT PIPE 1

3 1001866471 Gasket 1

466

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-65

GV100T1W-113K

467

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

468

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-65

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-65 MUFFLER

1 1011194187 BOLT 1

2 1007606932 BOLT 6

3 1005898537 SUPPORTASSEMBLY 1

4 1005897759 HEEL BLOCK 6

5 9000001758 BOLT 1

6 1005898529 BRACKET 1

7 1005895417 muffler   1

8 612630110024 LAMINATED SEALING RING 4

9 1005909786 BRACKET 1

10 1001369263 BOLT 2

11 1005897903 BRACKET 1

12 9000000815 BOLT 2

13 1005011014 Gasket 1

14 9000000528 BOLT 3

469

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-66

GV100T1W-113K

470

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

471

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-66

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-66 AC COMPRESSOR

1 1000519737 LOCATING SLEEVE 2

2 1009570869 BRACKET 1

3 1001942109 BRACKET 2

4 9000000362 BOLT 1

5 90011420011 BOLT 1

6 9000000401 BOLT 1

7 9000000155 BOLT 1

472

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-67

GV100T1W-113K

473

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

474

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-67

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-67 PUMP

1 1002829247 O-ring 1

2 1012261473 PTO-REAR 1

3 90011420007 BOLT 2

4 1003413778 OIL PIPE 1

5 1000982900 WASHER 1

6 15051420P BOLT 1

7 1001063336 WASHER 2

8 612630040269 BOLT 1

9 1001942109 BRACKET 1

10 1007672230 SUPPORTING SCREW 1

475

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-68

GV100T1W-113K

476

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

477

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-68

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-68 Combination of tensioner and

belt

1 1004650482 BELT 2

2 1004651868 BELT 1

3 1001016486 IDLER 1

4 9000000630 BOLT 1

478

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-69

GV100T1W-113K

479

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

480

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-69

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-69 STARTERMOTORARTICULAT

IONASSEMBLY

1 9000000411 BOLT 2

2 1002935334 MOTOR STARTER 1

481

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-7

GV100T1W-113K

482

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

483

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-7

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-7 CYLINDER BLOCK

1 2020329 PLUG 2

2 1002479997 CYLINDER BLOCK 1

3 1000777479 BUSHING(CAMSHAFT) 1

4 1000775058 LOCATING SLEEVE 10

5 1000765031 BEARING COVER 1

6 1002530262 MAIN BEARING BOLT 10

7 1000765032 BEARING COVER 3

8 1000765033 THRUST MAIN BEARING

COVER

1

9 612600040635 BOWL PLUG 9

10 612600040634 BOWL PLUG 4

11 1001748951 BUSHING(CAMSHAFT) 1

12 1001762428 BUSHING(CAMSHAFT) 1

484

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-70

GV100T1W-113K

485

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

486

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-70

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-70 PACKING BOX

1 1004526800 FUEL SYSTEM PROTECTOR 1

2 1001898164 TAIL PIPE 1

487

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-71

GV100T1W-113K

488

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

489

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-71

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-71 FUEL SYSTEM PROTECTOR

1 1002321254 OIL CONVEYING PUMP

ASSEMBLY

1

2 1003308082 FUEL FILTER 1

3 612630080556 O-RING 1

4 1002605192 WATER CUP ASSEMBLY 1

5 1001120353 FUEL FILTER 1

490

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-72

GV100T1W-113K

491

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

492

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-72

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-72 BOX

1 13023361 WASHER 4

2 1119248 HINGE BOLT 2

3 1005886242 JOINT 2

493

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-73

GV100T1W-113K

494

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

495

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-73

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-73 ELECTRIC CONTROL UNIT

1 331005001138 ELECTRONIC CONTROL

UNIT

1

496

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-74

GV100T1W-113K

497

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

498

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-74

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-74 ENGINE WIRE HARNESS

1 1013504604 WIRING HARNESS 1

2 9000000480 BOLT 1

3 1008582324 BRACKET 1

4 90011420023 BOLT 2

5 1001105490 WIRING

HARNESS(INJECTOR)

2

6 Z20310016 BRACKET 3

7 2102040206 BRACKET 1

499

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-75

GV100T1W-113K

500

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

501

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-75

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-75 ALTERNATORASSEMBLY

1 611600090011 NUT 1

2 1006724943 GENERATOR 1

3 90011420012 BOLT 1

4 9000000702 BOLT 1

502

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-76

GV100T1W-113K

503

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

504

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-76

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-76 BRACKET

1 90011420014 BOLT 3

2 1004624000 BRACKET(GENERATOR) 1

3 90003901420 COLUMN PIN 2

4 9000000411 BOLT 1

5 1004623664 BRACKET 1

6 1003882693 BRACKET 1

7 1004622025 BOLT 1

505

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-77

GV100T1W-113K

506

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

507

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-77

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-77 PTO COVER

1 1003271788 Gasket 1

2 1006885318 BEARING COVER 1

3 13026585 SCREW 4

4 1005174082 COVER 1

5 9000000093 BOLT 4

6 1006410675 O-ring 1

508

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-8

GV100T1W-113K

509

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

510

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-8

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-8 OIL SEAL GROUP

1 1001706439 OIL SEAL-FRONT 1

2 1000686214 OIL SEAL-REAR 1

511

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-9

GV100T1W-113K

512

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

513

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1601030000K_K ENGINE ASSEMBLY

GVT1601030000K-9

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1601030000K-9 SPRAY NOZZLE GROUP

1 1000890164 NOZZLE 1

514

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1602010000_K PTO ASSEMBLY

GVT1602010000-1

GV100T1W-113K

515

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1602010000_K PTO ASSEMBLY

GVT1602010000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1602010000 PTO ASSEMBLY 003 1

1 G25A13.23-02 COUPLING DRVING PLATE 1 CF4R3602010014a 2024-09-30

2 G302.25-03a SPRING PIN 1 CF4R3602010014a 2024-09-30

3 GBT5783-M12X30-8.8-

A3L

BOLT 9

4 GBT93-10-A3L STANDARD SPRING

WASHER

12 GBT93-10-A3L 2024-09-30

5 GVT1602010001 PTO 1

6 GBT93-12-A3L STANDARD SPRING

WASHER

9 GBT93-10-A3L 2024-09-30

GBT93-10-A3L STANDARD SPRING

WASHER

1 GBT93-10-A3L 2024-09-30

7 GBT5783-M10X30-10.9-

A3L

BOLT 12

516

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1602010000_K PTO ASSEMBLY

GVT1602010000-2

GV100T1W-113K

517

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1602010000_K PTO ASSEMBLY

GVT1602010000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1602010000 PTO ASSEMBLY 1

GVT1602010001 PTO 1

1 GBT6171-M27X2-LH-8-

A3L

HEXAGON NUT 1

2 GBT6173-M27X2-LH-05-

A3L

NUT 1

3 F501133 SMALL WASHER 1

4 G302.25-05 COUPLER-REAR 1

5 GL07602010002 HOUSING(PTO SHAFT) 1

6 GRV1602020004 PIN 1

7 GBT894.1-45 CIRCLIP FOR SHAFT 1

8 GBT276-6209-RS BALL BEARING 1

9 GL03602010004 SPACING SLEEVE 1

10 GL03602010005 SPACER BUSH-2 1

11 GBT283-NJ2209E BEARING 1

12 GL03602010006 BEARING COVER 1

13 GBT93-6-A3L STANDARD SPRING

WASHER

6

14 GBT5783-M6X16-8.8-A2L BOLT 6

15 GBT13871-FB055072 LIP-SHAPE SEAL RING 1

16 GBT1096-12X8X56 FLAT KEY 1

17 GL03602010001 PTO SHAFT 1

18 GBT93-14-A3L STANDARD SPRING

WASHER

8

19 GBT5783-M14X40-8.8-

A3L

BOLT 8

20 GVT1602010002 PULLEY 1

21 JBT7940.1-M10X1 GREASE NIPPLE 1

22 BZF0002.1-126 ADJUSTMENT GASKET 1

23 BZF0002.1-125 ADJUSTMENT GASKET 1

24 BZF0002.1-127 ADJUSTMENT GASKET 1

518

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1603010000_K ENGINE SEAT ASSEMBLY

GVT1603010000

GV100T1W-113K

519

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1603010000_K ENGINE SEAT ASSEMBLY

GVT1603010000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1603010000 ENGINE SEAT ASSEMBLY 003 1

1 GBT5789-M20X120-10.9-

A9L

BOLT 4

2 GBT5783-M14X35-10.9-

A3L

BOLT 8

3 GBT93-14-A3L STANDARD SPRING

WASHER

8

4 GMV1603150004 SUPPORT SEAT 2

5 GEL4603210009 SHOCK PAD 2

5.1 GEL4603210010 SHOCK PAD 1

5.2 GEL4603210011 LOWER DAMPING PAD 1

6 GEL4603210002 WASHER 4

7 GBT6183.1-M20-10-A9L HEXAGON FLANGE

LOCKING NUT

4

8 GBT5783-M12X40-10.9-

A3L

BOLT 4

9 GBT93-12-A3L STANDARD SPRING

WASHER

8

10 GEL4603160002 RIGHT SUPPORT WELD 1

11 GEL4603220014 SHOCK PAD 2

11.1 GEL4603220015 SHOCK PAD 1

11.2 GEL4603220016 LOWER DAMPING PAD 1

12 GEL4603160025 SUPPORT SEAT-RIGHT 1

13 GBT6177.1-M5-8-A2L NUT 2

14 GBT93-5-A3L STANDARD SPRING

WASHER

2

15 GBT5783-M5X16-8.8-A2L BOLT 2

16 GV05603040012 SPRING ADJUSTING BOLT 2

17 GBT6170-M12-8-A3L HEXAGON NUT 4

18 GBT5789-M12X90-10.9-

A3L

BOLT 8

19 GVT1603010001 INSTALLATION SEAT 1

20 GBT6183.1-M12-10-A3L HEXAGON FLANGE

LOCKING NUT

8

21 G20B51.23a-01 RUNBBER RING 5

520

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

22 GBT5783-M12X45-10.9-

A3L

BOLT 4

521

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1604020000K_K CLEANER ASSEMBLY FOR RADIATOR

GVT1604020000K-1

GV100T1W-113K

522

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1604020000K_K CLEANER ASSEMBLY FOR RADIATOR

GVT1604020000K-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1604020000K CLEANER ASSEMBLY FOR

RADIATOR

003 1

1 GBT5789-M8X20-8.8-A2L BOLT 10

2 GMV1604010002a DUSTPROOF HOOD 1

3 GBT889.1-M10-8 NUT 2

4 GBT5789-M10X25-10.9-

A3L

BOLT 2

5 GVT1604010001 RADIATOR ASSEMBLY 1

6 GVT1604010012 PULL ROD 2

7 GBT5789-M12X80-10.9-

A3L

BOLT 4

8 GMV1604010055 WASHER 8

9 GV04604010045 UPPER SHOCK ABSORPTION

GASKET

4

10 GF286.25-08 INTER-PIPE 4

11 GV04604010046 LOWER SHOCK

ABSORPTION GASKET

4

12 GBT6183.1-M12-10-A3L HEXAGON FLANGE

LOCKING NUT

4

13 GBT6170-M16-8-A3L HEXAGON NUT 8

14 GBT96.1-16-A3L WASHER 4

15 GV05604030044 SHOCK PAD 4

16 GBT849-16 SPHERICAL WASHER 4

17 SAEJ1508-SLTB54 HOOP 6

18 CC4P2604010006 TRANSITION PIPE 2

19 GVT1604020002K AIR OUTLET PIPE OF

INTERCOOLER

1

20 GEL4604240009 PIPE 1

21 SAEJ1508-SLTB66 HOOP 1

22 Q67664 CLIP HOOP 4

23 GMV1604170002 WATER OUTLET HOSE 1

24 SAEJ1508-SLTB42 HOOP 1

25 CC4P2604010008 TRANSITION PIPE 1

26 GVT1604020001K INTAKE PIPE 1

27 GMV1604170001 WATER INLET PIPE 1

28 GVT1604010011 TRANSMISSION MECHANISM

OF DUST REMOVAL COVER

1

523

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

29 GBT97.1-10 PLAIN WASHER 2

524

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1604020000K_K CLEANER ASSEMBLY FOR RADIATOR

GVT1604020000K-2

GV100T1W-113K

525

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1604020000K_K CLEANER ASSEMBLY FOR RADIATOR

GVT1604020000K-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1604020000K CLEANER ASSEMBLY FOR

RADIATOR

1

1 GVT1604010001 RADIATOR ASSEMBLY 1

1.1 BZF0084-004 COVER 1

1.2 GMV1604010039a RADIATOR 1

1.3 GBT16674.1-M8X16-8.8-

A2L

BOLT 8

1.4 GVT1604010002 WINDSHIELD WELDING 1

2 GVT1604010011 TRANSMISSION MECHANISM

OF DUST REMOVAL COVER

1

2.1 GBT10821-HA2510 V-BELT 1

2.2 GBT91-3.2X20-A3L SPLIT PIN 2

2.3 GBT97.1-12-A3L PLAIN WASHER 2

2.4 GMV1604170017 BRACKET 2

2.5 GMV1604170019 EXTERNAL SPHERICAL

BALL BEARING WITH

BEARING BLOCK

2

2.6 GN601.25B-14 BOLT 2

2.7 GBT12-M8X25-8.8-A2L BOLT 4

2.8 GN601.25B-10 SPRING 2

2.9 GBT6170-M8-8-A2L HEXAGON NUT 8

2.10 GMV1604170015 PULLEY 1

2.11 GBT10821-HZ645 V-BELT 1

2.12 GBT84-M8X25-33H SCREW 2

2.13 GMV1604170014 DRIVE SHAFT 1

2.14 GBT93-8-A3L STANDARD SPRING

WASHER

4

2.15 GBT97.1-8-A3L PLAIN WASHER 4

2.16 GMV1604170016 PULLEY 1

526

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1604020000K_K CLEANER ASSEMBLY FOR RADIATOR

GVT1604020000K-3

GV100T1W-113K

527

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1604020000K_K CLEANER ASSEMBLY FOR RADIATOR

GVT1604020000K-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1604020000K CLEANER ASSEMBLY FOR

RADIATOR

1

GMV1604010002a DUSTPROOF HOOD 1

1 GMV1604010019a MESH ENCLOSURE 1

2 GBT12-M8X16-8.8-A2L BOLT 3

3 GBT6177.1-M8-10-A2L NUT 5

4 GBT3882-UE205 BEARING 2

5 GBT7809-PF205 BEARING SEAT 1

6 GBT16674.1-M6X16-8.8-

A2L

BOLT 11

7 GBT97.1-10-A3L PLAIN WASHER 4

8 GBT93-10-A3L STANDARD SPRING

WASHER

4

9 GBT6170-M10-8-A3L HEXAGON NUT 4

10 GMV1604010018a MESH SHAFTS 1

11 GF286.25.1.4-01 PRESSURE PLATE 12

12 GV01604030011 FASTENING BOLT 2

13 GV01604030080 FIXED PLATE 1

14 GMV1604010052 FIXING SEAT 1

15 GBT97.1-8-A3L PLAIN WASHER 6

16 GBT93-8-A3L STANDARD SPRING

WASHER

6

17 GBT5783-M8X16-8.8-A2L BOLT 6

18 GMV1604010048 HUB 1

19 GV04604010019 SIEVE ASSEMBLY 1

20 GBT16674.1-M8X20-8.8-

A2L

BOLT 6

21 GV01604030079 BRUSH 1

22 GMV1604010042 DUST CATCHER 1

23 GV01604030084 PRESSURE PLATE 2

24 GV01604030083 RUBBER PLATE 1

25 GV01604030085 PRESSURE PLATE 1

26 GBT6170-M6-8-A2L HEXAGON NUT 23

27 GMV1604010028 SEAL SPONGE 2

528

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

28 GMV1604010027 SEAL SPONGE 4

529

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1604020000K_K CLEANER ASSEMBLY FOR RADIATOR

GVT1604020000K-3 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

29 GMV1604010076 DUSTPROOF HOOD 1

29.1 GMV1604010015a SHAFT BRACKET 1

29.2 GMV1604190009 HINGE UNIT 2

29.3 GMV1604010003 WELDING OF DUST

REMOVAL COVER FRAME

1

30 GMV1604010029 SEAL SPONGE 2

31 GBT818-M6X20-4.8-A2L SCREW 13

32 GBT93-6-A3L STANDARD SPRING

WASHER

12

33 GBT78-M8X25-45H-A2L SCREW 2

34 GBT6170-M8-8-A2L HEXAGON NUT 2

35 GBT97.1-6-A3L PLAIN WASHER 12

530

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1605010000_K FUEL SUPPLY COMBINATION

GVT1605010000

GV100T1W-113K

531

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1605010000_K FUEL SUPPLY COMBINATION

GVT1605010000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1605010000 FUEL SUPPLY

COMBINATION

003 1

1 GEL4605110001 FUEL TANK 1

1.1 GRV1605030034 BREATHING APPARATUS 1

1.2 BZF0085-001 COVER(FUEL TANK) 1

1.3 TF1004.501.1-02 FILTER MESH 1

1.4 GEL4605110006 CABINET 1

2 GBT818-M5X12-4.8-A2L SCREW 5

3 GEL4605110007 RETURN PORT 1

4 Q67522 C-TYPE HOOP 6

5 CE4R1605040004 OIL OUTLET PIPE 1

6 TD800.502B-02 RUBBER MAT 4

7 GVT1605010017 OIL RETURN PIPE 1 GVT1605010019 2024-09-30

8 GVT1605010016 OIL RETURN PIPE 1

9 Q67405200 PLASTIC FASTEN STRIP 4

10 GBT5789-M8X20-8.8-A2L BOLT 1

11 GC20C20.22-03 CLIP 2

12 GVT1605010001 BRACKET(FUEL TANK) 1 GVT1605010001a 2024-09-30

13 GBT6170-M8-8-A2L HEXAGON NUT 4 GBT6183.1-M10-10-A3L 2024-09-30

14 RGV4504110012 RUBBER GASKET 2

15 GVT1605010007 CABLE TIE 2

16 GBT882-B8X50-A3L PIN 2

17 GBT97.1-8-A3L PLAIN WASHER 2

18 GBT91-1.6X12-A3L SPLIT PIN 2

19 GBT5789-M10X65-10.9-

A3L

BOLT 6

20 YP4.42.4-06 SNAP RING 6

21 GBT5789-M10X35-8.8-

A3L

BOLT 2 GBT5789-M10X35-10.9-

A3L

2024-09-30

22 GBT6177.1-M10-8-A3L NUT 2 GBT6177.1-M10-10-A3L 2024-09-30

532

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1608030000K_K MANIFOLDS & INDUCTION SYSTEM

GVT1608030000K

GV100T1W-113K

533

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1608030000K_K MANIFOLDS & INDUCTION SYSTEM

GVT1608030000K

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1608030000K MANIFOLDS & INDUCTION

SYSTEM

001 1

1 GEL4608230016 AIR FILTER ASSEMBLY 1

1.1 GEL4608230017 HOUSING 1

1.2 CC4P2601020006 MAIN FILTER ELEMENT 1

1.3 CC4P2601020007 SECURITY FILTER ELEMENT 1

1.4 GEL4608230042 END CAP-REAR 1

2 GEL4608230030 AIR PREFILTER 1

2.1 GEL4608230031 AIR PREFILTER 1

2.2 CE4R1608100013 TRANSITION PIPE 1

2.3 GEL4608230023 SEAL GASKET 1

2.4 GEL4608230041 O-RING 1

3 GBT5789-M10X20-10.9-

A3L

BOLT 8

4 GBT5789-M8X20-8.8-A2L BOLT 5

5 GBT5789-M8X30-8.8-A2L BOLT 1

6 GBT5789-M8X45-8.8-A2L BOLT 1

7 GBT6177.1-M8-8-A2L NUT 5

8 GEL4608230032 FIXED CLIP 1

9 GEL4608230010b BRACKET 1

10 GVT1608010002a SUPPORT WELDMENT 1

11 GVT1608030001K HOSE 1

12 RGV3505190015 AIR FILTER MAINTENANCE

INDICATOR

1

13 SAEJ1508-SLTB142 HOOP 1

14 SAEJ1508-SLTB56 HOOP 1

15 GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

1

16 Q67638 CLIP HOOP 2

17 GVT1608030002K HOSE 1

18 GBT6177.1-M10-10-A3L NUT 1

19 GVT1608030003K SUPPORT PLATE 1

20 BZF0032.1-007 HARNESS CLIP 2

534

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1701010000K_K Oil pump, fuel tank and pipeline assembly

GVT1701010000K-1

GV100T1W-113K

535

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1701010000K_K Oil pump, fuel tank and pipeline assembly

GVT1701010000K-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1701010000K Oil pump, fuel tank and

pipeline assembly

001 1

1 GBT5789-M8X20-8.8-A2L BOLT 6

2 HF2902.50.3.12 HYDRAULIC OIL TANK

VENTILATOR

1

2.1 HF2902.50.3.12-01 HYDRAULIC TANK

RESPIRATOR FILTER

ELEMENT

1

3 Q67627 CLIP HOOP 1

4 HF2902.50.3-04 CONNECTING PIPE 1

5 GBT6177.1-M8-8-A2L NUT 2

6 Q67632 CLIP HOOP 6

7 CP4A701150014 HOSE 1

8 GMV1701060001 HYDRAULIC OIL TANK

ASSEMBLY

1

9 GRV1701060007 HOSE 2

10 GMV1701060011 JOINT 2

11 BZF0050.1-047 JOINT 2

11.1 GBT3733-L22 JOINT 1

11.2 TS09580010009 O-RING 1

12 GBT5783-M10X30-10.9-

A3L

BOLT 2

13 GBT93-10-A3L STANDARD SPRING

WASHER

2

14 GBT97.1-10-A3L PLAIN WASHER 2

15 GV05701050001a DUAL PUMP 1

16 BZF0050.1-011 JOINT 1

16.1 TS09580010005 O-RING 1

16.2 GBT3733-L12 JOINT 1

17 GBT3754-L12 JOINT 1

18 BZF0050.1-056 JOINT 1

18.1 BZF0050.1-0560001 JOINT 1

18.2 ISO6149-13.3X2.2 O-RING 1

19 Q67522 C-TYPE HOOP 1

20 GRV1701020019 HOSE 1

21 CE4R1701070029 VELCRO 1

536

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

22 CP4C710010056 OIL RELEASE HOSE PLUG 1

537

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1701010000K_K Oil pump, fuel tank and pipeline assembly

GVT1701010000K-2

GV100T1W-113K

538

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1701010000K_K Oil pump, fuel tank and pipeline assembly

GVT1701010000K-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1701010000K Oil pump, fuel tank and

pipeline assembly

1

1 GMV1701060001 HYDRAULIC OIL TANK

ASSEMBLY

1

1.1 WU-63X100 OIL SUCTION FILTER

ASSEMBLY

1

1.2 WU-40X80 SUCTION FILTER 2

1.3 GMV1701060002 HYDRAULIC OIL TANK 1 GMV1701060002a 2024-09-30

1.4 Q67516 C-TYPE HOOP 2

1.5 RV02603000016 CONNECTING PIPE 1

1.6 TA700.55A.7-01a SCREW COVER 1

1.7 JBT982-33 WASHER 1

1.8 GBT70.1-M5X16-8.8-A2L SCREW 6

1.9 GBT93-5-A3L STANDARD SPRING

WASHER

6

1.10 CP4B701060010 SEAT 1 CP4B701060010a 2024-09-30

1.11 DV01603020008 RUBBER GASKET 1 GBT3452.1-106X3.55G 2024-09-30

1.12 JBT982-12 WASHER 1

1.13 BZF0086-302 SCREW PLUG 1

2 GE20D18.24.91-01 WASHER 5

3 GRV1701030008 LACE FITTINGS 2

3.1 GRV1701030007 FUEL TANK FIXING STRIP

WELDMENT

1

3.2 GE20D18.24.91.1-01 RUBBER MAT 1

4 GBT882-B8X50-A3L PIN 2

5 GBT97.1-8-A3L PLAIN WASHER 2

6 GBT91-2X20-A3L SPLIT PIN 2

7 GBT6170-M8-8-A2L HEXAGON NUT 4

8 GVT1701010001K BRACKET 1

9 GBT5789-M10X25-8.8-

A3L

BOLT 3

10 GBT5789-M10X50-10.9-

A3L

BOLT 2

11 GBT6177.1-M10-10-A3L NUT 2

12 GVT1609010009 BRACKET 1

539

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1702020000_K MULTI-WAY VALVE AND ITS PIPELINE

ASSEMBLY

GVT1702020000

GV100T1W-113K

540

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1702020000_K MULTI-WAY VALVE AND ITS PIPELINE

ASSEMBLY

GVT1702020000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1702020000 MULTI-WAY VALVE AND

ITS PIPELINE ASSEMBLY

005 1

1 GBT5789-M8X16-8.8-A2L BOLT 10

2 GBT6177.1-M10-8-A3L NUT 3

3 GMV1702010001 INSTALLATION

SEAT(FILTER)

1

4 BZF0090.2-013005 FILTER ASSEMBLY 1

4.1 BZF0090.2-013001 FILTER 1

4.2 BZF0090.2-013003 O-RING 1

5 BZF0050.2-020 CONNECTING JOINT 2

6 GVT1702020013 HOSE 1

7 Q67632 CLIP HOOP 2

8 RGV4603060014K HOSE 1

9 GVT1702020001 HOSE 1

10 HAV1701180001 WEAR STRIP 1

11 BZF0032.1-005 CLOSED TIGHTENING

CLAMP

1

12 GVT1702020015 FIXING PLATE 1

13 GVT1702020014 SHIELD 1

14 TS06582130048 JOINT 1

14.1 GBT3733-L15 JOINT 1

14.2 TS09580010006 O-RING 1

15 BZF0047-003 JOINT 1

15.1 TS09580010008 O-RING 1

15.2 BZF0047-0030001 JOINT 1

16 GV01701010007 HOSE 1

17 GRV1702030003 HOSE(REEL) 1

18 GVT1702020004 STEEL PIPE(REEL) 1

19 GVT1702020006 STEEL PIPE 1

20 GVT1702020002 HOSE 1

21 GV04702010024 Stepless variable speed cylinder

head

1

22 GV05702040001b 4-WAY SOLENOID VALVE

AND WIRING HARNESS

1

541

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

23 GVT1702020007 BRACKET(MULTI-WAY

VALVE)

1

542

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1702020000_K MULTI-WAY VALVE AND ITS PIPELINE

ASSEMBLY

GVT1702020000 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

24 GBT5789-M10X25-8.8-

A2L

BOLT 7

25 GVT1702020005 HOSE(REEL) 1

26 TC04400010017 END STRAIGHT THREAD

CONNECTOR BODY M18-12

1

26.1 TG1654.402B-03 JOINT 1

26.2 TS09580010006 O-RING 1

27 GBT3737-L8 JOINT 2

28 TS06482010005 HARNESS CLAMP 2

29 GV01706010010a JOINT 1

30 GBT5789-M8X20-8.8-A2L BOLT 5

31 GV01702010045 JOINT 1

31.1 TS09580010004 O-RING 1

31.2 GV01702010044 JOINT 1

32 BZF0049-001 JOINT 2

32.1 TS09580010004 O-RING 1

32.2 BZF0049-0010001 JOINT 1

33 BZF0032.1-003 HARNESS CLIP 2

34 GBT5789-M6X35-8.8-A2L BOLT 3

35 BZF0031-306 CLIP 6

36 GVT1705010006 BRACKET 1

37 GBT6177.1-M8-8-A2L NUT 7

38 GBT5789-M8X25-8.8-A2L BOLT 2

39 GV01702030011 BRACKET 2

40 GVT1702020016 PLATE 1

543

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1703010000K_K REDIRECTOR AND ITS PIPELINE ASSEMBLY

GVT1703010000K

GV100T1W-113K

544

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1703010000K_K REDIRECTOR AND ITS PIPELINE ASSEMBLY

GVT1703010000K

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1703010000K REDIRECTOR AND ITS

PIPELINE ASSEMBLY

001 1

1 GBT5789-M10X25-8.8-

A3L

BOLT 7

2 BZF0097-007 REDIRECTOR 1

3 GE20D18.24.93.5 JOINT 4

3.1 TS09580010007 O-RING 1

3.2 GE20D18.24.93.5-01 END STRAIGHT THREAD

CONNECTOR BODY

1

4 GBT5789-M6X50-8.8-A2L BOLT 2

5 GV04703010013 RUBBER HOSE CLIP 4

6 BZF0053-024 RUNBBER RING 3

7 CE4R1701070028 VELCRO 7

8 GVT1703010010 OIL RETURN RUBBER HOSE

ASSEMBLY 1

1

9 CE4R1701070029 VELCRO 1

10 GBT3737-L15 JOINT 2

11 BZF0090.2-014 IN-LINE FILTER 1

12 GVT1703010011 Steering gear oil hose assembly

1

2

13 GBT3737-L12 JOINT 6

14 GBT5789-M8X40-8.8-A2L BOLT 5

15 TS08402050038 CLIP 4

16 GVT1703010001 OIL INLET STEEL PIPE

ASSEMBLY

1

17 GVT1703010004 OIL RETURN STEEL PIPE

ASSEMBLY

1

18 GL07703010008 THREE-HOLE PIPE CLAMP 4

19 GVT1703010005 STEEL TUBE 1

20 GVT1703010006 STEEL PIPE 1

21 GBT5783-M8X40-8.8-A2L BOLT 2

22 GBT5789-M8X65-8.8-A2L BOLT 2

23 CP4B704050019 CLIP 10

24 TH02402020062 CLIP 4

25 GBT6177.1-M12-8-A3L NUT 2

26 GVT1703010013 BRACKET 2

545

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

27 GBT6177.1-M8-8-A2L NUT 4

546

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1703010000K_K REDIRECTOR AND ITS PIPELINE ASSEMBLY

GVT1703010000K (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

28 GBT5789-M12X30-8.8-

A2L

BOLT 2

29 GVT1703010007 STEEL PIPE 1

30 GVT1703010008 STEEL PIPE 1

31 GVT1703010016 PIPE CLAMP BRACKET 3 2

32 GBT5789-M8X35-8.8-A2L BOLT 3

33 GVT1703010002 OIL INLET HOSE 1

34 GVT1703010003 HOSE 1

35 GBT6177.1-M10-8-A3L NUT 3

36 GVT1703010001K FIXING PLATE 1

37 GV04703010012 PRESSURE PLATE 2

38 GVT1703010019 BRACKET 1

39 GVT1703010002K 2SN10-0670NLA12A12 1

40 GVT1703010003K 2SN12-2650PLA12B12 1

547

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1704010000_K CYLINDER AND ITS PIPELINE

ASSEMBLY(STEERING)

GVT1704010000

GV100T1W-113K

548

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1704010000_K CYLINDER AND ITS PIPELINE

ASSEMBLY(STEERING)

GVT1704010000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1704010000 CYLINDER AND ITS

PIPELINE

ASSEMBLY(STEERING)

004 1

1 GV01704010003 转向油缸 1

2 GL07704010001 OIL OUTLET PIPE 2

549

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1705020000_K CYLINDER AND ITS PIPELINE

ASSEMBLY(CUTTING PLATFORM)

GVT1705020000

GV100T1W-113K

550

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1705020000_K CYLINDER AND ITS PIPELINE

ASSEMBLY(CUTTING PLATFORM)

GVT1705020000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1705020000 CYLINDER AND ITS

PIPELINE

ASSEMBLY(CUTTING

PLATFORM)

001 1

1 GL06705010010 JOINT 1

1.1 GE20H26Y.24.10-01 STRAIGHT PIPE JOINT BODY 1

1.2 GL06705010013 Throttle slice of 2.5   1

2 GVT1705020002 2SN12-2550PLA12B12 1 CC4P2701020013 2024-08-20

3 GBT5789-M8X20-8.8-A2L BOLT 5 GBT5789-M8X20-8.8-A2L 2024-08-20

4 GVT1705010004 BRACKET PLATE 1 GVT1705020004 2024-08-20

5 TS06482010005 HARNESS CLAMP 3 CP4B704070005 2024-08-20

6 GBT6177.1-M8-8-A2L NUT 6 GBT6177.1-M8-8-A2L 2024-08-20

7 GVT1705010006 BRACKET 1

8 GVT1705020003 2SN10-0340NLC10C12 1

9 GV05705010009 JOINT 1

9.1 GV05705010007 JOINT 1

9.2 GV05705010008 SEAL GASKET 1

10 TG1854.403P.6 JOINT 1

11 GBT6177.1-M10-8-A3L NUT 4 GBT6177.1-M10-8-A3L 2024-08-20

12 GVT1705020001 BRACKET 1

13 GBT5789-M10X25-8.8-

A3L

BOLT 4 GBT5789-M10X25-8.8-

A3L

2024-08-20

14 GV03705010011 ACCUMULATOR 1

15 GV03705010012 HOOP 1

16 BZF0093-144 割台油缸 2

17 TC04400010017 END STRAIGHT THREAD

CONNECTOR BODY M18-12

2

17.1 TG1654.402B-03 JOINT 1

17.2 TS09580010006 O-RING 1

18 GBT3754-L12 JOINT 3

19 GMV1701050003 HOSE 2

20 GBT882-B30X140-A3L PIN 1

21 GL07705030004 BRACKET 1

22 GBT5789-M8X25-8.8-A2L BOLT 1

551

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

23 GBT882-B30X90-A3L PIN 2

552

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1705020000_K CYLINDER AND ITS PIPELINE

ASSEMBLY(CUTTING PLATFORM)

GVT1705020000 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

24 GBT97.1-30-A3L PLAIN WASHER 4

25 GBT91-6.3X45-A3L SPLIT PIN 2

26 GBT91-8X45-A3L SPLIT PIN 2

27 GBT882-B30X100-A3L PIN 1

28 GVT1106010168 Assembly of cylinder cover 1

28.1 GBT882-B10X120-A3L PIN 1

28.2 GBT889.1-M8-8 NUT 1

28.3 GVT1106010165 OIL CYLINDER COVER

WELDMENT

1

28.4 Q50110 LOCK PIN 1

28.5 GV05106050039d HEEL BLOCK 1

28.6 GBT96.1-8-A3L WASHER 1

28.7 GBT67-M8X25-4.8-A2L SLOTTED PAN HEAD SCREW 1

553

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1707010000_K CYLINDER AND ITS PIPELINE

ASSEMBLY(UNLOADING)

GVT1707010000

GV100T1W-113K

554

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1707010000_K CYLINDER AND ITS PIPELINE

ASSEMBLY(UNLOADING)

GVT1707010000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1707010000 CYLINDER AND ITS

PIPELINE

ASSEMBLY(UNLOADING)

004 1

1 GBT882-B16X85-A0P PIN 1

2 GBT96.1-16-A3L WASHER 2 GBT97.1-16-A3L 2024-03-20

GBT97.1-16-A3L PLAIN WASHER 1 GBT97.1-16-A3L 2024-03-20

3 FA30A710010030 WASHER 2

4 GBT97.1-16-A3L PLAIN WASHER 2 GBT97.1-16-A3L 2024-03-20

5 GBT91-3.2X25-A3L SPLIT PIN 1

6 BZF0093-098 卸粮油缸 1

7 BZF0050.1-004 JOINT 2

7.1 BZF0050.1-0040001 JOINT 1

7.2 TS09580010004 O-RING 1

8 GBT96.1-20-A3L WASHER 1

9 BZF0064.2-013 HOSE 1

10 GBT3737-L8 JOINT 4

11 GVT1707010002 STEEL PIPE 1

12 GVT1707010004 STEEL PIPE 1

13 F600229 CLIP 6

14 GBT5789-M8X40-8.8-A2L BOLT 3

15 GVT1707010003 HOSE 2

16 CP4E702010009 HOSE 1

17 BZF0032.1-007 HARNESS CLIP 1

555

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1708020000_K CYLINDER AND ITS PIPELINE

ASSEMBLY(MAIN CLUTCH)

GVT1708020000

GV100T1W-113K

556

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1708020000_K CYLINDER AND ITS PIPELINE

ASSEMBLY(MAIN CLUTCH)

GVT1708020000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1708020000 CYLINDER AND ITS

PIPELINE ASSEMBLY(MAIN

CLUTCH)

002 1

1 GBT3754-L8 JOINT 5

2 BZF0093-087a CYLINDER ASSEMBLY 2

3 GVT1708010007 HOSE 1

4 GVT1708020004 HOSE 1

5 GBT5789-M8X12-8.8-A2L BOLT 2

6 GVT1708020001 BRACKET 1

7 GBT5789-M8X25-8.8-A2L BOLT 3

8 GKV2708010001 CONTROL VALVE 1 GKV2708010021a 2024-03-20

9 GF50C2.30.92.17 JOINT 1

9.1 GF50C2.30.92.17-01 JOINT 1

9.2 TS09580010005 O-RING 1

10 GVT1708020006 JOINT 1

11 GVT1708020002 HOSE 1

12 GVT1708020005 HOSE 2

13 DV01603050003 JOINT 5

13.1 DV01603050004 JOINT 1

13.2 TS09580010004 O-RING 1

14 GBT3755-L8 TEE JOINT 1

15 GVT1708020003 HOSE 1

16 GBT6177.1-M8-8-A2L NUT 1

17 BZF0032.1-007 HARNESS CLIP 1 BZF0059-302 2024-03-20

18 GBT5789-M8X20-8.8-A2L BOLT 1

19 GV04701010039 END STRAIGHT THREAD

CONNECTOR BODY 16-18

1

19.1 GBT3733-L12 JOINT 1

19.2 TS09580010005 O-RING 1

20 RV01605040002 HOSE(MULTI-WAY VALVE) 1

21 RV01603000004a OIL PIPE 1 CC4R1709030039a 2024-03-20

22 GBT3754-L12 JOINT 2 GBT3754-L12 2024-03-20

23 BZF0050.1-007 JOINT 1

557

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1708020000_K CYLINDER AND ITS PIPELINE

ASSEMBLY(MAIN CLUTCH)

GVT1708020000 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

23.1 BZF0050.1-0070001 JOINT 1

23.2 TS09580010004 O-RING 1

24 Q67407200 PLASTIC FASTEN STRIP 1

25 GVT1705010006 BRACKET 1

26 GE20D28.24.92.7 JOINT 1

26.1 GL06702050007 JOINT 1

26.2 TS09580010008 O-RING 1

27 TG1854.403P.6 JOINT 1

28 BZF0093-087001a CYLINDER 1

558

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1709010000_K HYDRAULIC SYSTEM(WALKING)

GVT1709010000

GV100T1W-113K

559

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1709010000_K HYDRAULIC SYSTEM(WALKING)

GVT1709010000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1709010000 HYDRAULIC

SYSTEM(WALKING)

004 1

1 TD924.582N.16 JOINT 2

1.1 GBT3733-L22 JOINT 1

1.2 TS09580010009 O-RING 1

2 CP4B710020022 JOINT 1

2.1 CP4B710020021 ADJUSTABLE JOINT 1

2.2 TS09580020008 O-RING 1

3 Q67638 CLIP HOOP 2 BZF0010-003 2024-09-30

4 DV01603000010 PLASTIC FASTEN STRIP 4

5 GVT1709010009 HOSE 1

6 TC02582070006 END STRAIGHT THREAD 1

6.1 GBT3733-L18 JOINT 1

6.2 TS09580010008 O-RING 1

7 GBT3754-L18 JOINT 1

8 CD4P1710020003 HOSE 1

9 TS17402030033 JOINT 1

9.1 TS17402030034 JOINT 1

9.2 TS09580010009 O-RING 1

10 GMV1709110006 STEEL PIPE 1

11 Q67645 CLIP HOOP 2 BZF0010-004 2024-09-30

12 GMV1709110005 OIL SUCTION RUBBER PIPE 1

13 GMV1709110008 STEEL PIPE 1

14 GMV1709010052 JOINT 4

15 GVT1709010007 HOSE 1

16 GBT16674.1-M12X40-

10.9-A3L

BOLT 16

17 GVT1709010001 HOSE 1

18 GBT3763-M36X2 NUT 2 GBT3763-M36X2 2024-09-30

19 GBT3763-M30X2 NUT 1 GBT3763-M30X2 2024-09-30

20 GVT1709010011 STEEL PIPE 2

21 GVT1709010012 STEEL PIPE 1

560

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1709010000_K HYDRAULIC SYSTEM(WALKING)

GVT1709010000 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

22 GVT1709010005 HOSE 1

23 GVT1709010002 HOSE 1

24 GVT1709010003 HOSE 1

25 GVT1709010004 HOSE 1

26 CB5P2710010003 HOSE 1

27 GVT1709010019 Oil return tee welding   1

28 GVT1709010008 RADIATOR OIL INLET HOSE

ASSEMBLY

1

29 GBT5789-M16X40-10.9-

A3L

BOLT 2 GBT5789-M16X50-10.9-

A3L

2024-09-30

30 GBT5789-M8X16-8.8-A2L BOLT 1

31 BZF0032.1-005 CLOSED TIGHTENING

CLAMP

1

32 TS08581030017 JOINT 2

32.1 TS08581030016 JOINT 1

32.2 TS09580010008 O-RING 1

33 GMV1709130001 PLUNGER PUMP 1 GMV1709130001a 2024-09-30

34 GVT1709010013 BRACKET 1

35 GV05709010013 RUBBER HOSE CLIP 4

36 GV05709010014 PRESSURE PLATE 4

37 GBT5789-M8X80-8.8-A2L BOLT 4

38 GBT6177.1-M8-8-A2L NUT 4

39 BZF0096-013 HYDRAULIC

MOTOR(WALKING)

1

40 GBT6177.1-M12-10-A3L NUT 4

41 GBT5789-M12X60-10.9-

A3L

BOLT 4 GBT5789-M12X55-10.9-

A3L+FA30A710010030

2024-09-30

42 GBT5789-M8X12-8.8-A2L BOLT 2

561

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1806010000K_K ELECTRICAL ASSEMBLY OF BODY

GVT1806010000K

GV100T1W-113K

562

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1806010000K_K ELECTRICAL ASSEMBLY OF BODY

GVT1806010000K

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1806010000K ELECTRICAL ASSEMBLY OF

BODY

004 1

1 HAV1806010003 ALARM 1

1.1 BZF0065-005 ALARM 1

1.2 GBT6177.1-M5-8-A2L NUT 2

1.3 GBT5789-M5X16-8.8-A2L BOLT 2

2 CE4R1806030002 TAIL LAMP 2

3 GH602.44-04 REFLECTOR 2

4 BZF0059-301 PLASTIC FASTEN STRIP 7 2023-12-15

5 YB3A.36a-03 RUNBBER RING 1

6 GVT1806010001K WIRING HARNESS

ASSEMBLY(BODY)

1

6.1 GVT1806010002 WIRING HARNESS 1

6.2 CE4R1808030006 FUSE CASE 1

6.3 RGV4706000005 FUSE-80A 2

6.4 RGV4706000004 FUSE-30A 2

7 GVT1806010012 PROTECTION BUSHING 1

8 BZF0059-004 CABLE TIE 55 2023-12-15

9 GEL4806070008 SENSOR 1

9.1 GEL4806070007 OIL LEVEL SENSOR 1

9.2 GBT97.1-5-A3L PLAIN WASHER 5

9.3 GBT93-5-A3L STANDARD SPRING

WASHER

5

9.4 GBT818-M5X16-4.8-A2L SCREW 5

10 GT01805020004 HARNESS CLAMP 2

11 GVT1806010007 SPEED SENSOR 1

11.1 GVT1806010010 BRACKET 1

11.2 GL07810010014 SPEED SENSOR 1

11.3 GBT84-M8X20-33H SCREW 2

11.4 GBT6170-M8-8-A2L HEXAGON NUT 2

11.5 GVT1806010008 MAGNETIC STEEL SLEEVE

ASSEMBLY

1

12 TS06482010005 HARNESS CLAMP 5 2023-12-15

13 GN601.29C.3.8 ALARM 2

563

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1806010000K_K ELECTRICAL ASSEMBLY OF BODY

GVT1806010000K (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

13.1 GBT5783-M6X16-8.8-A2L BOLT 6

13.2 GBT93-6-A0P STANDARD SPRING

WASHER

6

13.3 GBT95-6-A0P PLAIN WASHER 6

13.4 G25A3.29.1-01 WIRE CLIP 1

13.5 GN601.29C.3.8-01 MOUNTING PLATE 1

13.6 GN601.29C.3.8.1 SWITCH 1

13.7 GBT6170-M6-8-A2L HEXAGON NUT 4

13.8 GN601.29C.3.8-02 TRANSITIONPLATE 1

13.9 GBT6170-M4-8-A2L HEXAGON NUT 2

13.1

0

GBT818-M4X8-4.8-A2L SCREW 2

13.1

1

GN601.29C.3.8-04 PLASTIC BUCKLE 1

13.1

2

YC4.43.2.3-02 MAGNETIC STEEL 1

13.1

3

GN601.29C.3.8-03 MOUNTING PLATE 1

13.1

4

GBT93-4-A0P STANDARD SPRING

WASHER

2

13.1

5

GBT95-4-A0P PLAIN WASHER 2

15 GVT1806010011 BATTERY ASSEMBLY 1

15.1 GN601.29C.7.2 BATTERY CONNECTING

WIRE COMBINATION

1

15.2 BZF0075-002 ACCUMULATOR 2

15.3 CR3D808010003 GROUND WIRE 1

15.4 G20D1.34.12 SWITCH 1

15.5 GMV1806110004 WIRING HARNESS 1

15.6 YB36.31A.4.6 BODY GROUNDING WIRE 1

16 BZF0059-203 CABLE TIE 9 2023-12-15

17 BZF0059-104 LACE FITTINGS 2

18 BZF0053-018 RUNBBER RING 1

19 GBT5789-M12X20-10.9-

A3L

BOLT 1

564

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1801010000_K ELECTRICAL ASSEMBLY OF CAB

GVT1801010000

GV100T1W-113K

565

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1801010000_K ELECTRICAL ASSEMBLY OF CAB

GVT1801010000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1801010000 ELECTRICAL ASSEMBLY OF

CAB

004 1

1 GBT5789-M8X16-8.8-A2L BOLT 6

2 GMV1801050005a WORKING LAMP-LED 6

3 YC4.43A.1.2.3-01 RUNBBER RING 6

4 GKV2806190003 ALARM LAMP 1

5 Q67405200 PLASTIC FASTEN STRIP 7

6 GVT1801010002 ROCKER SWITCH 1

7 G20D1.34.9 LOUDSPEAKER 2

8 3203505D9-L CABLE TIE 22

9 TN1S486010003 TOP LAMP 1

10 GBT845-ST4.8X25 SCREW 4

11 GBT818-M4X16-4.8-A2L SCREW 8

12 GVT1801010001 WIRING HARNESS(CAB) 1

566

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1802010000K_K ELECTRICAL ASSEMBLY OF CAB

GVT1802010000K

GV100T1W-113K

567

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1802010000K_K ELECTRICAL ASSEMBLY OF CAB

GVT1802010000K

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1802010000K ELECTRICAL ASSEMBLY OF

CAB

004 1

1 GMV1802070005 HEADLIGHT 2

2 FT65.48.094 RUNBBER RING 2

3 GMV1802070006 RAIN SCRAPER ASSEMBLY 1

3.1 GMV1802070011 WIPER MOTOR 1

3.2 GMV1802070010 WIPER BLADE 1

4 GMV1802070002 TRANSITION WIRE

HARNESS

2

5 Q67405200 PLASTIC FASTEN STRIP 4

6 GVT1802010001K WIRING HARNESS 1

7 BZF0053-024 RUNBBER RING 10

8 GL06804010002 SWITCH 1

9 GBT5789-M8X12-8.8-A2L BOLT 2

10 3203505D9-L CABLE TIE 31

11 BZF0074-011 ELECTRIC CONTROL FOOT

THROTTLE

1

12 GBT5789-M8X16-8.8-A2L BOLT 5

13 GFL1801010008 HORN ASSEMBLY 1

14 GFL1801010009 MOBILE PHONE CHARGER

SOCKET

1

15 CD4P1802070003 CENTRAL ELECTRICAL BOX 1

16 GBT5789-M8X20-8.8-A2L BOLT 4

17 GEL4802150016 BRACKET 1

18 GVT1802010002 CONTROLLER 1

19 TS06482010005 HARNESS CLAMP 1

20 GBT5789-M6X30-8.8-A2 BOLT 4

21 GMV1802260004 BRACKET 1

22 GMV1802260011 INTELLIGENT DISPLAY

TERMINAL

1

23 GBT95-5-A0P PLAIN WASHER 4

24 GBT93-5-A0P STANDARD SPRING

WASHER

4

25 GBT818-M5X12-4.8-A2L SCREW 4

26 CC4P2801050004 WIRING HARNESS 1

568

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

27 BZF0053-113 RUNBBER RING 1

569

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1802010000K_K ELECTRICAL ASSEMBLY OF CAB

GVT1802010000K (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

28 BZF0059-102 LACE FITTINGS 3

29 GV01802070017 GROUND WIRE 1

30 GBT5789-M10X20-8.8-

A2L

BOLT 1

31 QLWZL002-45X1.0 3M GLUE PIECE 1

32 GBT5789-M6X12-8.8-A2L BOLT 2

570

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1804020000_K INSTRUMENT PANEL ELECTRICAL ASSEMBLY

GVT1804020000

GV100T1W-113K

571

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1804020000_K INSTRUMENT PANEL ELECTRICAL ASSEMBLY

GVT1804020000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1804020000 INSTRUMENT PANEL

ELECTRICAL ASSEMBLY

003 1

1 3203505D9-L CABLE TIE 7

2 BZF0074-015 ELECTRIC CONTROL HAND

THROTTLE

1

3 CE4R1001040006 SIGN 1

4 CE4R1802230001 CONTROL HANDLE 1

5 GBT818-M5X10-4.8-A2L SCREW 1

6 GBT818-M5X12-4.8-A2L SCREW 2

7 GV01807070003 SENSOR 1

8 GVT1804010002 SWITCH PANEL 1

9 GVT1804020001 WIRING HARNESS 1

10 Q67405200 PLASTIC FASTEN STRIP 6

572

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1807020000_K ELECTRICAL ASSEMBLY OF GRAIN BOX

GVT1807020000

GV100T1W-113K

573

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1807020000_K ELECTRICAL ASSEMBLY OF GRAIN BOX

GVT1807020000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1807020000 ELECTRICAL ASSEMBLY OF

GRAIN BOX

003 1

1 GVT1807020001 WIRING HARNESS 1

2 GKV2806070007 WORKING LAMP 4

3 YP4.30.3.11 SENSOR 1

4 GV01807070003 SENSOR 1

5 3203505D9-L CABLE TIE 6

6 BZF0059-101 TIE 7

7 TG3S488010002 CABLE TIE 1

8 BZF0059-102 LACE FITTINGS 3

574

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GMV1809040000_K STEERING MECHANISM ASSEMBLY

GMV1809040000

GV100T1W-113K

575

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

576

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GMV1809040000_K STEERING MECHANISM ASSEMBLY

GMV1809040000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GMV1809040000 STEERING MECHANISM

ASSEMBLY

004 1

1 GMV1809010001 STEERING WHEEL 1

2 GMV1809040002 SWITCH 1

3 GMV1809010002 SHELL 1

4 GMV1809010006 SHELL 1

5 GMV1809010008 Fang Xiangzhu   1

6 GMV1809010007 SHELL 1

7 GBT5789-M8X30-10.9-

A2L

BOLT 4

8 GMV1809010003 SHELL 1

9 GMV1809040001 IGNITION LOCK 1

10 GMV1809040003 TRIPLE ROCKER SWITCH 1

11 GMV1809040004 WIRING HARNESS 1

12 GMV1809010011 SEAL SPONGE 1

577

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1810010000_K BLOCKAGE ALARM ASSEMBLY

GVT1810010000

GV100T1W-113K

578

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1810010000_K BLOCKAGE ALARM ASSEMBLY

GVT1810010000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1810010000 BLOCKAGE ALARM

ASSEMBLY

005 1

1 3203505D9-L CABLE TIE 20

2 G20B20.34.9-02 MAGNETIC STEEL 4

3 GVT1810010006 SPEED SENSOR

UNIT(ROLLER)

1

3.1 GVT1810010005 BRACKET 1

3.2 GL07810010014 SPEED SENSOR 1 2023-12-20

4 GKV2810010006 BRACKET 1 2023-12-15

4.1 GKV2810010005 BRACKET 1

4.2 GL07810010014 SPEED SENSOR 1 2023-12-20

GL07810010014 SPEED SENSOR 1 2023-12-20

5 GEL4810020007 BRACKET 1 GKV2810010006 2024-03-20

GKV2810010006 BRACKET 1 2023-12-15

5.1 GEL4810020004 BRACKET 1

5.2 GL07810010014 SPEED SENSOR 1 GMV1810080006 2023-12-20

GL07810010014 SPEED SENSOR 1 2023-12-20

GL07810010014 SPEED SENSOR 1 2023-12-20

6 GEL4810020006 BRACKET COMBINATION 1 2023-12-15

6.1 GEL4810020003 BRACKET 1

6.2 GL07810010014 SPEED SENSOR 1 GMV1810080006 2023-12-20

GL07810010014 SPEED SENSOR 1 2023-12-20

GL07810010014 SPEED SENSOR 1 2023-12-20

GL07810010014 SPEED SENSOR 1 GMV1810080006 2023-12-20

7 GBT5789-M6X12-8.8-A2L BOLT 2

8 GBT6177.1-M6-8-A2L NUT 2

9 Q67405200 PLASTIC FASTEN STRIP 3

10 GVT1810010001 WIRING HARNESS 1

579

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1812010000K_K Electric push rod electrical assembly

GVT1812010000K

GV100T1W-113K

580

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1812010000K_K Electric push rod electrical assembly

GVT1812010000K

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1812010000K Electric push rod electrical

assembly

001 1

1 3203505D9-L CABLE TIE 7

2 BZF0068-162 SWITCH 1

3 GKV2802100007 WIRING HARNESS 1

581

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1813010000_K REVERSING VISUAL APPLIANCE ASSEMBLY

GVT1813010000

GV100T1W-113K

582

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1813010000_K REVERSING VISUAL APPLIANCE ASSEMBLY

GVT1813010000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1813010000 REVERSING VISUAL

APPLIANCE ASSEMBLY

006 1

1 GV03804010011 RUBBER RING 1

2 GBT5789-M5X12-8.8-A2L BOLT 8

3 GBT6177.1-M5-8-A2L NUT 6

4 GVT1813010001 FEEDER 1

5 GVT1813010002 WIRING HARNESS 1

6 Q67405200 PLASTIC FASTEN STRIP 44

7 3203505D9-L CABLE TIE 19

8 GBT5789-M8X16-8.8-A2L BOLT 2

9 BZF0077-018 CAMERA 1

10 BZF0077-019 CAMERA 3

11 GN601.29C.4-03 SEAL RING 1

12 GBT6170-M5-8-A2L HEXAGON NUT 2

13 GVT1813010004 WIRING HARNESS(VISIBLE

VIDICON)

1

14 GVT1813010003 WIRING HARNESS(VISIBLE

VIDICON)

1

15 BZF0059-104 LACE FITTINGS 2

16 GMV1813020006 BRACKET 1

583

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1906020000_K TAIL SHIELD ASSEMBLY

GVT1906020000-1

GV100T1W-113K

584

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1906020000_K TAIL SHIELD ASSEMBLY

GVT1906020000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1906020000 TAIL SHIELD ASSEMBLY 005 1

1 GVT1906020054 ARMREST-RIGHT 1

2 GBT5789-M8X25-8.8-A2L BOLT 10

3 GVT1906020045 SUPPORT P;ATE 1

4 GBT5789-M8X20-8.8-A2L BOLT 72

5 GBT6177.1-M8-8-A2L NUT 66

6 GVT1906020037 SUPPORT BEAM-REAR 2

7 GBT5789-M10X25-8.8-

A3L

BOLT 2

8 GBT6177.1-M10-8-A3L NUT 2

9 GVT1906020137 LADDER ASSEMBLY 1

10 GKV2906140014 PACKING PLATE 2

11 GVT1906020104 ARMREST 1

12 GVT1906020001 TAIL SHIELD ASSEMBLY 1

13 GVT1906020103 ARMREST 2 1

14 GBT5789-M8X16-8.8-A2L BOLT 20

15 GVT1906020106 SUPPORT SEAT(LADDER) 1

16 GVT1906020029 REAR COVER WELDMENT 1

17 GBT5789-M6X16-8.8-A2L BOLT 2

18 GBT5783-M12X30-8.8-

A3L

BOLT 4

19 GBT93-12-A3L STANDARD SPRING

WASHER

4

20 GBT96.1-12-A3L WASHER 4

21 GV05906010101 BRACKET 1

22 GVT1906020142 ARMREST 1

585

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1906020000_K TAIL SHIELD ASSEMBLY

GVT1906020000-2

GV100T1W-113K

586

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1906020000_K TAIL SHIELD ASSEMBLY

GVT1906020000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1906020000 TAIL SHIELD ASSEMBLY 1

1 GBT5789-M8X20-8.8-A2L BOLT 72

2 CR4B603040007 BRACKET 2

3 GBT6177.1-M8-8-A2L NUT 66

4 GVT1906020006 SIDE PLATE-RIGHT 1

5 GKV2906120060 LAMP BEACKET-RIGHT 1

6 GVT1906020010 COVER PLATE 1

7 GBT12-M6X16-8.8-A2L BOLT 3

8 GVT1906020101 GUARD PLATE 1

9 GVT1906020002 SIDE WALL-LEFT 1

10 GBT5789-M8X16-8.8-A2L BOLT 20

11 GKV2906120057 LAMP BEACKET-LEFT 1

12 GBT5789-M12X70-8.8-

A3L

BOLT 10

13 GBT6177.1-M12-8-A3L NUT 12

14 GBT6177.1-M6-8-A2L NUT 3

15 GBT5783-M8X16-8.8-A2L BOLT 8

16 GVT1906020098 PLATE 1

17 GBT5789-M12X25-8.8-

A3L

BOLT 4

587

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1906020000_K TAIL SHIELD ASSEMBLY

GVT1906020000-3

GV100T1W-113K

588

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1906020000_K TAIL SHIELD ASSEMBLY

GVT1906020000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1906020000 TAIL SHIELD ASSEMBLY 1

1 GKV2906120057 LAMP BEACKET-LEFT 1

1.1 GBT6170-M8-8-A2L HEXAGON NUT 2

1.2 GBT93-8-A3L STANDARD SPRING

WASHER

2

1.3 GKV2906070066 LAMP BEACKET-LEFT 1

1.4 GKV2906110019 CONNECTING PLATE 1 2024-11-21

1.5 GBT5783-M8X20-8.8-A2L BOLT 2

1.6 YP4.11.2-03 SPRING 1

1.7 YP4.11.2-02 RETAINER RING 1

1.8 GBT5783-M10X25-8.8-

A3L

BOLT 1

1.9 GBT5783-M6X16-8.8-A2L BOLT 4

1.10 GBT93-6-A3L STANDARD SPRING

WASHER

4

1.11 GBT97.1-6-A3L PLAIN WASHER 4

1.12 GKV2906120058 LEFT ROTARY ARM

WELDMENT

1

1.13 YP4.11.2.3 SHIELD 1

2 GKV2906120060 LAMP BEACKET-RIGHT 1

2.1 GBT5783-M6X16-8.8-A2L BOLT 4

2.2 GBT93-6-A3L STANDARD SPRING

WASHER

4

2.3 GBT97.1-6-A3L PLAIN WASHER 4

2.4 GKV2906120061 RIGHT ROTARY ARM

WELDMENT

1

2.5 GKV2906110019 CONNECTING PLATE 1 2024-11-21

GKV2906110019 CONNECTING PLATE 1 2024-11-21

2.6 YP4.11.2-03 SPRING 1

2.7 YP4.11.2-02 RETAINER RING 1

2.8 GBT5783-M10X25-8.8-

A3L

BOLT 1

2.9 YP4.11.2.3 SHIELD 1

2.10 GBT5783-M8X20-8.8-A2L BOLT 2

2.11 GKV2906070044 LAMP BEACKET-RIGHT 1

2.12 GBT93-8-A3L STANDARD SPRING

WASHER

2

589

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

2.13 GBT6170-M8-8-A2L HEXAGON NUT 2

590

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1906020000_K TAIL SHIELD ASSEMBLY

GVT1906020000-3 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

3 GVT1906020137 LADDER ASSEMBLY 1

3.1 GVT1906020138 LADDER 1

3.2 GBT889.1-M8-8-A2L NUT 2

3.3 BZF0001-005 PLAIN WASHER 4

3.4 GBT5782-M8X55-8.8-A2L BOLT 2

3.5 GN601.45A.2 LADDER 1

591

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1907030000_K LADDER ASSEMBLY

GVT1907030000-1

GV100T1W-113K

592

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1907030000_K LADDER ASSEMBLY

GVT1907030000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1907030000 LADDER ASSEMBLY 004 1

1 GBT882-B8X40-A3L PIN 8

2 GBT97.1-8-A3L PLAIN WASHER 9

3 GBT91-3.2X22-A3L SPLIT PIN 8

4 GV05907020006 CHAIN 1

5 GV05907020061 PROTECTIVE TUBE 1

6 GN601.33.1.2-02 HOOP 8

7 GKV2907010013b CHAIN 1

8 GKV2907010014b PROTECTIVE TUBE 1

9 GBT5789-M8X20-8.8-A2L BOLT 6

10 GVT1907030025 ARMREST(LEFT ARMREST) 1

11 GVT1907030110 LOWER LADDER 1

12 GVT1907030040 Weld right rail   1

13 YC3B.15-01 END COVER 1

14 GBT6181-M20-04-A9L NUT 1

15 GBT91-4X40-A3L SPLIT PIN 1

16 GV05907020071 SPECIAL FLAT MAT 1

17 JBT7940.1-M10X1 GREASE NIPPLE 1

18 GVT1907030002 FIXING SEAT 1

19 GBT5789-M10X30-10.9-

A3L

BOLT 2

20 GBT882-B8X45-A3L PIN 1

21 GV05907020048 Round steel shaft   1

22 GBT91-2X20-A3L SPLIT PIN 1

23 YC3B.15-02 RUBBER BUSHING 1

24 GBT97.3-20-A3L WASHER 1

25 GBT91-3.2X32-A3L SPLIT PIN 1

26 GVT1907020041 PEDAL WELDMENT 1

27 GN601.33.2-01 HANDLE BUSHING 1

28 YC3B.15-04 LADDER TENSION SPRING 1

29 GVT1907030046 CHAIN 2

593

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1907030000_K LADDER ASSEMBLY

GVT1907030000-1 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

30 GBT96.1-8-A2 WASHER 6

31 GBT6177.1-M8-8-A2L NUT 8

32 GBT5789-M10X20-8.8-

A3L

BOLT 6

33 GBT5789-M8X50-8.8-A2L BOLT 2

34 GBT96.1-8-A3L WASHER 2

35 GVT1907030045 PROTECTIVE TUBE 2

36 TD800.452-13 PLUG COVER 2

594

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1907030000_K LADDER ASSEMBLY

GVT1907030000-2

GV100T1W-113K

595

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1907030000_K LADDER ASSEMBLY

GVT1907030000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1907030000 LADDER ASSEMBLY 1

1 GVT1907030110 LOWER LADDER 1

2 GBT5789-M8X30-8.8-A2L BOLT 8

3 GVT1907030030 GUARD PLATE 1

4 GBT5789-M8X35-8.8-A2L BOLT 4

5 GV05907020079 PACKING PLATE 4

6 G30A.48a-01 PLATE 2

7 GBT6177.1-M8-8-A2L NUT 12

8 GVT1907030077 PEDAL WELDMENT 1

9 GVT1907030013 LADDER 1

596

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1901030000_K CAB

GVT1901030000-1

GV100T1W-113K

597

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1901030000_K CAB

GVT1901030000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1901030000 CAB 002 1

1 GBT5789-M8X70-8.8-A2L BOLT 4

2 GKV2901065101 BRACKET 1

3 GVT1901021600 TOP COVER ASSEMBLY 1

4 GL07901020115 SEAL COTTON 1

5 GMV1901011635 SEAL PLATE 2

6 GBT818-M5X16-4.8-A2L SCREW 8

7 GVT1901025000 INTERIOR TRIM ASSEMBLY 1

8 GBT5782-M12X110-8.8-

A3L

BOLT 2

9 GBT97.1-12-A3L PLAIN WASHER 4

10 RGV4801020298 SPACING SLEEVE 2

11 HG2201.42C-40 WASHER 2

12 GBT5789-M10X30-8.8-

A3L

BOLT 4

13 GMV1901010132 INSTALLATION SEAT 2

14 GBT889.1-M12-8-A3L NUT 2

15 GL07901010004 GLASS-REAR 1

16 GL07901010005 SEALING STRIP(REAR

GLASS)

1

17 GMV1901010136 SEAL SPONGE 1

18 GEL4901070010 SUPPORT SEAT 2

19 CD3R2901020017 SEAL COTTON 1

20 CD3R2901020015 SEAL COTTON 1

21 QLWZL002-20X1.0 3M GLUE PIECE 5 2023-12-03

22 GL07901017018 BLOCKAGE 4

23 GMV1901010165 SUPPORT PAD 3

24 GMV1901010134 INSTALLATION SEAT 1

25 GL07901027070 PRESSURE PLATE-FRONT 2

26 GBT5789-M6X16-8.8-A2L BOLT 16

27 GMV1901013087 GLASS RUBBER SLIVER 1

28 GMV1901010010 WINDSHIELD-FRONT 1

29 GL07901027052 PRESSURE PLATE 4

598

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1901030000_K CAB

GVT1901030000-1 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

30 GBT5789-M6X25-8.8-A2L BOLT 4

31 GBT6177.1-M10-8-A3L NUT 8

32 GBT5789-M8X25-8.8-A2L BOLT 11

33 GVT1901030010 CAB WELDMENT 1

34 GBT5789-M8X20-8.8-A2L BOLT 2

35 CD3R2901035102 RIGHT REAR VIEW MIRROR

BRACKET WELDMENT

1

36 GBT70.1-M8X20-8.8-A2L SCREW 2

37 GKV2901055200 REAR VIEW MIRROR-RIGHT 1

38 GL07901027058a COVER PLATE 1

39 GKV2901055100 REAR VIEW MIRROR-LEFT 1

599

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1901030000_K CAB

GVT1901030000-2

GV100T1W-113K

600

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1901030000_K CAB

GVT1901030000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1901030000 CAB 1

GMV1901013000 LEFT DOOR ASSEMBLY 1

1 GBT956.1-6 WASHER 2

2 GBT70.3-M6X20-8.8-A2L SCREW 2

3 TS04451013002 DOOR LOCK NUT SEAT 1

4 GBT96.1-8-A3L WASHER 3

5 GBT93-8-A3L STANDARD SPRING

WASHER

3

6 GBT6170-M8-8-A2L HEXAGON NUT 3

7 TS04451013001 PAD BOARD 1

8 GBT5789-M6X25-8.8-A2L BOLT 2

9 GBT97.1-6-A3L PLAIN WASHER 2

10 GBT5789-M6X35-8.8-A2L BOLT 3

11 TE2S451010012K BRACKET(RIGHT DOOR) 1

12 TS06451014210 RIGHT DOOR LOCK 1

13 GBT93-6-A3L STANDARD SPRING

WASHER

2

14 GBT6170-M6-8-A2L HEXAGON NUT 2

15 GBT6177.1-M8-8-A2L NUT 3

16 GMV1901013010 INNER PLATE WELDING 1

17 G20F.33-12 PNEUMATIC SPRING 1

18 TL02451013012 RUBBER MAT-UPPER(LEFT

DOOR)

2 GMV1901013022 2024-02-20

19 GMV1901013017 INNER RUBBER PAD 1

20 GBT5789-M8X25-8.8-A2L BOLT 3

21 GMV1901013008 LEFT DOOR RAIL

WELDMENT

1

22 TL02451013014 INNER PLATE-UPPER(LEFT

DOOR)

1 GMV1901013014 2024-02-20

23 TL02451013011 RUBBER MAT-LOWER(LEFT

DOOR)

2 GMV1901013021 2024-02-20

24 BZF0038-107 LOWER HINGE WELDING 1

25 GBT5789-M8X16-8.8-A2L BOLT 2

26 TL02451013018 PIN 2

27 GBT5789-M8X30-8.8-A2L BOLT 4

601

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

28 TS06453015605 FIXING SLEEVE OUT MAT 2

602

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1901030000_K CAB

GVT1901030000-2 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

29 TS04451013106 CAST BOLT 2

30 TS04451013109 COVER 2

31 GMV1901013001 LEFT DOOR WINDOW 1

32 BZF0041-002 HANDLE 1

33 BZF0038-106 HINGE WELDMENT 1

34 BZF0063-154 SEALING STRIP 1

35 GBT96.1-12-A3L WASHER 1

603

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1901030000_K CAB

GVT1901030000-3

GV100T1W-113K

604

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1901030000_K CAB

GVT1901030000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1901030000 CAB 1

GMV1901014000 RIGHT DOOR ASSEMBLY 1

1 GBT16674.1-M8X30-8.8-

A2L

BOLT 4

2 GBT16674.1-M8X16-8.8-

A2L

BOLT 2

3 TL02451013018 PIN 2

4 BZF0038-108 HINGE WELDMENT 1

5 TL02451013011 RUBBER MAT-LOWER(LEFT

DOOR)

2 GMV1901013021 2024-02-20

6 TL02451013012 RUBBER MAT-UPPER(LEFT

DOOR)

2 GMV1901013022 2024-02-20

7 GBT6177.1-M8-8-A2L NUT 2

8 GMV1901014006 UPPER HINGE INNER PLATE 1

9 G20F.33-12 PNEUMATIC SPRING 1

10 GMV1901013096 RIGHT DOOR RAIL

WELDMENT

1

11 TL02451013014 INNER PLATE-UPPER(LEFT

DOOR)

1 GMV1901013014 2024-02-20

12 GMV1901013092 RIGHT DOOR LOCK PILLAR 1

13 GE20H26Y.33.11 RIGHT WINDOW FORK UNIT 1

14 GBT96.1-8-A3L WASHER 1

15 GBT6170-M8-8-A2L HEXAGON NUT 2

16 GMV1901013097 INNER RUBBER PAD 1

17 TS06453015605 FIXING SLEEVE OUT MAT 4

18 TS04451013106 CAST BOLT 4

19 TS04451013109 COVER 4

20 BZF0038-109 WELDING OF LOWER HINGE

OF RIGHT DOOR

1

21 GMV1901014001 RIGHT DOOR WINDOW 1

22 BZF0063-154 SEALING STRIP 1

23 TD904.451C.2-10 WASHER 2

605

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1901030000_K CAB

GVT1901030000-4

GV100T1W-113K

606

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1901030000_K CAB

GVT1901030000-4

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1901021600 TOP COVER ASSEMBLY 1

GVT1901030000 CAB 1

1 GVT1901021610 TOP COVER 1

1.1 GMV1901011619 OUTER ROOF 1

1.2 GBT845-ST4.8X16 SCREW 50

1.3 GMV1901011629 POSITIVE PRESSURE AIR

DUCT

1

1.4 GMV1901011631 FILTER 1

1.5 GMV1901011630 PRESS CAP 1

1.6 GMV1901011637 INSTALLATION PLATE

WELDMENT

5

1.7 GMV1901011628 REAR PART OF INNER

ROOF

1

1.8 GMV1901011626 RIGHT PART OF INNER TOP 1

1.9 GMV1901011625 INNER TOP LEFT PART 1

1.10 GMV1901011627 FRONT PART OF INNER

ROOF

1

1.11 GBT819.1-M5X16-4.8-

A2L

SCREW 30

1.12 GMV1901011636 FIXING PLATE 2

1.13 GMV1901011633 SUPPORT PLATE-LEFT 1

1.14 GMV1901011621 LEFT FRONT UPPER PART

OF OUTER ROOF

1

1.15 GKV2901051623 LEFT FRONT LOWER PART

OF OUTER ROOF

1

1.16 GBT5789-M8X16-8.8-A2L BOLT 4

1.17 GMV1901011620 FRONT LOWER PART OF

OUTER ROOF

1

1.18 GMV1901011632 FRONT TRIM STRIP 1

1.19 GMV1901011624 RIGHT FRONT LOWER

PART OF OUTER ROOF

1

1.20 GMV1901011622 RIGHT FRONT UPPER PART

OF OUTER ROOF

1

1.21 GMV1901011634 SUPPORT PLATE-RIGHT 1

1.22 GBT818-M5X16-4.8-A2L SCREW 16

1.23 GBT6177.1-M6-10-A2L NUT 4

1.24 GL07901025011 INJECTION MOLDED BOLT 6

1.25 GEL4901041643 SEAL PLATE 2

1.26 GBT5789-M6X16-8.8-A2L BOLT 1

607

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

2 GBT825-M12-A3L SCREW 4

608

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1901030000_K CAB

GVT1901030000-4 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

3 GBT96.1-12-A3L WASHER 4

4 GE20H26Y.33.7-04 RUBBER GASKET 8

5 GBT6170-M6-8-A2L HEXAGON NUT 6

6 CE4R1901071601 FRAME 1

7 GBT819.1-M5X16-4.8-

A2L

SCREW 4

609

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1901030000_K CAB

GVT1901030000-5

GV100T1W-113K

610

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1901030000_K CAB

GVT1901030000-5

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1901025000 INTERIOR TRIM ASSEMBLY 1

GVT1901030000 CAB 1

1 GMV1901015004 FRONT ROOF TRIM

ASSEMBLY

1 2024-05-09

1.1 GMV1901015005 WIND OUTPUT GATE 2

1.2 GMV1901015011 Former top interior 1

1.3 GBT97.1-5-A3L PLAIN WASHER 8

1.4 GL07901025006 PLUG COVER 8

1.5 GBT818-M5X16-4.8-A2L SCREW 8

2 GMV1901015001 TOP UPHOLSTERY 1

2.1 GBT845-ST4.8X16 SCREW 6

2.2 GL07901025009 MOUNTING PLATE 1

2.3 GMV1901015010 TOP INTERIOR 1

3 BZF0005-002 PLASTIC BOLT 16

4 GVT1901025002 REAR INTERIOR TRIM

PANEL ASSEMBLY

1

5 GMV1901015007 SHIELD 1 GMV1901245007 2024-05-30

5.1 GMV1901015009 PROTECTION BUSHING 1

5.2 GMV1901015008 SHIELD 1

5.3 GBT6177.1-M5-8-A2L NUT 4

6 GBT16674.1-M6X16-8.8-

A2L

BOLT 6 2024-05-09

7 GMV1901055003a UPPER FLOOR MAT 1

8 GMV1901055006a LOWER FLOOR MAT 1

9 Q69208 PLASTIC SPLIT PIN 26

10 GKV2901050005 PROTECTION BUSHING-

RIGHT

1

11 GBT818-M5X14-4.8-A2L SCREW 6

12 GEL4901070015 PLATE 1 GMV1901245007 2024-05-30

611

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1901030000_K CAB

GVT1901030000-6

GV100T1W-113K

612

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1901030000_K CAB

GVT1901030000-6

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1901030000 CAB 1

GKV2901055200 REAR VIEW MIRROR-RIGHT 1

GKV2901055100 REAR VIEW MIRROR-LEFT 1

1 GMV1901015122 SHAFT SLEEVE 1

2 GMV1901015120 INSTALLATION SEAT 1

3 GMV1901015121 SHAFT 1

4 GMV1901015123 SPRING 1

5 GMV1901015124 SEAT 1

6 GBT70.1-M6X40-8.8-A2L SCREW 2

7 GMV1901015115 SEAT 1

8 GMV1901015116 HOUSING 1

9 GBT5789-M8X45-8.8-A2L BOLT 2

10 GMV1901015117 HOUSING 1

11 GBT6170-M5-8-A2L HEXAGON NUT 3

12 GMV1901015118 INSTALLATION SEAT 1

13 GMV1901015119 BLOCK 1

14 GBT6183.1-M8-8-A2L HEXAGON FLANGE

LOCKING NUT

2

15 GKV2901055126 ROD 1

16 GBT91-3.2X32-A3L SPLIT PIN 1

17 GMV1901015114 REAR VIEW MIRROR 1

613

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1902020000_K DRIVER’S PANEL ASSEMBLY

GVT1902020000-1

GV100T1W-113K

614

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1902020000_K DRIVER’S PANEL ASSEMBLY

GVT1902020000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1902020000 DRIVER’S PANEL

ASSEMBLY

003 1

1 GVT1902030024 BALUSTER WELDMENT-

LEFT

1

2 GBT5789-M8X20-8.8-A2L BOLT 20

3 GBT5782-M16X110-10.9-

A3L

BOLT 4

4 GBT96.1-16-A3L WASHER 4

5 GL07902020015 SHOCK PAD 8

6 GL07902020016 LOWER DAMPING PAD 4

7 GL07902020019 WASHER 4

8 GBT889.1-M16-10-A3L NUT 4

9 GBT5789-M14X60-10.9-

A3L

BOLT 4

10 GBT6177.1-M6-8-A2L NUT 4

11 GRV1902020025 RIGHT SUPPORT ASSEMBLY 2

12 GVT1902020028 PLATFORM-LEFT 1

13 GMV1901022003 FRONT WALL ASSEMBLY 1

14 GVT1902020130 LEFT INSTALLATION PLATE 1

15 GBT5789-M6X16-8.8-A2L BOLT 8

16 GVT1902020131 RIGHT INSTALLATION

PLATE

1

17 GVT1902030080 SEAT WELDING 1

18 GVT1902030060 BALUSTER WELDMENT-

RIGHT

1

19 GVT1902030029 PLATFORM-RIGHT 1

20 GVT1902020001 FRAME 1

21 GMV1901010153 SHOCK PAD 3

22 GBT6177.1-M10-8-A3L NUT 3

23 GBT5789-M12X35-10.9-

A3L

BOLT 1

24 GBT96.1-12-A3L WASHER 1

25 GE401Y.46-04 SLEEVE 10 2024-03-17

26 GBT889.1-M12-8-A3L NUT 10

27 G25A8.16-02 BUTTERFLY BOLT 2

28 GVT1902020079 SUPPORT SEAT 2

615

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

29 GBT889.1-M14-10-A3L NUT 4

616

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1902020000_K DRIVER’S PANEL ASSEMBLY

GVT1902020000-1 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

30 GBT5789-M8X16-8.8-A2L BOLT 2

31 GBT5789-M12X50-10.9-

A3L

BOLT 9

32 GBT6177.1-M8-8-A2L NUT 4

617

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1902020000_K DRIVER’S PANEL ASSEMBLY

GVT1902020000-2

GV100T1W-113K

618

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1902020000_K DRIVER’S PANEL ASSEMBLY

GVT1902020000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1902020000 DRIVER’S PANEL

ASSEMBLY

1

1 GMV1901022003 FRONT WALL ASSEMBLY 1

1.1 GMV1901022004 MOUNTING BRACKET

WELDMENT

2

1.2 GMV1901022006 DASHBOARD 1

1.3 GBT97.1-6-A3L PLAIN WASHER 8

1.4 GBT889.1-M6-8-A2L NUT 4

1.5 GBT818-M6X20-4.8-A2L SCREW 4

2 GRV1902020025 RIGHT SUPPORT ASSEMBLY 2

2.1 GE401Y.46.2.2 CONNECTING ROD FORK

WELDMENT

1

2.2 GE401Y.46.2.3 CONNECTING FORK(LEFT-

REVOLVING)

1

2.3 GBT6170-M24-8-A4L HEXAGON NUT 1

2.4 GBT6170-M24-LH-A4L HEXAGON NUT 1

2.5 GRV1902020026 SUPPORT CMP 1

619

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GEL4903060000_K SEAT

GEL4903060000

GV100T1W-113K

620

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GEL4903060000_K SEAT

GEL4903060000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GEL4903060000 SEAT 002 1

1 GEL4903060001 SEAT ASSEMBLY 1

2 GBT5789-M10X25-10.9-

A3L

BOLT 4

621

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GEL4904010000_K ASSISTANT SEAT ASSEMBLY

GEL4904010000

GV100T1W-113K

622

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GEL4904010000_K ASSISTANT SEAT ASSEMBLY

GEL4904010000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GEL4904010000 ASSISTANT SEAT ASSEMBLY 004 1

1 GMV1904010001 SEAT 1

1.1 GMV1904010012 SEAT CUSHION BODY 1

1.2 GMV1904010013 FRAME 1

1.3 G20B20.40.3-04 CLIP 4

1.4 GBT68-M6X16-4.8-A2L SCREW 8

2 GEL4904010004 BRACKET 1

3 GL07901025011 INJECTION MOLDED BOLT 4

4 GBT5789-M8X20-8.8-A2L BOLT 4

5 GMV1904010003 GUARD PLATE-FRONT 1

623

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1905010000_K SHIELD ASSEMBLY

GVT1905010000-1

GV100T1W-113K

624

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1905010000_K SHIELD ASSEMBLY

GVT1905010000-1

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1905010000 SHIELD ASSEMBLY 003 1

1 GVT1905011000 RFONT SHIELD-LEFT 1

2 GVT1905012000 FRONT SHIELD-RIGHT 1

3 GVT1905013000 REAR SHIELD-LEFT 1

4 GVT1905014000 REAR SHIELD-RIGHT 1

5 GVT1905015000 SHIELD-REAR 1

625

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1905010000_K SHIELD ASSEMBLY

GVT1905010000-2

GV100T1W-113K

626

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1905010000_K SHIELD ASSEMBLY

GVT1905010000-2

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1905010000 SHIELD ASSEMBLY 1

GVT1905011000 RFONT SHIELD-LEFT 1

1 GBT5789-M8X20-8.8-A2L BOLT 63 GBT5789-M8X20-8.8-A2L 2024-07-29

2 GVT1905010003 RFONT GUARD PLATE-LEFT 1

3 GVT1905011100 UPPER SHIELD-LEFT 1

4 GVT1905011300 LEFT SHIELD 1

5 GKV2905060020 CONNECTING PLATE-FRONT 1

6 GBT6177.1-M8-8-A2L NUT 28 GBT6177.1-M8-8-A2L 2024-07-29

7 GVT1905016000 FRONT BRACKET-LEFT 1

8 GKV2905060024 PLATE 1

9 GKV2905060012 CONNECTING SEAT 2

10 GBT6177.1-M6-8-A2L NUT 4

11 GBT91-4X25-A3L SPLIT PIN 2

12 GBT97.1-12-A3L PLAIN WASHER 2

13 G40.44.21 PLATE 2

14 FT800.47.127 BONNET LOCK 2

15 GBT5789-M6X35-8.8-A2L BOLT 4

16 GVT1905011500 SUPPORT 1

17 GVT1905010007 SUPPORT PLATE 1

18 GKV2905060022 CONNECTING PLATE-REAR 1

19 GBT5789-M8X50-8.8-A2L BOLT 1

20 BZF0102-030 AIR SPRING 2

21 GVT1905017000 SUPPORT 1

22 GBT6177.1-M10-8-A3L NUT 4

23 GBT5789-M6X16-8.8-A2L BOLT 4

24 GVT1905011200 LEFT SHIELD 1

25 CP4A904010186 REINFORCEMENT PLATE 1

26 GKV2905061001 CONNECTING PLATE 4

27 GVT1905011600 SUPPORT 1

28 GVT1905011400 SHIELD-LOWER 1

627

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1905010000_K SHIELD ASSEMBLY

GVT1905010000-2 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

29 G20B20.19.1-01 SUBPLATE-UPPER 26

30 GBT5789-M10X60-8.8-

A3L

BOLT 2

31 GBT96.1-10-A3L WASHER 2

628

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1905010000_K SHIELD ASSEMBLY

GVT1905010000-3

GV100T1W-113K

629

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1905010000_K SHIELD ASSEMBLY

GVT1905010000-3

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1905012000 FRONT SHIELD-RIGHT 1

GVT1905010000 SHIELD ASSEMBLY 1

1 GBT5789-M8X20-8.8-A2L BOLT 66

2 GVT1905012001 CONNECTING SEAT 1

3 GVT1905012100 UPPER SHIELD-RIGHT 1

4 GVT1905012300 SHIELD 1

5 GVT1905012400 RIGHT SHIELD 1

6 GVT1905012500 SHIELD-LOWER-RIGHT 1

7 GVT1905012200 MIDDLE SHIELD-RIGHT 1

8 GKV2905061001 CONNECTING PLATE 5

9 GKV2905060024 PLATE 1

10 GBT6177.1-M10-8-A3L NUT 6

11 GVT1905012800 FRONT BRACKET-RIGHT 1

12 BZF0102-030 AIR SPRING 2

13 GVT1905012600 SUPPORT 1

14 FT800.47.127 BONNET LOCK 2

15 GVT1905012003 CONNECTING SEAT 1

16 GBT5789-M8X45-8.8-A2L BOLT 2

17 GBT96.1-8-A3L WASHER 4

18 GBT5789-M10X50-8.8-

A3L

BOLT 2

19 GVT1905012900 HINGE COMBINATION

WELDMENT

1

20 GBT6177.1-M8-8-A2L NUT 30

21 GKV2905060022 CONNECTING PLATE-REAR 1

22 GBT5789-M6X16-8.8-A2L BOLT 4

23 GBT5789-M8X50-8.8-A2L BOLT 2

24 GVT1905012700 SUPPORT 1

25 GBT5789-M6X35-8.8-A2L BOLT 4

26 GBT6177.1-M6-8-A2L NUT 4

27 GVT1905012007 CONNECTING SEAT 1

28 G40.44.21 PLATE 2

630

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1905010000_K SHIELD ASSEMBLY

GVT1905010000-3 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

29 GBT97.1-12-A3L PLAIN WASHER 3

30 GBT91-4X25-A3L SPLIT PIN 2

31 GVT1905012005 MOUNTING PLATE-RIGHT 1

32 G20B20.19.1-01 SUBPLATE-UPPER 27

631

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1905010000_K SHIELD ASSEMBLY

GVT1905010000-4

GV100T1W-113K

632

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1905010000_K SHIELD ASSEMBLY

GVT1905010000-4

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1905010000 SHIELD ASSEMBLY 1

GVT1905013000 REAR SHIELD-LEFT 1

1 GBT5789-M8X20-8.8-A2L BOLT 32

2 G20B20.19.1-01 SUBPLATE-UPPER 17

3 GBT6177.1-M8-8-A2L NUT 14

4 GVT1905013100 UPPER SHIELD-LEFT 1

5 GVT1905013200 LOWER SHIELD-LEFT 1

6 GBT97.1-8-A3L PLAIN WASHER 1

7 GBT96.1-8-A3L WASHER 1

8 GKV2905083006 PACKING PLATE 1

9 GKV2905083005 SUPPORT PLATE 1

10 GBT5789-M8X25-8.8-A2L BOLT 1

11 GBT5789-M6X16-8.8-A2L BOLT 8

12 GBT96.1-6-A3L WASHER 4

13 GBT6177.1-M6-8-A2L NUT 4

14 GBT5789-M8X55-8.8-A2L BOLT 2

15 GVT1905013500 UPPER SUPPORTING

WELDMENT-RIGHT

1

16 GVT1905013600 SUPPORT 1

17 GVT1905013300 BRACKET 1

18 GBT882-B8X20-A3L PIN 1

19 Q50108 LOCK PIN 1

20 GKV2905083001 CONNECTING PLATE 2

21 GKV2905063024 PULL ROPE 1

22 TL02473020009a SPRING(HOOD) 1

23 GKV2905083002 LOCK COLUMN 1

24 TE2S473010011Ka BONNET LOCK ASSEMBLY 1

25 GL02905010114 LIMIT BLOCK 2

26 TB450.473-02 RUBBER RING 1

27 GVT1905013400 REAR MOUNTING

BRACKET-LEFT

1

28 GMV1905035071 DRAWBAR 1

633

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1905010000_K SHIELD ASSEMBLY

GVT1905010000-5

GV100T1W-113K

634

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1905010000_K SHIELD ASSEMBLY

GVT1905010000-5

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1905014000 REAR SHIELD-RIGHT 1

GVT1905010000 SHIELD ASSEMBLY 1

1 GBT6177.1-M8-8-A2L NUT 12

2 GBT96.1-8-A3L WASHER 1

3 GKV2905083006 PACKING PLATE 1

4 GKV2905084004 SUPPORT PLATE 1

5 G20B20.19.1-01 SUBPLATE-UPPER 15

6 GVT1905014100 UPPER SHIELD-REAR 1

7 GBT5789-M8X20-8.8-A2L BOLT 23

8 GKV2905083001 CONNECTING PLATE 1

9 GVT1905014200 LOWER SHIELD-RIGHT 1

10 GBT5789-M6X16-8.8-A2L BOLT 8

11 GBT96.1-6-A3L WASHER 4

12 GBT6177.1-M6-8-A2L NUT 4

13 GKV2905063024 PULL ROPE 1

14 GVT1905014300 REAR SUPPORT-RIGHT 1

15 GBT882-B8X20-A3L PIN 1

16 Q50108 LOCK PIN 1

17 GBT5789-M8X25-8.8-A2L BOLT 2

18 GVT1905014500 SUPPORT 1

19 GVT1905014400 REAR SUPPORT-RIGHT 1

20 GL02905010114 LIMIT BLOCK 2

21 TL02473020009a SPRING(HOOD) 1

22 TE2S473010011Ka BONNET LOCK ASSEMBLY 1

23 GKV2905084001 INSTALLATION SEAT 1

24 GMV1905035071 DRAWBAR 1

25 TB450.473-02 RUBBER RING 1

26 GBT97.1-8-A3L PLAIN WASHER 1

635

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1905010000_K SHIELD ASSEMBLY

GVT1905010000-6

GV100T1W-113K

636

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1905010000_K SHIELD ASSEMBLY

GVT1905010000-6

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1905015000 SHIELD-REAR 1

GVT1905010000 SHIELD ASSEMBLY 1

1 GVT1905015100 SHIELD 1

2 G20B20.19.1-01 SUBPLATE-UPPER 16

3 GVT1905015200 SHIELD-REAR 1

4 GBT5789-M8X16-8.8-A2L BOLT 12

5 GKV2905083001 CONNECTING PLATE 2

6 GKV2905085017 MOUNTING PLATE-REAR 2

7 GBT5789-M8X20-8.8-A2L BOLT 20

8 GBT6177.1-M8-8-A2L NUT 12

9 GVT1905015001 MOUNTING PLATE 2

10 GKV2905095003 CONNECTING PLATE 2

11 GVT1905015002 MOUNTING PLATE-LOWER 2

637

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GMV1909070000_K CONTROL BOX ASSEMBLY

GMV1909070000

GV100T1W-113K

638

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GMV1909070000_K CONTROL BOX ASSEMBLY

GMV1909070000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GMV1909070000 CONTROL BOX ASSEMBLY 001 1

1 GMV1909030001 HOUSING 1

1.1 GMV1909012003 ADORNING STRIP 1

1.2 GMV1909030003 PLUG COVER 3

1.3 GMV1909030002 CONTROL BOX 1

1.4 GBT6170-M4-8-A2L HEXAGON NUT 4

1.5 GMV1909012004 PROTECTION BUSHING 1

1.6 GBT819.1-M4X16-4.8-

A2L

SCREW 4

1.7 GMV1909012005 PRESSURE PLATE 1

1.8 GBT97.1-4-A0P PLAIN WASHER 4

1.9 GBT93-4-A0P STANDARD SPRING

WASHER

4

2 CF4R1909021000 HOUSING 1

2.1 GMV1909060002 CONTROL BOX 1

2.1.1 GBT818-M4X10-4.8-A2L SCREW 3

2.1.2 GBT93-4-A3L STANDARD SPRING

WASHER

3

2.1.3 GMV1909060003 ELBOW PAD 1

2.1.4 GMV1909011009 DECORATION STRIP 1

2.1.5 GMV1909011010 DECORATION STRIP 1

2.1.6 GMV1909011008 UPPER COVER 1

2.1.7 GBT848-4-A3L SMALL WASHER 3

2.2 CF4R1909021001 CONTROL BOX 1

2.2.1 GBT818-M6X12-4.8-A2L SCREW 21

2.2.2 GMV1909011013 STIFFENING PLATE-RIGHT 1

2.2.3 GMV1909011014a MOUNTING PLATE-FRONT 1

2.2.4 GMV1909011015 CONNECTING PLATE 1

2.2.5 GMV1909011011 HOUSING 1

2.2.6 GMV1909060005 STIFFENING PLATE-LEFT 1

2.3 GMV1909011003 LIMIT PLATE 1

2.3.1 GBT819.1-M5X16-4.8-

A2L

SCREW 3

2.3.2 GBT6177.1-M5-8-A2L NUT 3

639

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GMV1909070000_K CONTROL BOX ASSEMBLY

GMV1909070000 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

2.3.3 GMV1909011031 PLATE 1

2.3.4 GMV1909011030 LIMIT PLATE 1

2.4 GMV1909011004 COVER 1

2.5 GMV1909011006 PLUG 5

2.6 GBT818-M5X20-4.8-A2L SCREW 8

2.7 GMV1909011007 PLUG 1

2.8 GBT5789-M8X12-8.8-A2L BOLT 2

3 GBT5789-M6X16-8.8-A2L BOLT 6

4 GBT5789-M10X20-8.8-

A3L

BOLT 2

5 GBT96.1-10-A3L WASHER 2

6 BZF0056-006 PLUG 1

640

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1910010000_K HEATER ASSEMBLY

GVT1910010000

GV100T1W-113K

641

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1910010000_K HEATER ASSEMBLY

GVT1910010000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1910010000 HEATER ASSEMBLY 004 1

1 GVT1910010001 Heater assembly 1

1.1 GMV1910010002 HEATER CORE 1

1.2 GMV1910010003 FAN 1

2 TS08812020005 WATER INLET PIPE 1 TB1S812030008K 2024-09-30

3 TE3S810010001K WATER INLET HOSE OF

WARM AIR

1 GVT1910010002 2024-09-30

4 BZF0053-302 RUNBBER RING 2

5 GBT5789-M8X16-8.8-A2L BOLT 6

6 TS06811010007 FIXED CLIP 2

7 3203505D9-L CABLE TIE 2

8 TG3S488010002 CABLE TIE 2

9 Q67405200 PLASTIC FASTEN STRIP 1

10 Q67522 C-TYPE HOOP 4

11 BZF0068-062 SWITCH 1

642

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1911020000_K AIR CONDITIONING SYSTEM

GVT1911020000

GV100T1W-113K

643

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1911020000_K AIR CONDITIONING SYSTEM

GVT1911020000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GVT1911020000 AIR CONDITIONING SYSTEM 006 1

1 GMV1911020075 PART UNIT(AC SYSTEM) 1

1.1 GMV1911020007a EVAPORATOR ASSEMBLY 1

1.1.1 GMV1911020013 EVAPORATOR 1

1.1.2 GMV1911020014 DUSTPROOF NET 1

1.1.3 GMV1911020015 BUTTERFLY BOLT 2

1.2 GMV1911020001b COMPRESSOR 1

1.3 GV01911021005a CONTROL PANEL 1

1.4 GMV1911020005a DRYNESS BOTTLE 1

1.5 GEL4911010005a VAPOR CONDESER 1

2 GMV1911210020 张紧垫片 1

3 GBT5789-M8X20-8.8-A2L BOLT 10

4 GMV1911060002 AIR PASSAGE ASSEMBLY 1

5 GMV1911060003 PLATE 1

6 GBT5789-M8X16-8.8-A2L BOLT 9

7 GBT5789-M5X16-8.8-A2L BOLT 19

8 GVT1911020001 PIPELINE 1

9 GVT1911020002 COMBINATION

PIPE(EVAPORATOR-

COMPRESSOR)

1

10 Q67405200 PLASTIC FASTEN STRIP 8

11 GMV1911020012 RUBBER SEAL 1

12 TS06811010007 FIXED CLIP 3

13 GBT6170-M16-10-A3L HEXAGON NUT 2

14 GBT6177.1-M8-8-A2L NUT 5

15 GH40A1.29.2-02 RUNBBER RING 2

16 BZF0053-301 RUNBBER RING 2

17 GMV1911160009 COMBINATION

PIPE(COMPRESSOR-

CONDENSER)

1

18 GBT5789-M8X25-8.8-A2L BOLT 2

19 GMV1911180004 BRACKET 1

20 GBT70.1-M10X135-10.9-

A3L

SCREW 2

644

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

21 GBT5789-M6X20-8.8-A2L BOLT 1

645

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GVT1911020000_K AIR CONDITIONING SYSTEM

GVT1911020000 (续)

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

22 GMV1911180005 BRACKET 1

23 GMV1911180006 PIPELINE 1

24 GBT6177.1-M10-10-A3L NUT 3

25 GBT93-16-A3L STANDARD SPRING

WASHER

2

26 GBT97.1-16-A3L PLAIN WASHER 2

27 RGV4810010016 V带AV13985-38.8in-Ld 1

28 NL-10 WASHER 2

29 NL-10sp WASHER 2

30 G16A.34-01 LINE CARD 2

31 GRV1911020007 DRAWBAR 1

32 CE4R1911080007 TENSION SEAT 1

33 GBT5789-M10X50-10.9-

A3L

BOLT 1

34 TG3S488010002 CABLE TIE 5 2024-11-10

35 TS04811080003 VALVE 2

646

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GMV1914010000_K CAB GP-SUPERCHARGER

GMV1914010000

GV100T1W-113K

647

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



C3D_GMV1914010000_K CAB GP-SUPERCHARGER

GMV1914010000

GV100T1W-113K

No. Parts Drawing Number Parts Name
Versi
on

QTY. Next Change Part
Enable
Time

GMV1914010000 CAB GP-SUPERCHARGER 002 1

1 GBT818-M6X25-4.8-A2L SCREW 4

2 GBT93-6-A0P STANDARD SPRING

WASHER

4

3 GBT97.1-6-A0P PLAIN WASHER 4

4 GMV1914010002 CAB BOOSTER ASSEMBLY 1

648

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL



GV100T1W-113K

649

LO
VOL

LO
VOL

LO
VOL

LO
VOL

LO
VOL


